Model 8530

inisholl

F
Parts Manual

LANDOLL COMPANY, LLC

1900 North Street
Marysville, Kansas 66508

(785) 562-5381
800-428-5655 ~ WWW.LANDOLL.COM

F-755-0321


tel:+7855625381
tel:+8004285655
http://www.landoll.com

Manuals for the 8530 Finisholl

MANUAL NUMBER

MANUAL NAME

F-756

8530 Finisholl Operator’'s Manual

F-755

8530 Finisholl Parts Manual




Table of Contents

lllustrated Parts List

Instructions for Ordering Parts . . ... ... ittt et s a e 1-1
Center Frames .. ...ttt iiietta s et ta s et a i ana s aaan annnsannnsannsnnnnss 1-2
Center Frame Assembly 19°-25 . ... . ... . 1-3
Center Frame Assembly 27°-307 . .. ... .t 1-5
Center Frame Assembly 33-35 ... ... 1-7
Wing Frames . ... ... i ettt et s i et aa e aan e 1-8
Wing Frame Assembly 10’ . . . . e 1-8
Wing Frame Assembly 22’-27 . . . . . e 1-9
Wing Frame Assembly 30°-35" .. ... ... e 1-11
Center Lift Assembly 19°-25 . .. ... ... e e 1-13
Center Lift Assembly 277-307 . .. ... o 1-15
Center Lift Assembly 337-35 . .. .. .o 1-17
Wing Lifts . ....uiit i i i e it ittt e e 1-18
Wing Lift Assembly 197 .. .. e 1-19
Wing Lift Assembly 227-27 . . .. . e 1-21
Wing Lift Assembly 30™-85 . . ... .. e 1-23
Hub & Spindles . ... ... i i ettt a st a e n s a 1-24
Hub and Spindle Assembly - 156972 . .. ... ... .. . . 1-25
Hub and Spindle Assembly - 223440 . ... .. ... ... . 1-27
Hub and Spindle Assembly - 8 Bolt (2-1/47) . .. ... 1-28
Hitches & Leveling System . ...... ...t ittt et i sna s aannnss 1-30
Hitch and Leveling Linkage Assembly . .. ... ... . e 1-31
10,000 LB. Sidewind Jack Assembly . ........ ... .. . . . . . . e 1-32
Leveler Assembly - SPring ... ..ot 1-33
Depth Stop Tube Assembly . ... .. 1-35
Radius Rod Assembly - 2 . ... .. e 1-37
Disc Gangs Assemblies .. .......c.iiiiiiiiiinii ittt e a e 1-38
Disc Gang Assembly - 227 4GA . . ... 1-39
Depth Gauge Assembly . ... ... 1-41
Disc Gang Shields . ..........cciiiiiiii i et a s a e aa s 1-42
Disc Gang Shield - Center Frame 19°-30" . . ... ... .. i e 1-42
Disc Gang Shield - Center Frame 33’-35" . . ... ... ... . 1-43
Disc Gang Shield - Wing . .. ... e 1-45
Gang Assemblies ...... ...t e e e 1-46
Gang Assembly 22”7 4 GA - 19 . .. e 1-46
Gang Assembly 22”7 4 GA - 22 . . ..o 1-47
Gang Assembly 22”7 4 GA - 25 . ... e 1-48
Gang Assembly 22”7 4 GA - 27 . . oo 1-49
Gang Assembly 227 4 GA - 30 . ... o 1-50
Gang Assembly 227 4 GA - B3 ... 1-51
Gang Assembly 227 4 GA - 35 . ..o 1-52
Disc Gang Reel Assemblies ...........coiiiiiiiiiiiii ittt e snaer ey 1-53
Disc Gang Reel Assembly - 197 . .. ... 1-53




Disc Gang Reel Assembly - 22’ . . .. .. .. . 1-54
Disc Gang Reel Assembly - 25" . . ... . 1-55
Disc Gang Reel Assembly - 277 . . ... 1-56
Disc Gang Reel Assembly - 307 . . . ..o 1-57
Disc Gang Reel Assembly - 33’ .. . .. 1-58
Disc Gang Reel Assembly - 35’ . . . .. 1-59
Disc Gang Reel Arm Assembly . ... ... .. 1-60
Reel Assembly HUbD . .. ... 1-63
Shank Assemblies .. ......oiuiiiiiiii ittt a it e an s s 1-64
Spring Shank Assembly . . ... ... 1-65
S-Tine Shank Assembly . .. ... 1-67
Lift Hydraulics . . . ... oo i i e e et a sttt s 1-68
Lift Hydraulic Assembly - 19°-25 . . .. ... . e e e 1-69
Lift Hydraulic Assembly - 27°-307 . . .. ... e 1-71
Lift Hydraulic Assembly - 33-35 . .. ... . 1-73
Fold Hydraulics . . . ... .ot i i i e e ettt ananan e annnnnns 1-74
Fold Hydraulic Assembly - 19’ . . . ... e 1-75
Fold Hydraulic Assembly - 22°-25 . . . .. ... . e 1-77
Fold Hydraulic Assembly - 27°-307 . . .. ... e 1-79
Fold Hydraulic Assembly - 33’-35" . ... ... e 1-81
Hydraulic Gangs . ... ....c.iiiiiiii ittt et tia e tnansnansnnnssannssnnnssnnns 1-82
Hydraulic Gangs - 197-25" . . ... . e 1-83
Hydraulic Gangs - 277-307 . . ... ot 1-85
Hydraulic Gangs - 33’-35 .. ..t 1-87
L0 3 T (= 1-88
Cylinder - Rephase Assembly - 3-1/4 X 8 ... ... . e 1-88
Cylinder - Rephase Assembly - 3-1/2 X 8 . ... ... 1-89
Cylinder - Rephase Assembly - 3-3/4 X 8 .. ... .. e e 1-90
Cylinder - Rephase Assembly - 4 X 8 .. ... ... . . e 1-91
Cylinder - Rephase Assembly - 3-3/4 X 10 (1" Pin) . .. . ... ot 1-92
Cylinder - Rephase Assembly -4 X 10 (17 Pin) .. ... ..o e 1-93
Cylinder - 4 X 24 . . 1-94
Cylinder - 4-1/2 X 24 . . . 1-95
Electrical . ... .o i i e e it 1-96
Electrical Assembly W/ LED Lights . ... ... e e 1-98
7= o7 | 1-99
Decal Arrangement & Locations .. ... . ... e 1-101
4ROW COil TINeS ..ottt ettt e st s e a e e e a e s n e 1-102
4 Row Coil TiNe - 197 Lo 1-102
4 ROW Coil TINE - 227 . .o e e e 1-103
4 RoW Coil TINE - 25 . . oo e 1-104
4 RoW Coil TINE - 27 o e e 1-105
4 ROW Coil TiNe - B0’ .. ..ot 1-106
4 ROW Coil TiNe - B3’ ..ot 1-107
4 Row Coil Tine - B8 .. oo 1-108
Coil Tine Harrow Arm Assembly . ... ... 1-111
4 Row Coil Tine Harrow Assembly ... ... ... .. e 1-113
BRowTine & Reels .........iui i it i e e s n e n e 1-114
BRow Tine & Reel - 197 . ..o 1-114

F-755-0321



BRow Tine & Reel - 22" .. .. . 1-115
BRow Tine & Reel - 25 . ... e 1-116
BRow Tine & Reel - 27’ . .. e 1-117
BRow Tine & Reel - B0’ . ... e 1-118
BRow Tine & Reel - 33" ... . 1-119
BRow Tine & Reel - 35 ... 1-120
Tine & Reel Arm Assembly . ... .. 1-123
3 Row Coil Tine Harrow Assembly . . ... ... i 1-125
S ROW SpPIike HarroWs . . ..o oottt ittt i i e e e 1-126
5Row Spike Harrow - 197 . . ... 1-126
5 Row Spike Harrow - 22’ . .. .. 1-127
5 Row Spike Harrow - 25 .. ... e e 1-128
5 Row Spike Harrow - 277 .. .. e 1-129
5Row Spike Harrow - B0’ . ... ..o e 1-130
5 Row Spike Harrow - 33" .. ... 1-131
5 Row Spike Harrow - 35 . . ... . 1-132
Arm Assembly - 5 Row Spike Harrow ... ... . . 1-135
B ROWSpike & ReelS .. ..ot i i et e 1-136
B Row Spike & Reel - 19’ ... . e 1-136
3 Row Spike & Reel - 22" . . ... . 1-137
B Row Spike & Reel - 25 .. .. . 1-138
BRow Spike & Reel - 27 .. . 1-139
3 Row Spike & Reel - 307 .. ... 1-140
3 Row Spike & Reel - 33’ ... 1-141
B Row Spike & Reel - 85 ... e 1-142
Reel Assembly . .. ... 1-145
BRSDandFlatReels . .........ouiiiiii ittt ittt e et n e a s 1-146
BRSDand Flat Reel - 19 .. ... 1-146
BRSD and Flat Reel - 22" . . ... .. 1-147
BRSD and Flat Reel - 25 . . ... . e 1-148
B RSD and Flat Reel - 27’ . ... . e 1-149
BRSDand Flat Reel - 30’ .. ... o 1-150
BRSD and Flat Reel - 33’ .. ... 1-151
BRSD and Flat Reel - 35 .. ... 1-152
Flat Reel Assembly . ... ... 1-155
Spike Bar Assembly, 9 SP . . ... 1-157
B RSD Arm AssembIly . ... 1-159
3 RSD Arm Assembly W/O SPring . ... oottt e 1-161
Spike & Double Reels . ........ it i i i e e 1-162
Spike & Double Reel - 197 .. .. e 1-162
Spike & Double Reel - 22’ . . ... .. 1-163
Spike & Double Reel - 25" . . ... 1-164
Spike & Double Reel - 27 . . . ... 1-165
Spike & Double Reel - B0’ . . . ... e 1-166
Spike & Double Reel - 33 . ... . e 1-167
Spike & Double Reel - 35 .. ... e 1-168
Harrow Arm Assembly - Double Reel . ......... .. . . .. . 1-171
Spike Bar Assembly, 7-16 Tooth, Tube . .. ... ... .. .. i 1-173
Chopper & 3ROW SPIKeS ... ... it i i i it e et a e s 1-174
Chopper & 3 RoW Spike - 197 ... . 1-174




Chopper & 3 ROW SpiKe - 22" .. ... e e 1-175
Chopper & 3ROW Spike - 25 . .. . 1-176
Chopper & 3ROW SpiKe - 277 . ..o 1-177
Chopper & 3 Row SpiKe - 30’ ... .o 1-178
Chopper & 3 RoW Spike - B3’ . ... e 1-179
Chopper & 3 ROW SpiKe - 85’ . ... e 1-180
Arm Assembly - Chopper Reel .. ... ... . e 1-183
Arm Assembly - Chopper Reelw/o Chain . ........ ... . i, 1-185
Reel & Gangbar Assembly . . ... ... ... 1-187
Reel Blade Assembly . . ... . e 1-189
2 Index

iv F-755-0321



TABLE OF CONTENTS

lllustrated Parts List

Instructions for Ordering

Parts

** Repair parts must be ordered through an authorized dealer **

DEALER INSTRUCTIONS FOR ORDERING PARTS FROM LANDOLL PARTS DISTRIBUTION CENTER

PHONE #: 800

FAX #: 888-527-3909

562-5381

4320 OR 785-

423-

ORDER ONLINE: Dealer.landoll.com

IDENTIFICATION PLATE
1 for the Identification Plate, which lists the model and serial number of the equipment. It is located on

See Figure 1

the right front side of the 8530 Finisholl.

SERIAL NUMBER NOMENCLATURE
The serial number for the 8530 Finisholl is located on the identification plate.

The 8500 series QR code decal

located on the front of the

may be scanned to link you to the most current manuals

frame See Figure 1-1.

1-1

Identification Plate

Figure 1-1:



tel:+8004234320
tel:+17855625381
http://Dealer.landoll.com
http://Dealer.landoll.com

TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Frames

14 18

23

FRONT

Figure 1-2: Center Frame Assembly 19’-25’

F-755-0321

1-2



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Frame Assembly 19°-25’

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-01 NUT, HEX, SLFLKG, GRB 1/4-20 2
2 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 4
3 1-512-010005-13 NUT, HEX, SLFLKG, GRB 5/8-11 20
4 1-557-010013 PIN, HAIR 3/16 DIA 4
5 1-654-010047-06 SCREW, HEX CAP, 1/4-20 UNC X 1 GR5 2
6 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 4
7 1-654-010070-11 SCREW, RDHD, SQNCK 1/2-13 X 3-1/2 4
8 1-861-010032-14 WASHER, FLAT 1/2” N ZP/CD 4
9 128874 BUMPER, RUBBER 6 X 3 X 3-1/2 2
10 140533 GANG WRENCH 2
11 150076 MANUAL TUBE (4-1/4"ID) 1
12 174404 WRENCH, ADJUSTMENT 1
13 182391 EXTENSION, SHANK 12" 2
14 182409 BRACKET, WING LOCK 2
15 182420 U-BOLT, 5/8-11 X 7-1/2 X 3-11/16 4
16 183973 FRAME, CENTER 19-25 1
17 183990 MOUNT, FOLD CYLINDER 19’-25’ 1
18 185646 WING STABILIZER 19-25’ 1
19 189433 U BOLT, CENTER SHANK MOUNT 4
20 70239854 PIN, QUICK HITCH 1
21 8-557-010149 PIN, 1 DIAX 6 2
22 185644 MOUNT, FOLD CYLINDER, 22’-25° 1
23 140599 BEARING, FLANGE, 1-1/2 2
24 168787 BEARING, FLANGE, 1-1/4 4
25 2-102-010054 U-BOLT 4
26 159955 ROD, CYLINDER ANCHOR (AFTER 11-30-2016) 2
27 159954 NUT HEX 1-3/4-5UNC GR2 (AFTER 11-30-2016) 4
28 141274 LOCKOUT, 1-3/8 ROD X 10 WLDMT 2
29 104358 L PIN,CYL STOP 2
30 1-557-010403 HAIRPIN 1/8 2

1-3



INDEX

TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

FRONT

NN

%\\

N

12

10 17

Figure 1-3: Center Frame Assembly 27’- 30’

F-755-0321

1-4



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

‘Center Frame Assembly 27°-30’

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 4
2 1-512-010005-13 NUT, HEX, SLFLKG, GRB 5/8-11 54
3 1-557-010013 PIN, HAIR 3/16 DIA 4
4 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 24
5 1-654-010070-11 SCREW, RDHD, SQNCK 1/2-13 X 3-1/2 4
6 1-861-010032-14 WASHER, FLAT 1/2” N ZP/CD 4
7 128874 BUMPER, RUBBER 6 X 3 X 3-1/2 2
8 182409 BRACKET, WING LOCK 2
9 182420 U-BOLT 5/8-11 X 7-1/2 X 3-11/16 4
10 183883 WING STABILIZER 27-30 1
11 183885 MOUNT, FOLD CYLINDER 27°-30’ 2
12 185684 FRAME, CENTER RIGHT 27°-30’ 1
13 185685 FRAME, CENTER LEFT 27-30° 1
14 2-102-010054 U-BOLT 7
15 8-557-010149 PIN1DIAX6 2
16 140599 BEARING, FLANGE, 1-1/2 2
17 168787 BEARING, FLANGE, 1-1/4 4
18 159955 ROD, CYLINDER ANCHOR (AFTER 11-30-2016) 2
19 159954 NUT HEX 1-3/4-5UNC GR2 (AFTER 11-30-2016) 4
20 182391 EXTENSION, SHANK 12" 2
21 189433 U BOLT, CENTER SHANK MOUNT 4
22 150076 MANUAL TUBE (4-1/4"ID) 1
23 1-654-010047-06 SCREW,HX CP 1/4-20UNCX1 GR5 2
24 1-512-010005-01 NUT,HEX,SLFLKG GRB 1/4-20 2
25 141274 LOCKOUT, 1-3/8 ROD X 10 WLDMT 2
26 104358 L PIN,CYL STOP 2
27 1-557-010403 HAIRPIN 1/8 2

1-5



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

FRONT /

(2}
—

Figure 1-4: Center Frame Assembly 33’-35’

F-755-0321

1-6



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Frame Assembly 33°-35’

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 4
2 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 64
3 1-557-010013 PIN, HAIR 3/16 DIA 4
4 1-654-010059-05 SCREW, HEX, 5/8-11 UNC X 2 GR5 24
5 1-654-010070-11 SCREW, RDH, SQ NCK, 1/2-13 X 3-1/2 4
6 1-861-010032-14 WASHER, FLAT, ZP/CD, 1/2N 4
7 128874 BUMPER, RUBBER 6 X3 X 3-1/2 2
8 179651 FRAME, CENTER RIGHT 1
9 179652 FRAME, CENTER LEFT 1
10 181601 MOUNT, FOLD CYLINDER 2
11 182409 BRACKET, WING LOCK 2
12 182410 WING STABILIZER, 8530, 33-35 2
13 182420 U-BOLT, 5/8-11 X 7-1/2 X 3-11/16 8
14 2-102-010054 U-BOLT 8
15 8-557-010149 PIN, 11 DIAX 6 2
16 140599 BEARING, FLANGE, 1-1/2 2
17 168787 BEARING, FLANGE, 1-1/4 4
18 150076 MANUAL TUBE (4-1/4"ID) 1
19 1-654-010047-06 SCREW,HX CP 1/4-20UNCX1 GR5 2
20 1-512-010005-01 NUT,HEX,SLFLKG GRB 1/4-20 2
21 159955 ROD, CYLINDER ANCHOR (AFTER 11-30-2016) 2
22 159954 NUT HEX 1-3/4-5UNC GR2 (AFTER 11-30-2016) 4
23 182391 EXTENSION, SHANK 12" 2
24 189433 U BOLT, CENTER SHANK MOUNT 4
25 141274 LOCKOUT, 1-3/8 ROD X 10 WLDMT 2
26 104358 L PIN,CYL STOP 2
27 1-557-010403 HAIRPIN 1/8 2




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Wing Frames

Figure 1-5: Wing Frame Assembly 19’

Wing Frame Assembly 19’

ITEM PART NO. DESCRIPTION QTy.
1 1-647-010004240 ROLL PIN, SLTD, 5/16 X 2-1/2 8
2 116100 WASHER, FLAT, ZP/CD, 1-1/4N 6
3 140599 BEARING, FLANGE, 1-1/2 2
4 141244 PIN, FOLD 3
5 141266 WASHER, THRUST, 1-1/2 4
6 159954 NUT, HEX, 1-3/4-5 4
7 159955 ROD, CYLINDER ANCHOR 2
8 179662 FRAME, WING RIGHT 19’ 1
8 179663 FRAME, WING LEFT 19’ (NOT SHOWN) 1
9 182394 WASHER, CYLINDER ANCHOR 1
10 183966 PIN, 1-1/2 X 10-1/2 1
1-8 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-6: Wing Frame Assembly 22’-27’

Wing Frame Assembly 22°-27’

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 4
2 1-647-010004240 ROLL PIN, SLTD, 5/16 X 2-1/2 10
3 116100 WASHER, FLAT, ZP/CD, 1-1/4N 8
4 140599 BEARING, FLANGE, 1-1/2 2
5 141244 PIN, FOLD 4
6 141266 WASHER, THRUST, 1-1/2 2
7 182391 EXSTENSION, SHANK 12” 1
8 183966 PIN, 1-1/2 X 10-1/2 1
9 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 2
10 179664 FRAME, WING RIGHT 22’-27’ 1
10 179665 FRAME, WING LEFT 22°-27° (NOT SHOWN) 1
11 159954 NUT, HEX, 1-3/4-5 4
12 159955 ROD, CYLINDER ANCHOR 2
13 182394 WASHER, CYLINDER ANCHOR 1

1-9




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Wing Frame Assembly 30’-35’

ITEM PART NO. DESCRIPTION QTy.
1 1-647-010004240 ROLL PIN, SLTD, 5/16 X 2-1/2 10
2 116100 WASHER, FLAT, ZP/CD, 1-1/4N 8
3 140599 BEARING, FLANGE, 1-1/2 2
4 141244 PIN, FOLD 4
5 141266 WASHER, THRUST, 1-1/2 2
6 179666 FRAME, WING RIGHT 27’-35° 1
6 179667 FRAME, WING LEFT 27’-35 (NOT SHOWN) 1
7 183966 PIN, 1-1/2 X 10-1/2 1
8 159954 NUT, HEX, 1-3/4-5 4
9 159955 ROD, CYLINDER ANCHOR 2
10 182394 WASHER, CYLINDER ANCHOR 1




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Lifts

©
-
o
i
AN
NI
N~
o
L
x
(@)
L
L
m

AFTER
10-1-2018

WALKING BEAM ASSY CHANGES
AFTER 7-12-2016

Figure 1-8: Center Lift Assembly 19’-25’

F-755-0321

1-12



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Lift Assembly 19°-25°

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 2
2 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 21
3 1-654-010051-06 SCREW, HEX CAP, 3/8-16 UNC X 1-1/4 2
4 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 12
5 1-654-010059-07 SCREW, HEX CAP, 5/8-11 UNC X 2-1/2 G5 1
6 101988 NUT, HEX, SLFLKG 7/16-14 GRB 4
7 119118 NUT, 1-1/2-12 UNF, HEX, SLOTTED ZP 2
8 127712 PIN, SPRING SLOTTED 3/8 X 2-1/4 2
9 140519 BEARING, UHMW 4IN 4
10 141809 SCREW, HEX, CAP, 7/16-14 UNC X 4 GR5 4
11 147553 8 BOLT HUB ASSY, 2-1/4” SPDL (SEE PAGE 1-28) 4
12 156992 PIN, WALKING BEAM SPINDLE 2
13 157019 SPINDLE, WALKING BEAM 2
14 158903 BUSHING, SPRING 2-1/2 X 2 X 4-5/8 (BEFORE 7-12-2016) 2
14 187169 ASSY, TANDEM PIVOT-2” (FROM 7-12-2016 TO 12-12-2016) 2
14 200310 TANDEM PIVOT ASSY 2" (FROM 12-12-2016 TO 08-01-2020) 2
14 228187 ASSY, PIVOT 2 X 4 CONNEX" (FROM 08-01-2020) 2
15 164124 MOUNT, DEPTH CONTROL 1
16 171024 FITTING, GREASE, 5/16-24 STR (BEFORE 7-12-2016) 4
16 200129 SCREW SOCKET HD CAP 5/16-24X1 (AFTER 7-12-2016 TO 10-1-2018) 4
16 15G816ER SCREW SET SOC HD CPPT.5-13X1 (AFTER 10-1-2018) 2
16 212046 SCREW, SET FOR ZERK (AFTER 10-1-2018) 2
17 171070 WASHER, THRUST, 2 4
18 174318 WALKING BEAM ASSY, 2-1/4 (USED BEFORE 7-12-2016) 2
18 199362 WALKING BEAM ASSY, 2-1/4 MF (USED AFTER 7-12-2016) 2
19 179655 BEARING CAP, LIFT 2
20 179691 BEARING CAP, LIFT 2
21 180120 DEPTH STOP ASSY (SEE PAGE 1-35) 1
22 183976 LIFT, CENTER 19-25’ 1
23 184708 TIRE ASSY, 320/70R15, 8 BOLT WHL, 19’-25’ (ITEMS 24-26) 1
24 TR575 VALVE STEM TUBELESS TIRE 1
25 204385 FIRESTONE RADIAL 320/70R15 1
26 140548 WHEEL, 15 X 10 LB 8 BOLT 1
27 210606 WHEEL NUT, 9/16-18 UNF 32
28 198322 SEAL, V17, DOUBLE LIP 2" 2
29 1-298-010001-1 ZERK FITTING 1/4 SAE (AFTER 10-1-2018) 1
30 215341 DECAL, GREASE WALKER (AFTER 10-1-2018) 1




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

= \\,c»l@

/e X/es

BEFORE 07-12-2016

x
39 4
« O
¥ ,‘ / \& QS
SN
NN .

S\

AFTER
10-1-2018

20

WALKING BEAM ASSY CHANGES
AFTER 7-12-2016

AFTER 6-1-2018
TO 10-1-2018

F-755-0321

Figure 1-9: Center Lift Assembly 27°-30’

1-14



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Lift Assembly 27°-30°

ITEM PART NO. DESCRIPTION QTy.

1 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 2
2 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 4
3 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 33
4 1-654-010051-06 SCREW, HEX CAP, 3/8-16 UNC X 1-1/4 2
5 1-654-010055-15 SCREW, HEX CAP, 1/2-13 UNC X 5 GR5 4
6 1-654-010059-07 SCREW, HEX CAP, 5/8-11 UNC X 2-1/2 G5 1
7 1-654-010059-05 SCREW, HEX, 5/8-11 UNC, GR5 4
8 119118 NUT, 1-1/2-12 UNF, HEX, SLOTTED ZP 2
9 127712 PIN, SPRING SLOTTED 3/8 X 2-1/4 2
10 140519 BEARING, UHMW 4IN 4
11 156972 HUB & SPINDLE ASSY, 8 BOLT (BEFORE 02-01-2020) (SEE PAGE 1-25) 4
11 223440 ASSY, 8 BOLT HUB & SPINDLE (AFTER 02-01-2020) (SEE PAGE 1-27) 4
12 156992 PIN, WALKING BEAM SPINDLE 2
13 157019 SPINDLE, WALKING BEAM 2
14 164124 MOUNT, DEPTH CONTROL 1
15 171070 WASHER, THRUST, 2 4
16 172961 WALKING BEAM ASSY, 3” (PRIOR 07-12-2016) 2
16 198344 WALKING BEAM ASSY 3" (AFTER 07-12-2016) 2
17 179655 BEARING CAP, LIFT 2
18 180120 DEPTH STOP ASSY (SEE PAGE 1-35) 1
19 183871 LIFT, CENTER 27°-30’ 1
20 165235 TIRE AND WHEEL ASSEMBLY (ITEMS 21-23) 1
21 TR575 VALVE STEM, TUBLESS TIRE, 380/55R X 16.5 1
22 165236 TIRE 380/55R 16.5 IMP 1
23 157001 WHEEL, 8 BOLT 1
24 102600 NUT, WHEEL BOLT, 5/8-18 8
25 1-512-010005-03 NUT, HEX LOCK, 5/16-18 GRB 2
26 1-654-010049-19 SCREW, HEX, 5/16-18 X 5 GR5 2
27 165257 PAD, SLIDE 1
28 165265 GUIDE, DEPTH STOP 1
29 185683 BRACKET, VALVE MOUNT 1
30 123096 SCREW, HEX CAP, 5/8-11 UNC X GR5 2
31 200129 SCREW SOCKET HD CAP 5/16-24X1 (AFTER 7-12-2016 TO 10-1-2018) 2
31 15G816ER SCREW SET SOC HD CPPT.5-13X1 (AFTER 10-1-2018) 1
31 212046 SCREW, SET FOR ZERK (AFTER 10-1-2018) 1
32 158903 BUSHING, SPRING 2-1/2X2X4-5/8 (BEFORE 7-12-2016) 1
32 200310 TANDEM PIVOT ASSY 2" (FROM 07-12-2016 TO 08-01-2020) 1
32 228187 ASSY, PIVOT 2 X 4 CONNEX" (FROM 08-01-2020) 1
33 198322 SEAL, V17, DOUBLE LIP 2" (AFTER 07-12-2016) 2
34 1-298-010001-1 ZERK FITTING 1/4 SAE (AFTER 10-1-2018) 1
35 215341 DECAL, GREASE WALKER (AFTER 10-1-2018) 1




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

(o]
et
o
N
AN
N
N~
o
L
o
O
L
(1]
m

AFTER
0-1-2018

1

WALKING BEAM ASSY CHANGES
AFTER 7-12-2016

Figure 1-10: Center Lift Assembly 33’-35’

F-755-0321

1-16



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Center Lift Assembly 33°-35°

ITEM PART NO. DESCRIPTION QTy.

1 1-512-010005-03 NUT HEX SLFLKG GRB 5/16-18 2
2 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 2
3 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 8
4 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 37
5 1-654-010049-19 SCREW,HEX CP,5/16-18UNCX5 GR5 2
6 1-654-010051-06 SCREW,HEX CAP 3/8-16UNCX1-1/4 2
7 1-654-010055-15 SCR, HX CP, 1/2-13UNCX5 GR5 4
8 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5 36
9 1-654-010059-07 SCREW HX CP 5/8-11UNCX2-1/2G5 1
10 102600 NUT,WHEEL BOLT, 5/8 32
11 119118 NUT 1-1/2-12UNF HEX SLOTTEDZP 2
12 127712 PIN SPRING SLOTTED 3/8X2-1/4 2
13 140519 BEARING, UHMW 4IN 5
14 156972 HUB & SPINDLE ASSY, 8 BOLT (BEFORE 02-01-2020) (SEE PAGE 1-25) 4
14 223440 ASSY, 8 BOLT HUB & SPINDLE (AFTER 02-01-2020) (SEE PAGE 1-27) 4
15 156992 PIN, WALKING BEAM SPINDLE 2
16 157001 WHEEL, 8 BOLT 1
17 157019 SPINDLE, WALKING BEAM 2
18 164124 MOUNT, DEPTH CONTROL 1
19 165235 TIRE & WHEEL ASSY,380/55RX16.5 (INCLUDES ITEMS 16, 20 & 33) 1
20 165236 TIRE 380/55R 16.5 IMP 1
21 165257 PAD, SLIDE 1
22 165265 GUIDE, DEPTH STOP 1
23 171070 WASHER, THRUST 2 4
24 179653 LIFT, CENTER 33-35 1
25 179655 BEARING CAP, LIFT 2
26 179691 BEARING CAP, LIFT 3
27 180120 DEPTH STOP ASSY 1
28 181937 BRACKET, VALVE MOUNT 1
29 185660 VALVE, LIMIT 1
30 172961 WALKING BEAM ASSY 3" (USED BEFORE 07-12-2016) 2
30 198344 WALKING BEAM ASSY 3" (USED AFTER 07-12-2016) 2
31 2-102-010051 U-BOLT, WING REST 2
32 200129 SCREW SOCKET HD CAP 5/16-24X1 4
33 TR575 VALVE STEM TUBELESS TIRE 1
34 200129 5/16-24 X 1 SOCKET HD CUP PT (AFTER 7-12-2016 TO 10-1-2018) 2
34 15G816ER SCREW SET SOC HD CPPT.5-13X1 (AFTER 10-1-2018) 1
34 212046 SCREW, SET FOR ZERK (AFTER 10-1-2018) 1
35 158903 BUSHING, SPRING 2-1/2 X 2 X 4-5/8 (BEFORE 07-12-2016) 1
35 200310 ASSY, TANDEM PIVOT-2” (AFTER 07-12-2016 TO 08-01-2020) 1
35 228187 ASSY, PIVOT 2 X 4 CONNEX" (FROM 08-01-2020) 1
36 198322 SEAL, V17, DOUBLE LIP 2" 2
37 1-298-010001-1 ZERK FITTING 1/4 SAE (AFTER 10-1-2018) 1
38 215341 DECAL, GREASE WALKER (AFTER 10-1-2018) 1




TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Wing Lifts
11
10
Figure 1-11: Wing Lift Assembly 19’
1-18 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Wing Lift Assembly 19’

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 8
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 8
3 101988 NUT, HEX, SLFLKG 7/16-14 GRB 1
4 140519 BEARING, UHMW 4IN 2
5 141809 SCREW, HEX, CAP, 7/16-14 UNC X 4 GR5 1
6 147553 8 BOLT HUB ASSY, 2-1/4” SPDL (SEE PAGE 1-28) 1
7 179655 BEARING CAP, LIFT 2
8 184708 TIRE ASSY, 320/70R15, 8 BOLT WHL (ITEMS 9-11) 1
9 TR575 VALVE STEM TUBELESS TIRE 1
10 204385 FIRESTONE RADIAL 320/70R15 1
11 140548 WHEEL, 15 X 10 LB 8 BOLT 1
12 185632 LIFT, WING RIGHT 19’ (SHOWN) 1
13 185633 LIFT, WING LEFT 19’ 1




TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

WALKING BEAM ASSY CHANGES
AFTER 7-12-2016

Figure 1-12: Wing Lift Assembly 22’-27’

1-20 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Wing Lift Assembly 22°-27°

ITEM PART NO. DESCRIPTION QTy.

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 8
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 8
3 101988 NUT, HEX, SLFLKG 7/16-14 GRB 2
4 119118 NUT, 1-1/2-12 UNF, HEX, SLOTTED ZP 1
5 127712 PIN, SPRING SLOTTED 3/8 X 2-1/4 1
6 140519 BEARING, UHMW 4IN 2
7 141809 SCREW, HEX, CAP, 7/16-14 UNC X 4 GR5 2
8 147553 8 BOLT HUB ASSY, 2-1/4” SPDL (SEE PAGE 1-28) 2
9 156992 PIN, WALKING BEAM SPINDLE 1
10 157019 SPINDLE, WALKING BEAM 1
11 210606 WHEEL NUT, 9/16-18 UNF 16
12 171024 FITTING, GREASE, 5/16-24 STR (USED BEFORE 7-12-2016) 2
12 200129 5/16-24 X 1 SOCKET HD CUP PT (USED AFTER 7-12-2016) 2
13 171070 WASHER, THRUST, 2 2
14 174318 WALKING BEAM ASSY, 2-1/4 (USED BEFORE 7-12-2016) 1
14 199362 WALKING BEAM ASSY, 2-1/4 MF (USED AFTER 7-12-2016) 1
15 179655 BEARING CAP, LIFT 2
16 179694 LIFT, WING LEFT (SHOWN) 1
16 179693 LIFT, WING RIGHT 1
17 184708 TIRE ASSY,320/70R15,8 BOLTWHL (ITEMS 18-20) 1
18 TR575 VALVE STEM TUBELESS TIRE 1
19 204385 FIRESTONE RADIAL 320/70R15 1
20 140548 WHEEL, 15 X 10 LB 8 BOLT 1
21 200129 5/16-24 X 1 SOCKET HD CUP PT (AFTER 7-12-2016 TO 10-1-2018) 2
21 15G816ER SCREW SET SOC HD CPPT.5-13X1 (AFTER 10-1-2018) 1
21 212046 SCREW, SET FOR ZERK (AFTER 10-1-2018) 1
22 158903 BUSHING, SPRING 2-1/2 X 2 X 4-5/8 (USED BEFORE 7-12-2016) 1
22 200310 TANDEM PIVOT ASSY 2" (AFTER 7-12-2016 TO 08-01-2020) (ITEMS 26, 27) 1
22 228187 ASSY, PIVOT 2 X 4 CONNEX" (FROM 08-01-2020) (ITEMS 28, 29, 30) 1
23 198322 SEAL, V17, DOUBLE LIP 2" (AFTER 7-12-2016) 2
24 1-298-010001-1 ZERK FITTING 1/4 SAE (AFTER 10-1-2018) 1
25 215341 DECAL, GREASE WALKER (AFTER 10-1-2018) 1

1-21



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

%
16 \

AFTER 6-1-2018 o4

AFTER
10-1-2018

11

13 21 22

WALKING BEAM ASSY CHANGES
AFTER 7-12-2016

Figure 1-13: Wing Lift Assembly 30’-35’

1-22 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Wing Lift Assembly 30’-35’

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-09 NUT, HEX LOCK 1/2-13 GRB 2
2 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 8
3 1-654-010055-15 SCREW, HEX HEAD CAP 1/2-13 X 5 GR5 2
4 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 8
5 119118 NUT, 1-1/2-12 UNF, HEX, SLOTTED ZP 1
6 127712 PIN, SPRING SLOTTED 3/8 X 2-1/4 1
7 140519 BEARING, UHMW 4IN 2
8 156972 8 BOLT HUB ASSY, 3” (SEE PAGE 1-25) 2
9 156992 PIN, WALKING BEAM SPINDLE 1
10 157019 SPINDLE, WALKING BEAM 1
11 102600 NUT, WHEEL BOLT, 5/8-18 32
12 171070 WASHER, THRUST, 2 2
13 172961 WALKING BEAM ASSY 3" (USED BEFORE 7-12-2016) 1
13 198344 WALKING BEAM ASSY 3" (USED AFTER 7-12-2016) 1
14 179655 BEARING CAP, LIFT 2
15 179694 LIFT, WING LEFT (SHOWN) 1
15 179693 LIFT, WING RIGHT 1
16 165235 TIRE AND WHEEL ASSEMBLY, 33’-35’ (ITEMS 17-19) 1
16 184708 TIRE ASSY,320/70R15,8 BOLTWHL (ITEMS 17-19) 1
17 415 VALVE STEM (USED WITH 184709) 1
17 TR575 VALVE STEM TUBELESS TIRE (USED WITH 165235) 1
18 204385 FIRESTONE RADIAL 320/70R15 (USED WITH 184708) 1
18 165236 TIRE, 380/55R, 16.5 IMP (USED WITH 165235) 1
19 140548 WHEEL, 15 X 10 LB 8 BOLT (USED WITH 184709) 1
19 157001 WHEEL, 8 BOLT (USED WITH 165235) 1
20 171024 FITTING, GREASE 1/4-28 STR SHORT (USED BEFORE 7-12-2016) 1
21 200129 5/16-24 X 1 SOCKET HD CUP PT (AFTER 7-12-2016 TO 10-1-2018) 2
21 15G816ER SCREW SET SOC HD CPPT.5-13X1 (AFTER 10-1-2018) 1
21 212046 SCREW, SET FOR ZERK (AFTER 10-1-2018) 1
22 158903 BUSHING, SPRING 2-1/2 X 2 X 4-5/8 (USED BEFORE 7-12-2016) 1
22 200310 TANDEM PIVOT ASSY 2" (AFTER 7-12-2016 TO 08-01-2020) (ITEMS 26,27) 1
22 228187 ASSY, PIVOT 2 X 4 CONNEX" (FROM 08-01-2020) (ITEMS 28, 29, 30) 1
23 198322 SEAL, V17, DOUBLE LIP 2" (AFTER 7-12-2016) 2
24 1-298-010001-1 ZERK FITTING 1/4 SAE (AFTER 10-1-2018) 1
25 215341 DECAL, GREASE WALKER (AFTER 10-1-2018) 1

1-23



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Hub & Spindles

Figure 1-14: Hub and Spindle Assembly - 156972

1-24 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hub and Spindle Assembly - 156972

ITEM PART NO. DESCRIPTION QTy.
- 156972 HUB & SPINDLE ASSY, 8 BOLT (BEFORE 2-1-2020)

1 156973 SPINDLE 3 X 16-1/2 1
2 159970 SEAL,TRIPLE LIP 4 ODX3 IDX3/8 1
3 156979 CONE BEARING - 387AS 1
4 111962 OUTER BEARING CUP L20HD#382A 1
5 4001060 HUB 75-8 BOLTS 5/8-18 STUD 1
6 156974 HUB W/CUPS, 8 BOLT, 7500LBS (INCLUDES ITEMS 4, 5, 7, 13, 14) 1
7 102600 NUT,WHEEL BOLT, 5/8 8
8 1-557-010362-51 PIN, COTTER 3/16X1-1/2 1
9 102601 HUB CAP, 8-BOLT HUB 1
10 1-516-010001-20 NUT, HX SLOT 1-14 1
11 1-861-010005 WASHER, SPINDLE 1 1
12 102498 BEARING CONE,OUTER, 1.625 1
13 102604 BEARING CUP, OUTER 1
14 5000 ZERK FITTING 1/8NPT 1

168859 HUB ASSY, EIGHT BOLT (SERVICE KIT ONLY)

1-25



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Figure 1-15: Hub and Spindle Assembly - 223440

1-26 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hub and Spindle Assembly - 223440

ITEM PART NO. DESCRIPTION QTy.
- 223440 ASSY, 8 BOLT HUB & SPINDLE (AFTER 2-1-2020)

(NOTE: P/N 223440 HUB & SPINDLE WILL REPLACE ALL EXISTING

156972 HUB & SPINDLE ASSEMBLIES)
1 156973 SPINDLE 3 X 16-1/2 1
2 1-557-010362-51 PIN, COTTER 3/16X1-1/2 1
3 159970 SEAL,TRIPLE LIP 4 ODX3 IDX3/8 1
4 156979 CONE BEARING - 387AS 1
5 102498 BEARING CONE,OUTER, 1.625 1
6 1-861-010005 WASHER, SPINDLE 1 1
7 1-516-010001-20 NUT, HX SLOT 1-14 1
8 111962 OUTER BEARING CUP L20HD#382A 1
9 4001060 HUB 75-8 BOLTS 5/8-18 STUD 8
10 223435 HUB ASSY W/ CUPS,GASKET,CAP (INCLUDES ITEMS 8, 9, 11-16) 1
11 5000 ZERK FITTING 1/8NPT 1
12 102600 NUT,WHEEL BOLT, 5/8 8
13 102604 BEARING CUP, OUTER 1
14 223439 GASKET, DUST CAP 1
15 223437 DUST CAP, BOLT ON 1
16 223438 SCREW, 10-32X1/2 HEX FLANGE 4
17 168859 HUB ASSY, EIGHT BOLT (SERVICE KIT ONLY)

1-27



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

1

12

Figure 1-16: Hub and Spindle Assembly - 8 Bolt “2-1/4”

Hub and Spindle Assembly - 8 Bolt (2-1/4”)

ITEM PART NO. DESCRIPTION QTy.
- 147553 HUB AND SPINDLE ASSEMBLY - 8 BOLT “2-1/4”

1 141198 SPINDLE, 2-1/4” 1
2 140554 SEAL, GREASE 1
3 140595 CONE, BEARING 1
4 140594 CUP, INNER BEARING 1
5 143067 STUD BOLT 1
6 140646 HUB W/ CUPS, 8 BOLT 1
7 210606 NUT, WHEEL, 9/16 - 18 UNF 8
8 1-5657-010362-51 COTTER PIN, 3/16 X 1-1/2 1
9 141236 DUST CAP, WHEEL HUB 1
10 1-516-010001-20 NUT, SLDT HEX, 1-14 UNS 1
11 141238 WASHER, SPINDLE 1
12 1-076-010007 CONE, OUTER BEARING 1
13 1-076-010010 CUP, OUTER BEARING 1
14 5000 ZERK 1
1-28 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-29



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hitches & Leveling System

\ /7

/4 ,
\,\\

1

Figure 1-17: Hitch and Leveling Linkage Assembly

F-755-0321

1-30



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hitch and Leveling Linkage Assembly

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 2
2 1-512-010005-15 NUT, HEX, SLFLKG GRB 3/4-10 2
3 1-512-010005-19 NUT, HEX, SLFLKG, 1-8 GRB 2
4 1-512-010007-07 NUT, HEX, 3/8-16 ZP 1
5 1-512-010007-16 NUT, HEX, 1-1/4-7, ZP 1
6 1-654-010051-15 SCREW, HEX CAP, 3/8-16 UNC X 3-1/2 G5 2
7 1-654-010061-19 SCREW,HEX CAP, 3/4-10 UNC X 7 GR5 1
8 1-654-010123-01 SCREW, HEX CAP, 1-1/4-7 X 8 G8 1
9 1-654-010125-22 SCREW, HEX CAP, 1-8 UNC X 8-1/2 G8 ZP 1
10 1-861-010032-11 WASHER, FLAT, 3/8 W ZP/CD 2
11 1-861-010032-24 WASHER, FLAT, 1" NARROW ZP 3
12 100825 WASHER, LKG, HLCL, SPR 1-1/4 1
13 100941 SCREW, HEX CAP, 3/4-10 X 2-1/4 G8 ZP 2
14 103841 NUT, FLG, SERRATED, 3/4-10 UNC 2
15 116100 WASHER, FLAT, 1-1/4N, ZP/CD 1
16 141246 BRACKET, HOSE HOLDER 1
17 141247 CLAMP, HOSE HOLDER 1
18 141249 WING NUT, HOSE HOLDER 1
19 141251 SPRING PIN, SLOTTED, 1/2 X 2-1/4 3
20 141807 SCREW, 3/8-16 UNC X 3-1/2, ALL THREAD 1
21 153696 BOLT, HITCH CLEVIS 1
22 156950 SAFETY CHAIN, 41,000 LB 1
23 163705 PIN, LEVELER 1
24 164174 BUSHING, MACHINE 1-1/2 X 10GA 4
25 164544 KEEPER, LEVELER PIN 2
26 177030 HITCH, BALL CAT Ill 1
26 177031 HITCH, BALL CAT IV 1
26 177032 HITCH, BALL CAT V 1
27 179709 PIN, LEVELER 1
28 183889 LEVELER ASSY, SPRING (SEE PAGE 1-33) 1
29 183945 RADIUS ROD ASSY, 2 (SEE PAGE 1-37) 1
30 2-181-010001 HOSE CLAMP 6
31 7J856 PIN 2
32 179720 HITCH, NARROW CENTER (USED ON MODELS 19’-25°) 1
32 179721 HITCH, WIDE CENTER (USED ON MODELS 27°-35’) 1

1-31



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-18: 10,000 Lb. Sidewind Jack Assembly

10,000 LB. Sidewind Jack Assembly

ITEM PART NO. DESCRIPTION QTYy.
- 183967 JACK, SIDEWIND 10,000 LB

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 4
2 135421 JACK, 10,000 LBS 1
3 179746 CLAMP PLATE, JACK MOUNT 1
4 183968 MOUNT, JACK 1

5 3-557-010415 PIN, 5/8 W/L 1
6 4J411 U-BOLT, 5/8 X3 X5 2
7 195902 JACK HANDLE ASSEMBLY 1
1-32 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-19: Leveler Assembly - Spring

Leveler Assembly - Spring

ITEM PART NO. DESCRIPTION QTy.
- 183889 LEVELER ASSEMBLY - SPRING

1 1-512-010005-15 NUT, HEX, SLFLKG, 3/4-10 UNC GRB 6
2 1-861-010032-20 WASHER, FLAT, ZP/CD, 3/4N 6
3 140469 SPRING, LEVELER 4
4 165288 BOLT, LEVELER 6
5 168787 BEARING, FLANGE 1-1/4 4
6 183890 TUBE, LEVELER SPRING 1
7 183894 CLAMP PLATE, LEVELER TUBE 1
8 183895 SPACER, 3X2-5/16 X5 1
9 183896 BUSHING, LEVELER PIVOT 1

1-33




ILLUSTRATED PARTS LIST

TABLE OF CONTENTS

Figure 1-20: Depth Stop Tube Assembly

1-34

F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Depth Stop Tube Assembly

ITEM PART NO. DESCRIPTION QTy.
-- 180120 DEPTH STOP ASSEMBLY 1
1 1-512-010005-03 NUT, HEX LOCK 5/16-18 GRB 2
2 1-630-010021-03 RING, RETAINING 1 HD 1
3 108628 SCREW, HEX HEAD CAP 5/16-18 X 2-1/4 GR5 2
4 122917 SPRING, COMPRESSION 4-1/2 1
5 144048 NUT, SQUARE 5/8-11 GR5 1
6 165258 HANDLE, DEPTH STOP 1
7 165259 STOP, HANDLE LONG 1
8 165260 STOP, HANDLE SHORT 1
9 166717 SQUARE TUBE, FLOATING 1
10 174708 PIN, DEPTH STOP 1
11 174709 SQUARE TUBE, DEPTH STOP 1
12 180121 SQUARE TUBE, DEPTH STOP 1

1-35



ILLUSTRATED PARTS LIST

TABLE OF CONTENTS

Figure 1-21: Radius Rod Assembly - 2

1-36

F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Radius Rod Assembly - 2

ITEM PART NO. DESCRIPTION QTy.
- 183945 RADIUS ROD ASSEMBLY - 2

1 1-298-010001-1 FITTING, GREASE 1/4-28 STR SHORT 2
2 1-647-010004221 ROLL PIN, SLTD, 1/4 X 2 2
3 137931 NUT, 2-12, HEX JAM, UNF GR5 1
4 139139 NUT, 2-12, HEX JAM, LH THREAD G5 1
5 179763 WRENCH, ADJUSTMENT 1
6 182336 SCREW ASSEMBLY, RIGHT HAND, RADIUS ROD - 2 1
7 182339 SCREW ASSEMBLY, LEFT HAND, RADIUS ROD 1
8 183946 HITCH, RADIUS ROD -2 1

1-37



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Disc Gangs Assemblies

13 30

N~

Figure 1-22: Disc Gang Assembly - 22” 4GA

F-755-0321

1-38



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Disc Gang Assembly - 22” 4GA

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 36
2 1-512-010005-15 NUT, HEX, SLFLKG, GRB 3/4-10 12
3 1-647-010004257 PIN, SPRING, SLOTTED 3/8 X 2-1/2 4
4 1-654-010032-09 SCREW, HEX CAP, 3/4-10 X 3 GR8 8
5 1-654-010070-02 SCREW, 1/2-13 X 1 -1/4 RD HD SQ NCK 28
6 1-861-010034-17 WASHER, LKG, HLCL SPR, 3/4 8
7 140469 END COLLAR 4
8 140477 BEARING, DISC 1.775 ID ASSY 4
9 140479 MOUNT, TRUNNION BEARING 8
10 140480 WASHER, TRUNNION 8
11 140485 HALF SPOOL, CONCAVE 4
12 140487 UBOLT, SCRAPER BAR MOUNT 4
13 141154 WASHER, GANG SHAFT 8
14 141776 SCREW, HEX, CAP 3/4-10 UNC X 3-1/2 GR5B 12
15 144155 ARM, SCRAPER 10
16 145208 SHAFT, GANG, (SEE PAGE 1-50) 1
17 148386 SHANK, DISC BEARING, STRAIGHT 4
18 151550 SCRAPER, 4" 14
19 182401 END WASHER, DISC GANG (CENTER FRONT GANGS ONLY) 10
20 155617 DISC BLADE, 22” X 1/4”, 1-3/4 ID 13
20 155618 DISC BLADE, 22" X 1/4”, 1-3/4 ID - ROLLABLE 13
21 155619 DISC BLADE, 20” X 1/4”, 1-3/4 ID - ROLLABLE 1
22 160161 SHAKER BOLT, 1/2-13 X 1-3/4, GR8 ZP 10
23 172509 NUT, 1/2-13 WIDE FLNG TOP LCK F 10
24 179742 LIFT, DISC GANG (SEE PAGE 1-50) 1
25 179756 CLAMP PLATE, 2 HOLE 4
26 179757 HALF SPOOL, CONVEX 7-1/2 SP 4
27 179758 SPOOL WELDMENT, 7-1/2 SP 8
28 179761 SCRAPER BAR MOUNT, LEFT 4
28 179760 SCRAPER BAR MOUNT, RIGHT (NOT SHOWN) 4
29 179766 SCRAPER BAR (SEE PAGE 1-50) 1
30 23085 NUT, HEX, SLOTTED 1-3/4-5 4
31 5000 ZERK, FITTING 1/8 NPT 4
32 622-3511-008 WASHER, FLAT 3/4 MIL-CARB SAE 12
33 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 22
34 113791 SCREW, HEX CAP, 5/8-11 UNC X 12-1/2, GR5 (WING FRAME) 8
34 123096 SCREW, HEX CAP, 5/8-11 UNC X 7-1/2,GR5 (CENTER FRAME) 8
35 182398 CLAMP PLATE, 2-HOLE (WING FRAME ONLY) 4
36 2P793 INSERT-BEARING, 4-1/2 16
37 2P794 BEARING HALF, 4-1/2 INSERT 16

1-39



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

=) %

v

RO O ©

Figure 1-23: Depth Gauge Assembly

F-755-0321

1-40



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Depth Gauge Assembly

ITEM PART NO. DESCRIPTION QTy.
-- 183927 DEPTH GAUGE ASSEMBLY 1
1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 4
2 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 UNC, GRB 5
3 1-654-010051-11 SCREW, HEX, 3/8-16 UNC X 2-1/2, GR5 1
4 1-654-010070-03 SCREW, RDH, SQ NK, 1/2-13 X 1-1/2 1
5 141241 GAUGE, LEVEL INDICATOR 1
6 141263 DECAL, LEVEL INDICATOR 1
7 183925 MOUNT, DEPTH GAUGE 1
8 183926 MOUNT, DEPTH GAUGE ARM 1
9 2-102-010062 U-BOLT, 4.937 X 5 1
10 7K858 U-BOLT, 1/2-13 X 5-1/2 X 4-1/4 2

1-41



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Disc Gang Shields

Figure 1-24: Disc Gang Shield - Center Frame 19’-30’

Disc Gang Shield - Center Frame 19’-30’

ITEM PART NO. DESCRIPTION QTy.

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 4
2 1-654-010059-05 SCREW, HEX, 5/8-11 UNC X 2 GR5 4
3 100693 CLAMP BRACKET 4
4 29SFFL 5811 NUT, FLANGE, HEAD LOCK, 5/8-11 UNC 8
5 203182 U-BOLT 5/8-11X7X3-11/16 4
6 8-681-010008 ADJUSTABLE BRACKET, SPRAY SHIELD 4
7 8-681-010014 SPRAY SHIELD, 69, 19’-25’ 2
7 8-681-010009 SPRAY SHIELD, 76”, 27-30° 2
8 8-681-010010 BACKUP PLATE 4

1-42 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-25: Disc Gang Shield - Center Frame 33’-35’

Center Frame 33’-35’

DESCRIPTION

Disc Gang Shield

QTy.

PART NO.

ITEM

10
10

1-512-010005-13
1-654-010059-05
1-861-010032-19

100693

NUT, HEX, SLFLKG, 5/8-11 UNC, GRB

5/8-11 UNC X 2 GR5

WASHER, FLAT, ZP/CD, 5/8W
CLAMP BRACKET

SCREW, HEX,

29SFFL 5811
203182

NUT, FLANGE, HEAD LOCK, 5/8-11 UNC

U-BOLT 5/8-11X7X3-11/16

©

8-681-010008
8-681-010013
8-681-010010

ADJUSTABLE BRACKET, SPRAY SHIELD

SPRAY SHIELD, 48”
BACKUP PLATE

1-43



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-26: Disc Gang Shield - Wing

F-755-0321

1-44



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Disc Gang Shield - Wing

ITEM PART NO. DESCRIPTION QTy.
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 4
2 1-654-010059-05 SCREW, HEX, 5/8-11 UNC X 2 GR5 4
3 100693 CLAMP BRACKET 4
4 29SFFL 5811 NUT, FLANGE, HEAD LOCK, 5/8-11 UNC 8
5 203182 U-BOLT 5/8-11X7X3-11/16 4
6 8-681-010008 ADJUSTABLE BRACKET, SPRAY SHIELD 4
7 8-681-010010 BACKUP PLATE 4
8 8-681-010009 SPRAY SHIELD, 76”, 25’-27’ 1
8 8-681-010012 SPRAY SHIELD, 55, 30’-35° 1
8 8-681-010013 SPRAY SHIELD, 487, 19’ 1
8 8-681-010014 SPRAY SHIELD, 697, 22’ 1
9 8-681-010020 SPRAY SHIELD, 457, 30’ & 33 1
9 8-681-010021 SPRAY SHIELD, 557, 35’ 1

1-45



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Gang Assemblies

Figure 1-27: Gang Assembly 22” 4 GA - 19’

Gang Assembly 22” 4 GA - 19’

ITEM PART NO. DESCRIPTION QTy.
- 179748 GANG ASSEMBLY, 22" 4 GA, 19’

-- 179660 GANG ASSEMBLY, 22” 4 GA, 19, ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 30
1 155618 DISC BLADE 22" X 1/4” 1-3/4 1D - ROLLABLE (USED W/ 179660) 30
2 155619 DISC BLADE 20" X 1/4” 1-3/4 ID - ROLLABLE 2
3 179730 LIFT, DISC GANG, RCF 19’-25’ 1
4 179731 LIFT, DISC GANG, LCF 19-25° 1
5 179736 LIFT, DISC GANG, RWF 19’ 1
6 179737 LIFT, DISC GANG, LWF 19’ 1
7 179768 SCRAPER BAR, 7-1/2 SP 8 HOLE 4
8 185640 SHAFT, GANG 58 L 2
9 141163 SHAFT, GANG 59 L 2
1-46 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-28: Gang Assembly 22” 4 GA - 22’

Gang Assembly 22” 4 GA - 22’

ITEM PART NO. DESCRIPTION QTy.
- 179749 GANG ASSEMBLY, 22" 4 GA, 22’

- 179661 GANG ASSEMBLY, 22” 4 GA, 22', ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 34
1 155618 DISC BLADE 22" X 1/4” 1-3/4 ID - ROLLABLE (USED W/ 179661) 34
2 155619 DISC BLADE 20" X 1/4” 1-3/4 ID - ROLLABLE 2
3 179730 LIFT, DISC GANG, RCF 19’-25’ 1
4 179731 LIFT, DISC GANG, LCF 19’-25’ 1
5 179738 LIFT, DISC GANG, RWF 22’ 1
6 179739 LIFT, DISC GANG, LWF 22’ 1
7 179768 SCRAPER BAR, 7-1/2 SP 8 HOLE 2
8 179770 SCRAPER BAR, 7-1/2 SP 10 HOLE 2
9 185640 SHAFT, GANG 58 L 2
10 145212 SHAFT, GANG 74 L 2

1-47




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-29: Gang Assembly 22” 4 GA - 25’

Gang Assembly 22” 4 GA - 25’

ITEM PART NO. DESCRIPTION QTy.
-- 179750 GANG ASSEMBLY, 22” 4 GA, 25

-- 181888 GANG ASSEMBLY, 22” 4 GA, 25, ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 38
1 155618 DISC BLADE 22" X 1/4” 1-3/4 ID - ROLLABLE (USED W/ 181888) 38
2 155619 DISC BLADE 20" X 1/4” 1-3/4 ID - ROLLABLE 2
3 179730 LIFT, DISC GANG, RCF 19’-25’ 1
4 179731 LIFT, DISC GANG, LCF 19-25° 1
5 179740 LIFT, DISC GANG, RWF 25’-27’ 1
6 179741 LIFT, DISC GANG, LWF 25-27° 1
7 179768 SCRAPER BAR, 7-1/2 SP 8 HOLE 2
8 179772 SCRAPER BAR, 7-1/2 SP 12 HOLE 2
9 185640 SHAFT, GANG 58 L 2
10 145214 SHAFT, GANG 89 L 2
1-48 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-30: Gang Assembly 22” 4 GA - 27’

‘Gang Assembly 22” 4 GA - 27’

ITEM PART NO. DESCRIPTION QTy.
-- 179751 GANG ASSEMBLY, 22" 4 GA, 27

- 181903 GANG ASSEMBLY, 22” 4 GA, 27’, ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 42
1 155618 DISC BLADE 22" X 1/4” 1-3/4 ID - ROLLABLE (USED W/ 181903) 42
2 155619 DISC BLADE 20" X 1/4” 1-3/4 ID - ROLLABLE 2
3 179732 LIFT, DISC GANG, RCF 27°-30’ 1
4 179733 LIFT, DISC GANG, LCF 27°-30’ 1
5 179740 LIFT, DISC GANG, RWF 25°-27’ 1
6 179741 LIFT, DISC GANG, LWF 25-27° 1
7 179770 SCRAPER BAR, 7-1/2 SP 10 HOLE 2
8 179772 SCRAPER BAR, 7-1/2 SP 12 HOLE 2
9 183882 SHAFT, GANG 73 L 2
10 145214 SHAFT, GANG 89 L 2

1-49



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-31: Gang Assembly 22” 4 GA - 30’

Gang Assembly 22” 4 GA - 30’

ITEM PART NO. DESCRIPTION QTY.
- 179752 GANG ASSEMBLY, 22” 4 GA, 30’

-- 181910 GANG ASSEMBLY, 22” 4 GA, 30’, ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 46
1 155618 DISC BLADE 22" X 1/4” 1-3/4 ID - ROLLABLE (USED W/ 181910) 46
2 155619 DISC BLADE 20" X 1/4” 1-3/4 ID - ROLLABLE 2
3 179732 LIFT, DISC GANG, RCF 27°-30’ 1
4 179733 LIFT, DISC GANG, LCF 27-30° 1
5 179742 LIFT, DISC GANG, RWF 27°-30’ 1
6 179743 LIFT, DISC GANG, LWF 27°-30° 1
7 179766 SCRAPER BAR, 7-1/2 SP 6 HOLE 2
8 179768 SCRAPER BAR, 7-1/2 SP 8 HOLE 2
9 179770 SCRAPER BAR, 7-1/2 SP 10 HOLE 2
10 145208 SHAFT, GANG 44 L 2
11 141163 SHAFT, GANG 59 L 2
12 183882 SHAFT, GANG 73 L 2
1-50 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-32: Gang Assembly 22” 4 GA - 33’

Gang Assembly 22” 4 GA - 33’

ITEM PART NO. DESCRIPTION QTy.
- 179753 GANG ASSEMBLY, 22” 4 GA, 33

-- 181917 GANG ASSEMBLY, 22” 4 GA, 33, ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 50
1 155618 DISC BLADE 22" X 1/4” 1-3/4 ID - ROLLABLE (USED W/ 181917) 50
2 155619 DISC BLADE 20" X 1/4” 1-3/4 ID - ROLLABLE 2
3 179734 LIFT, DISC GANG, RCF 33-35’ 1
4 179735 LIFT, DISC GANG, LCF 33-35’ 1
5 179742 LIFT, DISC GANG, RWF 27’, 30’, 33 1
6 179743 LIFT, DISC GANG, LWF 27, 30’, 33 1
7 179766 SCRAPER BAR, 7-1/2 SP 6 HOLE 2
8 179768 SCRAPER BAR, 7-1/2 SP 8 HOLE 2
9 179772 SCRAPER BAR, 7-1/2 SP 12 HOLE 2
10 145208 SHAFT, GANG 44 L 2
11 141163 SHAFT, GANG 59 L 2
12 182403 SHAFT, GANG 88 L 2

1-51



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-33: Gang Assembly 22” 4 GA - 35’

Gang Assembly 22” 4 GA - 35’

ITEM PART NO. DESCRIPTION QTYy.
- 179755 GANG ASSEMBLY, 22" 4 GA, 35’

- 181928 GANG ASSEMBLY, 22" 4 GA, 35, ROLLABLE

1 155617 DISC BLADE 22" X 1/4” 1-3/4 1D 54
1 155618 DISC BLADE 22" X 1/4” 1-3/4 1D - ROLLABLE (USED W/ 181928) 54
2 155619 DISC BLADE 20" X 1/4” 1-3/4 1D - ROLLABLE 2
3 179734 LIFT, DISC GANG, RCF 33-35’ 1
4 179735 LIFT, DISC GANG, LCF 33’-35’ 1
5 179744 LIFT, DISC GANG, RWF 35’ 1
6 179745 LIFT, DISC GANG, LWF 35’ 1
7 179768 SCRAPER BAR, 7-1/2 SP 8 HOLE 4
8 179772 SCRAPER BAR, 7-1/2 SP 12 HOLE 2
9 141163 SHAFT, GANG 59 L 4
10 182403 SHAFT, GANG 88 L 2
1-52 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Disc Gang Reel Assemblies

/=

Figure 1-34: Disc Gang Reel Assembly - 19’

Disc Gang Reel Assembly - 19’

ITEM PART NO. DESCRIPTION QTy.
-- 186153 REEL ASSY, DISC GANG 19

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 64
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 16
3 184713 SPRING, TORSION 1-3/4 8
4 203183 REEL ASSY 12 DIA X 45" (SEE PAGE 1-63) 2
5 203184 REEL ASSY 12 DIA X 60" (SEE PAGE 1-63) 2
6 203007 RETAINER SPRING 8
7 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 4
8 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 4
9 8-102-010012 U BOLT 16

1-53



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST
U ([
o] __\“h
R E )
L e L~
1
7 8 7 4 6 7 4
Figure 1-35: Disc Gang Reel Assembly - 22’

Disc Gang Reel Assembly - 22’
ITEM PART NO. DESCRIPTION QTY.
- 186154 REEL ASSY, DISC GANG 22
1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 64
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 16
3 184713 SPRING, TORSION 1-3/4 8
4 203184 REEL ASSY 12 DIA X 60" (SEE PAGE 1-63) 4
5 203007 RETAINER SPRING 8
6 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 4
7 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 4
8 8-102-010012 U BOLT 16
1-54 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

[ﬂj [T
=1 Y
=
s g
8 9 8 4 7 7 5
Figure 1-36: Disc Gang Reel Assembly - 25’

Disc Gang Reel Assembly - 25’
ITEM  PART NO. DESCRIPTION QTy.
- 186155 REEL ASSY, DISC GANG 25
1 1-512-010005-13  NUT,HEX SLFLKG GRB 5/8-11 64
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 16
3 184713 SPRING, TORSION 1-3/4 8
4 203184 REEL ASSY 12 DIA X 60" (SEE PAGE 1-63) 2
5 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-63) 2
6 203007 RETAINER SPRING 8
7 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 4
8 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 4
9 8-102-010012 UBOLT 16

1-55



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-37: Disc Gang Reel Assembly - 27’

Disc Gang Reel Assembly - 27’

ITEM PART NO. DESCRIPTION QTy.
-- 186156 REEL ASSY, DISC GANG 27

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 64
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 16
3 184713 SPRING, TORSION 1-3/4 8
4 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-63) 4
5 203007 RETAINER SPRING 8
6 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 4
7 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 4
8 8-102-010012 U BOLT 16
1-56 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-38: Disc Gang Reel Assembly - 30’

Disc Gang Reel Assembly - 30’

ITEM PART NO. DESCRIPTION QTy.
- 186157 REEL ASSY, DISC GANG 30

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 96
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 24
3 184713 SPRING, TORSION 1-3/4 12
4 203183 REEL ASSY 12 DIA X 45" (SEE PAGE 1-63) 4
5 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-63) 2
6 203007 RETAINER SPRING 12
7 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 6
8 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 6
9 8-102-010012 U BOLT 24

1-57



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-39: Disc Gang Reel Assembly - 33’

Disc Gang Reel Assembly - 33’

ITEM PART NO. DESCRIPTION QTy.
-- 186158 REEL ASSY, DISC GANG 33

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 96
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 24
3 184713 SPRING, TORSION 1-3/4 12
4 203183 REEL ASSY 12 DIA X 45" (SEE PAGE 1-63) 4
5 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-63) 2
6 203007 RETAINER SPRING 12
7 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 6
8 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 6
9 8-102-010012 U BOLT 24
1-58 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-40: Disc Gang Reel Assembly - 35’

Disc Gang Reel Assembly - 35’

ITEM PART NO. DESCRIPTION QTYy.
-- 186159 REEL ASSY, DISC GANG 35

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 96
2 181363 U-BOLT 5/8-11X5-11/16X6-3/4 24
3 184713 SPRING, TORSION 1-3/4 12
4 203183 REEL ASSY 12 DIA X 45" (SEE PAGE 1-63) 2
5 203184 REEL ASSY 12 DIA X 60" (SEE PAGE 1-63) 2
6 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-63) 2
7 203007 RETAINER SPRING 12
8 203072 REEL ARM ASSY RH (SEE PAGE 1-60) 6
9 203073 REEL ARM ASSY LH (SEE PAGE 1-60) 6
10 8-102-010012 UBOLT 24

1-59



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

203073

Figure 1-41: Disc Gang Reel Arm Assembly

Disc Gang Reel Arm Assembly

ITEM PART NO. DESCRIPTION QTYy.
-- 203072 REEL ARM ASSY RH

-- 203073 REEL ARM ASSY LH

1 1-512-010005-15 NUT,HEX,SLFLKG GRB 3/4-10 2
2 1-654-010061-06 SCREW,HXCP,3/4-10UNCX2-1/4GR5 2
3 203006 MOUNT REEL ARM 1
4 203008 ARM WLDMT, REEL 1
5 203011 MOUNT REEL 1
6 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 8
7 8-102-010012 U BOLT 2
8 184713 SPRING, TORSION 1-3/4 1
9 203007 RETAINER SPRING 1
10 181363 U-BOLT 5/8-11X5-11/16X6-3/4 2
1-60 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-61



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

11

Figure 1-42: Reel Assembly Hub

F-755-0321

1-62



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Reel Assembly Hub

ITEM PART NO. DESCRIPTION QTy.
-- 203183 REEL ASSY 12 DIA X 45"

-- 203184 REEL ASSY 12 DIA X 60"

- 203185 REEL ASSY 12 DIA X 75"

-- 203186 REEL ASSY 12 DIA X 90"

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 8
2 1-654-010070-03 SCREW RDHD SQNK1/2-13X1-1/2 8
3 1-861-010034-17 WASHER,LKG,HLCL SPR,3/4 2
4 108705 SCREW,HEXCAP,3/4-10X1-1/2 GR8 2
5 166339 GANG BAR REEL 47 L (USED WITH 203183) 1
5 166340 GANG BAR REEL 62 L (USED WITH 203184) 1
5 166341 GANG BAR REEL 77 L (USED WITH 203185) 1
5 166342 GANG BAR REEL 92 L (USED WITH 203186) 1
6 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 8
7 200295 REEL, 12" DIA X 45" FLAT WLDMT (USED WITH 193547) 1
7 200296 REEL, 12" DIA X 60" FLAT WLDMT (USED WITH 193548) 1
7 200297 REEL, 12" DIA X 75" FLAT WLDMT (USED WITH 193549) 1
7 200298 REEL, 12" DIA X 90" FLAT WLDMT (USED WITH 193550) 1
8 200222 HUB ASSY REEL 2
9 200238 BEARING MOUNT, REEL 2
10 200259 WASHER, 3/4 HEAVY - 2-1/4 2
11 8-102-010012 UBOLT 4
12 200221 HUB WLDMT REEL 1
13 129263 SCREW HEX CAP 3/4-10 X 1-1/4 1
14 200259 WASHER, 3/4 HEAVY - 2-1/4 1
15 174526 BEARING, DOUBLE TAPER RLLR 1
16 174532 INTERNAL SNAP RING 1
17 200218 SPINDLE REEL BEARING 1
18 185757 SEAL, MAINT FREE HUB HSL 1

1-63



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Shank Assemblies
7
20 22,4
Figure 1-43: Spring Shank Assembly
1-64 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Spring Shank Assembly

ITEM PART NO. DESCRIPTION QTy.
- 172670 SHANK ASSY, SPRING (INCLUDES ITEMS 1-18)

1 1-511-010001-07 NUT, HEX JAM 5/8-11 1
2 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 2
3 1-861-010032-19 WASHER, FLAT 5/8 W ZP/CD 2
4 133662 SCRW RDHD SHT SQNK5/8-11X1.75 1
5 162904 CLAMP, SHANK MOUNT 1
6 162906 PLATE, SPRING 1
7 162930 SPRING ASSY 1
8 164146 SCREW, HEX CAP 1/2-13X3-1/4 2
9 164147 SCREW HX CAP5/8-11X3 2-1/2THD 1
10 164192 SCREW 5/8-11UNCX4-1/2 FLG HD 1
11 166160 CLAMP, SHANK 1
12 172662 STOP, SPRING SHANK 1
13 172666 MOUNT, SHANK 1
14 172667 CLAMP, SHANK (INCLUDES ITEMS 18) 1
15 172671 BUSHING, CLAMP 1
16 2-102-010004 BOLT U STANDARD GAUGE WHEEL 3
17 29SFFL 5811 NUT,FLANGE HEAD LOCK5/8-11UNC 4
18 172672 BUSHING 1-1/2 X 1-1/4 X2-15/16 1
19 185928 SHANK,5/8 X 1-3/4 EDGEBENT 1
20 108676 SWEEP 1/4X9 ULTRAWING (SHOWN)

20 2-689-010057 SWEEP 1/4X10 ULTRAWING

20 8-689-010006 SWEEP, 9”

20 8-689-010009 SWEEP, 10”

21 7/16-14X1-3/4PB BOLT,PLOW 7/16X1-3/4 GR5 ZP 2
22 1-861-010032-13 WASHER FLAT 7/16 1
23 1-861-010034-12 WASHER,LOCKING HLC SPG 7/16 2
24 1-512-010007-08 NUT, HEX 7/16-14 GR2 ZP 2

1-65



ILLUSTRATED PARTS LIST

TABLE OF CONTENTS

Figure 1-44: S-Tine Shank Assembly

1-66

F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

S-Tine Shank Assembly

ITEM PART NO. DESCRIPTION QTy.
-- 166200 SHANK ASSY,S-TINE (INCLUDES ITEMS 1-4)

1 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 2
2 1-654-010055-17 SCREW,HEX CAP,1/2-13UNCX6 GR5 2
3 166199 SPRING CLAMP,S-TINE 1
4 166201 CLAMP S-TINE 1
5 185928 SHANK,5/8 X 1-3/4 EDGEBENT 1
6 1-654-010059-06 SCREW,HEX CAP 5/8-11X2-1/4 G5 1
7 29SFFL 5811 NUT,FLANGE HEAD LOCK5/8-11UNC 2
8 108676 SWEEP 1/4X9 ULTRAWING (SHOWN)

8 2-689-010057 SWEEP 1/4X10 ULTRAWING

8 8-689-010006 SWEEP, 9”

8 8-689-010009 SWEEP, 10”

9 7/16-14X1-3/4PB BOLT,PLOW 7/16X1-3/4 GR5 ZP 2
10 1-861-010032-13 WASHER FLAT 7/16 1
11 1-861-010034-12 WASHER,LOCKING HLC SPG 7/16 2
12 1-512-010007-08 NUT, HEX 7/16-14 GR2 ZP 2

1-67



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Lift Hydraulics
6 5 5 6
14
2
"'K R 8
FRONT OF MACHINE
Figure 1-45: Lift Hydraulic Assembly - 19’-25’

1-68 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Lift Hydraulic Assembly - 19°-25’

ITEM PART NO. DESCRIPTION QTy.
1 1-397-010301074 HOSE ASSY, 1/2 X 74”, SAE 37, STR-S 1
2 116491 HOSE ASSY, 3/8 X 96”, #8 JIC, SWVL 2
3 153843 HOSE ASSY, 3/8 X 677, #8 JIC, SWVL 1
4 147582 HOSE ASSY, 3/8 X 24”, #8 JIC, SWVL 1
5 140470 CYLINDER, 4 X 10, REPHASE (SEE PAGE 1-93) 1
6 140471 CYLINDER, 3-3/4 X 10, REPHASE (SEE PAGE 1-92) 1
7 141594 MANIFOLD HYDRAULIC, 16 PORT 1
8 141828 COUPLER, MALE, 3/4-16, O-RING 2
9 141881 HOSE ASSY, 3/8 X 136", #8, JIC, SWVL 1
10 156945 HOSE ASSY, 3/8 X 100", #8 JIC, SWVL 1
11 186237 HOSE ASSY, 1/2 X 195” 37 JIC X 3/4-16 O-RING 1
12 186238 HOSE ASSY, 1/2 X 246” 37 JIC X 3/4-16 O-RING 1
13 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 14
14 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 9
15 2062-8-8S ADAPTER, 90, #8 O-RING-TUBE 1
16 155528 HOSE WRAP, BLUE 1
17 185660 VALVE LIMIT 1

1-69



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

FRONT OF MACHINE

Figure 1-46: Lift Hydraulic Assembly - 27°-30’

1-70

F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Lift Hydraulic Assembly - 27°-30’

ITEM PART NO. DESCRIPTION QTy.
1 1-397-010301084 HOSE ASSY, 1/2 X 84”, SAE 37, STR-S 1
2 116491 HOSE ASSY, 3/8 X 96”, #8 JIC, SWVL (USED WITH 27’) 1
2 137599 HOSE ASSY, #6 .38 X 126” HIPRE (USED WITH 30°) 1
3 181799 HOSE ASSY, 3/8 X 74”, #8 JIC, SWVL 1
4 71508992 HOSE ASSY, 3/8 X 507, #8 JIC, SWVL 1
5 140470 CYLINDER, 4 X 10, REPHASE (SEE PAGE 1-93) 1
6 140471 CYLINDER, 3-3/4 X 10, REPHASE (SEE PAGE 1-92) 1
7 141594 MANIFOLD HYDRAULIC, 16 PORT 1
8 141828 COUPLER, MALE, 3/4-16, O-RING 2
9 153620 HOSE ASSY, 3/8 X 140", #8, JIC, SWIV (USED WITH 27°) 1
9 141864 HOSE ASSY, 3/8 X 175", #8, JIC, SWIV (USED WITH 30’) 1
10 1422176 HOSE ASSY, 3/8 X 116", #8, JIC, SWIV (USED WITH 27°) 1
10 116435 HOSE ASSY, 3/8 X 146", #8, JIC, SWIV (USED WITH 30’) 1
11 156964 HOSE ASSY, 1/2 X 204” 37 JIC X 3/4-16 O-RING 1
12 180020 HOSE ASSY, 1/2 X 230" 37 JIC X 3/4-16 O-RING 1
13 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 14
14 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 9
15 2062-8-8S ADAPTER, 90, #8 O-RING-TUBE 1
16 155528 HOSE WRAP, BLUE 1
17 185660 VALVE LIMIT 1
18 2061-8-8S ADAPTER, 45, #8 O-RING TUBE 2

1-71



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

FRONT OF MACHINE

10

Figure 1-47: Lift Hydraulic Assembly - 33’-35’

1-72

F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Lift Hydraulic Assembly - 33’-35’

ITEM PART NO. DESCRIPTION QTy.
1 1-397-010301112 HOSE ASSY, 1/2 X 112", SAE 37, STR-S 1
2 116491 HOSE ASSY, 3/8 X 96”, #8 JIC, SWVL 1
3 122910 HOSE ASSY, 3/8 X 707, #8 JIC, SWVL 1
4 122911 HOSE ASSY, 3/8 X 168", #8 JIC, SWVL 1
5 137599 HOSE ASSY, #6 .38 X 126", HIPRE 2
6 140470 CYLINDER, 4 X 10, REPHASE (SEE PAGE 1-93) 2
7 140471 CYLINDER, 3-3/4 X 10, REPHASE (SEE PAGE 1-92) 2
8 141594 MANIFOLD HYDRAULIC, 16 PORT 1
9 141828 COUPLER, MALE, 3/4-16, O-RING 2
10 141890 HOSE ASSY, 3/8 X 1927, #8, JIC, SWIV 1
11 176996 HOSE ASSY, 1/2 X 2207, #8, JIC X #8 O-RING 1
12 180020 HOSE ASSY, 1/2 X 230™ 37 JIC X 3/4-16 O-RING 1
13 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 9
14 155528 HOSE WRAP, BLUE 1
15 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 14
16 2062-8-8S ADAPTER, 90, #8 O-RING-TUBE 1
17 185660 VALVE LIMIT 1

1-73



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Fold Hydraulics

[<————

FRONT OF MACHINE

Figure 1-48: Fold Hydraulic Assembly - 19’

1-74

F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Fold Hydraulic Assembly - 19’

ITEM PART NO. DESCRIPTION QTy.
1 137602 HOSE ASSY, 3/8 X 277, #8 JIC SWVL 2
2 123547 HOSE ASSY, 3/8 X 56”, #8 JIC, SWVL 2
3 147582 HOSE ASSY, 3/8 X 24”, #8 JIC, SWVL 2
4 153841 HOSE ASSY, 3/8 X 18, #8 JIC, SWVL 2
5 141828 COUPLER, MALE, 3/4-16, O-RING 2
6 141826 ELBOW 90, 3/4 O-RING, 3/4 JIC, 1/16 RES 4
7 147585 HOSE ASSY, 1/2 X 336, #8 JIC X #80 O-RING 2
8 185650 CYLINDER, HYDRAULIC, 4 X 24, 3000 PSI (SEE PAGE 1-94) 4
9 2-474-010022 MANIFOLD, HYDRAULIC ASSY, 6 HOSE 1
10 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 4
11 155529 HOSE WRAP, YELLOW 1
12 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 4

1-75



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

1

\
8\4 S

-
o\

FRONT OF MACHINE

FRONT OF MACHINE

Figure 1-49: Fold Hydraulic Assembly - 22’-25’

1-76 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Fold Hydraulic Assembly - 22’-25’

ITEM PART NO. DESCRIPTION QTy.
1 137602 HOSE ASSY, 3/8 X 277, #8 JIC SWVL 2
2 123547 HOSE ASSY, 3/8 X 56”, #8 JIC, SWVL 2
3 147582 HOSE ASSY, 3/8 X 24”, #8 JIC, SWVL 2
4 153841 HOSE ASSY, 3/8 X 18, #8 JIC, SWVL 2
5 141594 MANIFOLD HYDRAULIC, 16 PORT 1
6 141828 COUPLER, MALE, 3/4-16, O-RING 2
7 141826 ELBOW 90, 3/4 O-RING, 3/4 JIC, 1/16 RES 4
8 145132 HOSE ASSY, 1/2 X 248", #8 JIC X #80 O-RING 2
9 185650 CYLINDER, HYDRAULIC, 4 X 24, 3000 PSI (SEE PAGE 1-94) 4
10 2-474-010022 MANIFOLD, HYDRAULIC ASSY, 6 HOSE 1
11 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 4
12 71508987 HOSE ASSY, 3/8 X 86” 2
13 155529 HOSE WRAP, YELLOW 1
14 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 14

1-77



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

13
8 3 Y ! v i X
j U
LEU: —
1
11
14
1 V4 !
N E )
@,
B — P 2 F
Tm ¥y \‘\/C J @ /P
@ ”: 6% @/_ B
I
A (|
: 3 1 10 8
7 «— 7
12
E
w @ Y e o
xX@ - s
. D
5 ¢

FRONT OF MACHINE FRONT OF MACHINE

Figure 1-50: Fold Hydraulic Assembly - 27’-30’

1-78 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Fold Hydraulic Assembly - 27°-30’

ITEM PART NO. DESCRIPTION QTy.
1 1-397-010369036 HOSE ASSY, 3/8 X 36”, #8 JIC SWVL 2
2 116489 HOSE ASSY, 3/8 X 64”, #8 JIC, SWVL 2
3 137601 HOSE ASSY, 3/8 X 207, #8 JIC, SWVL 2
4 141594 MANIFOLD HYDRAULIC, 16 PORT 1
5 141828 COUPLER, MALE, 3/4-16, O-RING 2
6 162778 ELBOW 90, 7/8 O-RING, 3/4 JIC, 1/16 RES 4
7 176997 HOSE ASSY, 3/8 X 240", #8 JIC X #80 O-RING 2
8 181932 CYLINDER, HYDRAULIC, 4-1/2 X 24, 3000PSI| (SEE PAGE 1-95) 4
9 2-474-010022 MANIFOLD, HYDRAULIC ASSY, 6 HOSE 1
10 2062-10-8S ADAPTER, 90, #10, O-RING - 8TUBE 4
11 71508987 HOSE ASSY, 3/8 X 86” 2
12 155529 HOSE WRAP, YELLOW 1
13 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 14
14 2061-8-8S ADAPTER, 45, #8 O-RING TUBE 2

1-79



ILLUSTRATED PARTS LIST

TABLE OF CONTENTS

10 13

1

15

FRONT OF MACHINE

\ﬂ[@m

N @ E
P \<>/g F

®

Q@
R.@

282,

12 10

&

{S}TG
OQ/H
——— 5

-2

© Q"5

0.2
/& FRONT OF MACHINE

Figure 1-51: Fold Hydraulic Assembly - 33’-35’

1-80

F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Fold Hydraulic Assembly - 33’-35’

ITEM PART NO. DESCRIPTION QTy.
1 1-397-010369054 HOSE ASSY, 3/8 X 54”, #8 JIC SWVL 2
2 116432 HOSE ASSY, 3/8 X 60, #8 JIC, SWVL 1
3 116489 HOSE ASSY, 3/8 X 64”, #8 JIC, SWVL 1
4 122909 HOSE ASSY, 3/8 X 82, #8 JIC, SWVL 2
5 141594 MANIFOLD HYDRAULIC, 16 PORT 1
6 141828 COUPLER, MALE, 3/4-16, O-RING 2
7 153842 HOSE ASSY, 3/8 X 33", #8, JIC, SWIV 1
8 162778 ELBOW 90, 7/8 O-RING, 3/4 JIC, 1/16 RES 4
9 176997 HOSE ASSY, 3/8 X 240", #8 JIC X #80 O-RING 1
10 181932 CYLINDER, HYDRAULIC, 4-1/2 X 24, 3000PSI (SEE PAGE 1-95) 4
11 2-474-010022 MANIFOLD, HYDRAULIC ASSEMBLY, 6 HOSE 1
12 2062-10-8S ADAPTER, 90, #10 0-RING, 8 TUBE 4
13 71508985 HOSE ASSY, .38 X 30” 1
14 71508987 HOSE ASSY, 3/8 X 86” 2
15 155529 HOSE WRAP, YELLOW 1
16 202702-8-8S ADAPTER, #8, O-RING TO #8 TUBE 14

1-81



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hydraulic Gangs

1
12
7i::::\\\
\\H
°] ] ]
[
~\ | \
O [ O L
| 13 1
1
2 | 1
2 7 3
| 6
[
|
5 Iy
|
i’ \
1Wo—2 ¥
Figure 1-52: Hydraulic Gangs - 19’-25’
F-755-0321

1-82



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hydraulic Gangs - 19’-25’

ITEM PART NO. DESCRIPTION QTy.
1 71510821 HOSE ASSY, 3/8 X 244", #8, JIC, SWVL (USED WITH 19°) 1
1 71600089 HOSE ASSY, 3/8 X 295", #8, JIC, SWVL (USED WITH 22 & 25’) 1
2 137600 HOSE ASSY, 3/8 X 130, #8 JIC, SWVL (USED WITH 19’) 1
2 117260 HOSE ASSY, 3/8 X 156", #8, JIC, SWVL (USED WITH 22 & 25°) 1
3 137600 HOSE ASSY, 3/8 X 130, #8 JIC, SWVL 1
4 147586 HOSE ASSY, 3/8 X 306, #8 JIC X #8, O-RING 1
5 153622 HOSE ASSY, 3/8 X 385, #8 JIC X #8, O-RING (USED WITH 19°) 1
5 185677 HOSE ASSY, 3/8 X 405, #8 JIC X #8, O-RING (USED WITH 22 & 2’) 1
6 145201 CYLINDER, 4 X 8, REPHASE (SEE PAGE 1-91) 1
7 145202 CYLINDER, 3-3/4 X 8, REPHASE (SEE PAGE 1-90) 1
8 145203 CYLINDER, 3-1/2 X 8, REPHASE (SEE PAGE 1-89) 1
9 145204 CYLINDER, 3-1/4 X 8, REPHASE (SEE PAGE 1-88) 1
10 141828 COUPLER, MALE, 3/4-16, O-RING 2
11 141826 ELBOW 90, 3/4 O-RING, 3/4 JIC, 1/16 RES 1
12 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 7
13 1P332 CAST STROKE CONTROL SET, 1-1/2” 1
14 155530 HOSE WRAP, BLACK 1

1-83



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
13 1
. 12
] [D:::::::i::fjitiifjil\\
X
\\H
°] ] ) ] ‘
2
14 1
16
Figure 1-53: Hydraulic Gangs - 27’-30’
1-84 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hydraulic Gangs - 27°-30’

ITEM PART NO. DESCRIPTION QTy.
1 144343 HOSE ASSY, 3/8 X 165", #8, JIC, SWVL (USED WITH 27”) 1
1 141890 HOSE ASSY, 3/8 X 1927, #8, JIC, SWVL (USED WITH 30”) 1
2 122911 HOSE ASSY, 3/8 X 168", #8 JIC, SWVL (USED WITH 27”) 1
2 117163 HOSE ASSY, 3/8 X 196", #8, JIC, SWVL (USED WITH 30”) 1
3 159569 HOSE ASSY, 3/8 X 1617, #8 JIC, SWVL 1
4 176998 HOSE ASSY, 3/8 X 312", #8 JIC X #8, O-RING 1
5 176997 HOSE ASSY, 3/8 X 240", #8 JIC X #8, O-RING 1
6 145201 CYLINDER, 4 X 8, REPHASE (SEE PAGE 1-91) 1
7 145202 CYLINDER, 3-3/4 X 8, REPHASE (SEE PAGE 1-90) 1
8 145203 CYLINDER, 3-1/2 X 8, REPHASE (SEE PAGE 1-89) 1
9 145204 CYLINDER, 3-1/4 X 8, REPHASE (SEE PAGE 1-88) 1
10 141828 COUPLER, MALE, 3/4-16, O-RING 2
11 141826 ELBOW 90, 3/4 O-RING, 3/4 JIC, 1/16 RES 1
12 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 7
13 148338 FITTING, UNION, 37° FLARE 2
14 1P332 CAST STROKE CONTROL SET, 1-1/2” 1
15 155530 HOSE WRAP, BLACK 1
16 144343 HOSE ASSY, 3/8 X 165", #8, JIC, SWVL (USED WITH 27”) 1
16 117163 HOSE ASSY, 3/8 X 196", #8, JIC, SWVL (USED WITH 30”) 1

1-85



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
2 14 1
13
e —— ) ———
°]
12
3
Figure 1-54: Hydraulic Gangs - 33’-35’
1-86 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Hydraulic Gangs - 33’-35’

ITEM PART NO. DESCRIPTION QTy.
1 141882 HOSE ASSY, 3/8 X 206", #8, JIC, SWVL 1
2 153621 HOSE ASSY, 3/8 X 2127, #8, JIC, SWVL 1
3 117163 HOSE ASSY, 3/8 X 196", #8, JIC, SWVL 1
4 141881 HOSE ASSY, 3/8 X 136", #8, JIC, SWVL 1
5 153620 HOSE ASSY, 3/8 X 140", #8 JIC, SWVL 1
6 147586 HOSE ASSY, 3/8 X 306", #8 JIC X #8, O-RING 2
7 145201 CYLINDER, 4 X 8, REPHASE (SEE PAGE 1-91) 1
8 145202 CYLINDER, 3-3/4 X 8, REPHASE (SEE PAGE 1-90) 1
9 145203 CYLINDER, 3-1/2 X 8, REPHASE (SEE PAGE 1-89) 1
10 145204 CYLINDER, 3-1/4 X 8, REPHASE (SEE PAGE 1-88) 1
11 141828 COUPLER, MALE, 3/4-16, O-RING 2
12 141826 ELBOW 90, 3/4 O-RING, 3/4 JIC, 1/16 RES 1
13 2062-8-8S ADAPTER, O-RING, 37°, JIC 90 7
14 148338 FITTING, UNION, 37° FLARE 2
15 1P332 CAST STROKE CONTROL SET, 1-1/2”

16 155530 HOSE WRAP, BLACK

1-87



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Cylinders
13 22 10 18 17 19 15 6 2
,i, AN
7/Ln/t fffffffffffffff ———
14 4 8 16

Figure 1-55: Cylinder - Rephase Assembly - 3-1/4 X 8

Cylinder - Rephase Assembly - 3-1/4 X 8

ITEM PART NO. DESCRIPTION QTy.
- 145204 CYLINDER 3-1/4 X 8 REPHASE

1 e ROD, PISTON 1
2 e TUBE ASSEMBLY 1
3 - TIEROD ASSEMBLY 4
4 218642 BUTT CLEVIS ASSEMBLY 1
5 148092 GLAND ASSEMBLY 1
6 - PISTON 1
7 148087 CLEVIS ASSEMBLY 1
8§ - LOCKNUT 1
9 SHIPPING PLUG 1
10 - SHIPPING PLUG 3
11 148088 BUSHING 2
12 125566 BUSHING 1
13 143994 CLEVIS PIN 2
14 111789 ROLL PIN 4
15 e TEFLON SEAL 1
16 - O- RING 1
17 e O- RING 2
18 - BU- WASHER 2
19 - BEARING RING 1
20 - U- CUP 1
21 e CANNED WIPER 1
22 142112 BUSHING 2
23 148094 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 15-21)

1-88

F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

13 22 10 18 17 19 15 6 2

X

4 S AN
+/% fffffffffffffff ——
o
14 4 8 16

Figure 1-56: Cylinder - Rephase Assembly - 3-1/2 X 8

Cylinder - Rephase Assembly - 3-1/2 X 8

ITEM PART NO. DESCRIPTION QTy.
- 145203 CYLINDER 3-1/2 X 8 REPHASE

1 e ROD, PISTON 1
2 e TUBE ASSEMBLY 1
3 e TIEROD ASSEMBLY 4
4 218643 BUTT CLEVIS ASSEMBLY 1
5 148085 GLAND ASSEMBLY 1
6 - PISTON 1
7 148087 CLEVIS ASSEMBLY 1
8§ - LOCKNUT 1
9 SHIPPING PLUG 1
10 - SHIPPING PLUG 3
11 148088 BUSHING 2
12 125566 BUSHING 1
13 143994 CLEVIS PIN 2
14 111789 ROLL PIN 4
15 e TEFLON SEAL 1
16 - O- RING 1
17 e O- RING 2
18 - BU- WASHER 2
19 - BEARING RING 1
20 - U- CUP 1
21 e CANNED WIPER 1
22 142112 BUSHING 2
23 148089 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 15-21)

1-89



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

13 11 10

.

14 4

18 17 19 15 6 2

W
"

Figure 1-57: Cylinder - Rephase Assembly - 3-3/4 X 8

Cylinder - Rephase Assembly - 3-3/4 X 8

ITEM PART NO. DESCRIPTION QTy.
- 145202 CYLINDER 3-3/4 X 8 REPHASE

1 e ROD, PISTON 1
2 e TUBE ASSY 1
3 - TIEROD ASSY 4
4 142116 BUTT CLEVIS ASSY 1
5 111871 GLAND ASSEMBLY 1
6 - PISTON 1
7 142110 CLEVIS ASSY 1
8§ - LOCKNUT 1
9 SHIPPING PLUG 1
10 - SHIPPING PLUG 3
11 142112 BUSHING 4
12 141301 BUSHING 1
13 143994 CLEVIS PIN 2
14 111789 ROLL PIN 4
15 e TEFLON SEAL 1
16 - O- RING 1
17 e O- RING 2
18 - BU- WASHER 2
19 - BEARING RING 1
20 ----- U- CUP 1
21 e CANNED WIPER 1
22 147748 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 15-21)

1-90 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

13 11 10 18 17 19 15 6 2

X

T A
+/+ ~~~~~~~~~~~~~~~ F=

||

14 4 8 16

Figure 1-58: Cylinder - Rephase Assembly -4 X 8

Cylinder - Rephase Assembly -4 X 8

ITEM PART NO. DESCRIPTION QTy.
- 145201 CYLINDER 4 X 8 REPHASE

1 e ROD, PISTON 1
2 e TUBE ASSY 1
3 - TIEROD ASSY 4
4 142114 BUTT CLEVIS ASSY 1
5 142109 GLAND ASSEMBLY 1
6 - PISTON 1
7 142110 CLEVIS ASSY 1
8§ - LOCKNUT 1
9 SHIPPING PLUG 1
10 - SHIPPING PLUG 3
11 142112 BUSHING 4
12 141301 BUSHING 1
13 143994 CLEVIS PIN 2
14 111789 ROLL PIN 4
15 e TEFLON SEAL 1
16 - O- RING 1
17 e O- RING 2
18 - BU- WASHER 2
19 - BEARING RING 1
20 - U- CUP 1
21 e CANNED WIPER 1
22 147745 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 15-21)

1-91



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

13 11 10 19 18 20 15 16 6 2 9 1819105 12 22 11 13
L1 I\ \ L/ | | [ [/ | | l
Figure 1-59: Cylinder - Rephase Assembly - 3-3/4 X 10 (1” Pin)

Cylinder - Rephase Assembly - 3-3/4 X 10 (1” Pin)

ITEM PART NO. DESCRIPTION QTy.

140471 CYLINDER, 3-3/4 X 10, REPHASE (1” PINS)

----- PISTON, ROD
----- TUBE ASSY

----- TIEROD ASSY
142116 BUTT CLEVIS ASSEMBLY

111871 GLAND ASSY
----- PISTON ROD

142110 CLEVIS ASSY
----- NUT, LOCK

0 N O~ W =

9 - PLUG, PORT
10 - PLUG, PORT

11 142112 BUSHING
12 141301 BUSHING

13 143994 PIN, CLEVIS
14 111789 ROLL PIN

—_ =N NN == =2 DA = DWW A= A= A= = -

15— TEFLON SEAL
16 - O- RING
17— O- RING

18 e O- RING

19 BU- WASHER
20 - BEARING RING
21 U- CUP

22 e CANNED WIPER

23 1421083 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 15-22)

1-92 F-755-0321



INDEX TABLE OF CONTENTS
ILLUSTRATED PARTS LIST
1311 10 19 18 20 15 16 6 2 9 1819 105 12 22 1 13
L \ L/ | | |/ || | l
Figure 1-60: Cylinder - Rephase Assembly - 4 X 10 (1” Pin)
Cylinder - Rephase Assembly -4 X 10 (1” Pin)
ITEM PART NO. DESCRIPTION QTy.
-- 140470 CYLINDER 4X10 REPHASE (1” PINS)
1 PISTON, ROD 1
2 - TUBE 1
3 - TIEROD ASSY 1
4 142114 BUTT CLEVIS ASSY 1
5 142109 GLAND ASSEMBLY 1
6 - PISTON 1
7 142110 CLEVIS ASSEMBLY 1
8 - NUT, LOCK 1
9 - PLUG, PORT 1
10 --—--- PLUG, PORT 3
11 142112 BUSHING 4
12 141301 BUSHING 1
13 143994 PIN, CLEVIS 2
14 111789 ROLL PIN 4
15 - TEFLON SEAL 1
16 --—--- O- RING 1
17 - O- RING 1
18 - O- RING 2
19 - BU- WASHER 2
20 - BEARING RING 2
21 - U- CUP 1
22 - CANNED WIPER 1
23 142111 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 15-22)

1-93



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

18 8 111012

5 2 1

11

14

15

16

Cylinder - 4 X 24

Figure 1-61: Cylinder - 4 X 24

ITEM PART NO. DESCRIPTION QTY.
-- 185650 CYLINDER, 4 X 24 3000 PSI

1 e PISTON ROD 1
- TUBE 1
3 e TIEROD ASSY 4
4 142119 BUTT 1
5 PISTON 1
6 147376 GLAND 1
7 218645 CLEVIS ASSY 1
8 - PORT PLUG 3
9 e NUT, LOCK 1
10 - O- RING 2
11 e BU- WASHER 2
12 e BEARING IRING, PISTON 1
13 - CROWN SEAL 1
14 - O- RING 1
15 e U- CUP 1
16 - WIPER 1
17 147755 CLEVIS PIN 1
18 111789 ROLL PIN 2
19 180486 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 10-16)

1-94 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

11 6

15 14 16

12 7 2 1

14 15 17 18 11

13

Figure 1-62: Cylinder - 4-1/2 X 24

Cylinder - 4-1/2 X 24

ITEM PART NO. DESCRIPTION QTY.
- 181932 CYLINDER, HYD 4-1/2X24 3000PSI

1 e PISTON ROD 1
s TUBE 1
N TIEROD ASSY 4
4 218646 BUTT 1
5 218647 GLAND 1
6 e PORT PLUG 3
7 e PISTON 1
8 100000362 CLEVIS ASSEMBLY 1
9 - LOCKNUT 1
10 169550 CLEVIS PIN 2
11 111789 ROLL PIN 4
12 e CROWN SEAL 1
13 - O- RING 1
14 O- RING 2
15 e BU- WASHER 2
16 - BEARING RING 1
17 - U- CUP 1
18 - WIPER 1
19 180483 PACKING KIT (NOT SHOWN) (INCLUDES ITEMS 12-18)

1-95




TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Electrical
7-PIN 4-PIN
ConnL || e CIRCUIT WIRE COLOR
1 D GROUND WHITE
2 - WORK LAMPS BLACK @
LEFT FLASHING
3 B & YELLOW
TURN
4 — STOP LAMPS RED @
RIGHT FLASHING
5 A & GREEN @
TURN
6 C TAIL LAMPS BROWN @
SWITCHED
7 —
POWER (12 V) BLUE @
MAIN WARNING LIGHT HARNESS - WIRING CHART
RIGHT | RIGHT LEFT LEFT
AMBER RED RED | AMBER
2-PIN 3-PIN 6-PIN 3-PIN 2-PIN
TOWER | TOWER | SHROUD | TOWER | TOWER
@ sLACK
LEFT TURN A c
WHITE
A A
GROUND A A B
@ srOWN
TAIL LIGHT B c B
YELLOW
LEFT TURN D B
@ GREEN
RIGHT TURN B E
® RreD
RIGHT TURN C F
REAR WARNING LIGHT HARNESS - WIRING CHART
Figure 1-63: Electrical Assembly W/ LED Lights Chart
1-96 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

FRONT VIEW

Figure 1-64: Electrical Assembly W/ LED Lights

1-97




TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Electrical Assembly W/ LED Lights
ITEM PART NO. DESCRIPTION QTYy.
1 1-512-010005-01 NUT, HEX LOCK 1/4-20 GRB 20
2 1-512-010005-09 NUT, HEX LOCK 1/2-13 GRB 8
3 1-512-010005-13 NUT, HEX LOCK 5/8-11 GRB 6
4 1-654-010047-06 SCREW HEX CAP 1/4-20 X 1 GR5 2
5 1-654-010047-07 SCREW, HEX HEAD CAP 1/4-20 X 1-1/4 GR5 8
6 1-654-010047-08 SCREW, HEX HEAD CAP 1/4-20 X 1-1/2 GR5 10
7 1-654-010059-14 SCREW, HEX HEAD CAP 5/8-11 X 4-1/2 GR5 2
8 105874 TIE SELF LOCKING 19" 15
9 164138 MOUNT, TAIL LIGHT 2
10 164139 MOUNT, REFLECTOR 2
11 164140 REFLECTOR ASSEMBLY (ITEMS 10, 24, & 26) 2
12 164142 BRACKET MOUNTING, SMV 1
13 174435 LAMP, AG RED SINGLE LED 2
14 174436 LAMP, AG AMBER SINGLE LED 2
15 174437 MODULE, AG FLASHER CONTROL 1
16 174438 HARNESS, MAIN WARNING LIGHT (NOTE: THE COLOR OF THE 1

WIRE JACKET DOES NOT NECESSARILY MATCH THE COLOR

MARKING OF THE 7 PIN CONNECTOR)
17 174439 HARNESS, REAR WARNING LIGHT 1
18 2-368-010287 HARNESS, STOR-AWAY 1
19 182404 LIGHT ASSEMBLY, AMBER LED, RT (ITEMS 1, 5, 21, & 24-26) 1
20 182405 LIGHT ASSEMBLY, AMBER LED, LT (ITEMS 1, 22-26) 1
21 182406 MOUNT, LIGHT RIGHT 1
22 182407 MOUNT, LIGHT LEFT 1
23 2-102-010051 U-BOLT WING REST 4
24 528933 REFLECTOR, RED 4
25 528934 REFLECTOR, YELLOW 2
26 528938 STRIPE, ORANGE 4
27 70260977 SMV EMBLEM 1
28 8-102-010043 U-BOLT, SPRING CLAMP 2
29 224590 MOUNT, SIS DECAL 1
30 224589 DECAL, SIS 20 MILE/H 1
1-98 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Decals

IMPORTANT

SPRING SHANK (NSTALLATION
FRONT SPRING SHANKS WITH EXTENSIONS REVERSED
FOR SHIPPING, SEE MANUAL FOR PLACEMENT.
ADJUST SPRING TENSION TO 1/8° GAP ABOVE
LOCKING JAR NUT. 1 4

1. BEFORE OPERATING - STUDY OPERATORS MANUAL SAFETY
MESSAGES AND SAFE OPERATING PROCEDURES. READ SAFETY

SIGNS ON THIS MACHINE.

. TRANSPORT ON PUBLIC ROADS - OBSERVE FEDERAL, STATE,
AND LOCAL REGULATIONS; DISPLAY SMV EMBLEM; ATTACH
PROPER STRENGTH IMPLEMENT SAFETY CHAIN; AND LIMIT
MAXIMUM SPEED TO 20mpg (32km/h)

3. LOWER OR BLOCK ALL ELEVATED COMPONENTS BEFORE SER-

VICING OR LEAVING THIS MACHINE.

LOCK JAR) MUT AGAINST TOP OF SPRING, NOT MOUNT.
TORQUE MAIN PIVOT BOLT TO 140 FI-LBS.

174448

1 8

Link to Parts &

15

To prevent ssrious Injury or desth:
“Stay away from power lines when
o _
“eloctrocution can occur withel, -428-
s e

16

( 2\
HOSE IDENTIFICATION

BLUE - LIFT WHEELS
- WING FOLD

BLACK - AUXILIARY
155523

STAND CLEAR OF WNGS WHLE
FOLDNGAUNFOLDING. CHARGE
HYDRAULKC FOLD CYLINDERS WITH

HYDRAUKC OIL BEFORE ATTEMPTING
TO FOLD OR UNFOLD WINGS. zsmmen
FARM EQUIPMENT

5 MANUFACTURERS
ASSOCIATION

11

12

7 13

Figure 1-65: Decals

1-99



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

e
AN
A

A\ A

(S s o,o ¥ " %%”ﬂ ”'.\M“.V“\\\ //
\ = >

N : 0\\.%; /s
N & 1L\ S
R . N
X ,‘ \w«\fﬂ /
=Y A =)

f
=

F-755-0321

Figure 1-66: Decal Locations

1-100




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Decal Arrangement & Locations

ITEM PART NO. DESCRIPTION QTy.
1 8-573-010084 DECAL WARNING BEFORE OPERATG 1
2 141597 DECAL, DANGER ELECTROCUTION 1
3 155523 DECAL, HOSE IDENTIFICATION 1
4 141260 DECAL, LANDOLL 7
5 2-573-010037 DECAL, DANGER, WING 2
6 141259 DECAL, LANDOLL, YELLOW 2
7 181881 DECAL, MODEL 8530 3
8 174448 DECAL, IMPORTANT 1
9 232183 DECAL, QR CODE 8500 SERIES 1
10 144193 DECAL, SIS 20 MPH 1
11 2-573-010198 DECAL, MEMBER FEMA 1
12 1-573-010006 PLACARD, NAME 1
13 156010 RIVET, BLIND .156X1/2 GRIP 2
14 528934 REFLECTOR - YELLOW 6
15 528933 REFLECTOR - RED 4
16 528938 STRIPE, ORANGE 4
17 70260977 SMV EMBLEM 1
18 224589 DECAL, SIS 20 MILE/H 1

1-101



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

4 Row Coil Tines

)

N\
]

N
74

N\
=

= J@)

Figure 1-67: 4 Coil Row Tine - 19’

4 Row Coil Tine-19’

ITEM PART NO. DESCRIPTION QTY.
-- 232380 4 ROW CT HARROW 8530-19 (SEE PAGE 1-111)

1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 6
2 229072 HARROW ASSY, 5 TINE 8 IN (SEE PAGE 1-113) 2
3 229073 HARROW ASSY, 6 TINE 8 IN (SEE PAGE 1-113) 1
1-102 F-755-0321




INDEX

TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-68: 4 Coil Row Tine- 22’

4 Row Coil Tine - 22’

ITEM PART NO. DESCRIPTION QTy.
- 232381 4 ROW CT HARROW 8530-22 (SEE PAGE 1-111)

1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 6
2 229073 HARROW ASSY, 6 TINE 8 IN (SEE PAGE 1-113) 3

1-103




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

i }j J E( b )
‘j/{i\\\é‘ ) ( T T ) ( ) [T |° C ) ) ( ) ,ﬁ/’ﬂ\\\\ﬁ
o] o] | o] ol o] o
I TG L T e a— i i 110 s sl
e e lﬁm:ﬁw A M‘bﬂ [ USRI
/i WC i | 1| I e | - || | | /1 C_Ji
=] = | )
T -l A -
3 1 2 3
Figure 1-69: 4 Coil Row Tine - 25’
4 Row Coil Tine - 25’
ITEM  PART NO. DESCRIPTION QTy.
- 232382 4 ROW CT HARROW 8530-25 (SEE PAGE 1-111)
1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 6
2 229073 HARROW ASSY, 6 TINE 8 IN (SEE PAGE 1-113) 1
3 229074 HARROW ASSY, 7 TINE 8 IN (SEE PAGE 1-113) 2
1-104 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

B 2 ve—Bn P
W I | Wi
Wig—gll- Y=gl

°
i W | W
et Al i

L L HEAI | i
o s

Figure 1-70: 4 Coil Row Tine - 27’

4 Row Coil Tine - 27°

ITEM PART NO. DESCRIPTION QTYy.
- 232383 4 ROW CT HARROW 8530-27 (SEE PAGE 1-111)

1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 8
2 229072 HARROW ASSY, 5 TINE 8 IN (SEE PAGE 1-113) 2
3 229073 HARROW ASSY, 6 TINE 8 IN (SEE PAGE 1-113) 2

1-105



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Py o o
WEJI WEJII eI ||

am P P
W W |-

° °
i WEJI WME
ha

° °
Wi |- |-/ |- |
Pt e W=l

| WEI
e e ad

Figure 1-71: 4 Coil Row Tine - 30’

4 Row Coil Tine - 30’

ITEM PART NO. DESCRIPTION QTYy.
-- 232384 4 ROW CT HARROW 8530- 30 (SEE PAGE 1-111)

1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 8
2 229072 HARROW ASSY, 5 TINE 8 IN (SEE PAGE 1-113) 2
3 229074 HARROW ASSY, 7 TINE 8 IN (SEE PAGE 1-113) 2

1-106 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

. P a
m—f it
Al
° °

Ml
pL LT

° ° ° °
e —— i Neo————— e )
Wl Vel el Y=l Wl — il gl V=l Iel— g il Uslbgea il

W —— 0
VeVt 15Ul

3 3
Figure 1-72: 4 Coil Row Tine - 33’

4 Row Coil Tine - 33’
ITEM PART NO. DESCRIPTION QTy.
- 232385 4 ROW CT HARROW 8530-33 (SEE PAGE 1-111)
1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 6
2 229073 HARROW ASSY, 6 TINE 8 IN (SEE PAGE 1-113) 2
3 229074 HARROW ASSY, 7 TINE 8 IN (SEE PAGE 1-113) 2

1-107



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-73: 4 Coil Row Tine - 35’

4 Row Coil Tine - 35’

ITEM PART NO. DESCRIPTION QTy.
-- 232386 4 ROW CT HARROW 8530-35 (SEE PAGE 1-111)

1 229061 HARROW ARM ASSY, COIL TINE (SEE PAGE 1-113) 8
2 229073 HARROW ASSY, 6 TINE 8 IN (SEE PAGE 1-113) 2
3 229075 HARROW ASSY, 8 TINE 8 IN (SEE PAGE 1-113) 2
1-108 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-109



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

229061

COILTINE
HARROW ARM
ASSEMBLY

NOTE: NOTCH

Figure 1-74: Coil Tine Harrow Arm Assembly

1-110 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Coil Tine Harrow Arm Assembly

ITEM PART NO. DESCRIPTION QTy.
-- 229061 HARROW ARM ASSY, COIL TINE

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 1
2 1-512-010005-15 NUT,HEX,SLFLKG GRB 3/4-10 6
3 1-512-010005-19 NUT 1-8 HEX SLF-LOCKING GRB 2
4 1-512-010007-14 NUT, HEX 1-8 GR2 ZP 3
5 1-861-010032-24 WASHER FL 1IN NARROW ZP 1
6 100827 NUT,FLG HD,SERRATED,5/8-11 2
7 100830 SCREW,HEX CAP,1-8X7,GR5 2
8 139201 SCREW,HX CP 3/4-10UNCX5.50GR8 6
9 140599 BEARING, FLANGE 1-1/2" 2
10 152210 BOLT, ADJ, 1 X9 1
11 155002 BUSHING PIVOT 1-1/2 1
12 155963 SPRING ASSY, HVY - 17" 1
13 158896 SNAP RING, 2-1/2 SHAFT 2
14 164331 ARM, TINE HARROW 1
15 164335 MOUNT, HARROW ARM SPRING 1
16 164336 PIN, ADJUSTMENT W/SNAP RING 1
17 172830 SCREW HX CP 5/8-11X5 GR8 1
18 211056 BUSHING, CLAMP 3" L 3
19 229062 MOUNT, TINE HARROW 1
20 229063 MOUNTING PLATE, HARROW 1
21 229068 BUSHING, PIVOT - 1-1/4 1
22 8-102-010043 U-BOLT, SPRING CLAMP 1

1-111



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

e

L
QA
VAU
&5
i

[a ]
5 &
Z

ON FRONT BAR

Figure 1-75: 4 Row Coil Tine Harrow Assembly

F-755-0321

1-112



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

4 Row Coil Tine Harrow Assembly

ITEM PART NO. DESCRIPTION QTy.

-- 229072 HARROW ASSY, 5 TINE 8 IN *

- 229073 HARROW ASSY, 6 TINE 8 IN *

- 229074 HARROW ASSY, 7 TINE 8 IN *

- 229075 HARROW ASSY, 8 TINE 8 IN *
1 1-510-010003-09  NUT,1/2-13 FLANGE HD,SERRATED 28 28 28 28
2 1-512-010005-09  NUT,HEX,SLFLKG, 1/2-13 GRB 48 56 64 72
3 1-654-010055-14 ~ SCREW,HX CP,1/2-13UNCX4-1/2G5 5 6 7 8
4 1-654-010070-02  SCREW 1/2-13X1-1/4 RD HD SQNK 4 4 4 4
5 1-654-010070-11  SCREW,RDHD,SQNCK 1/2-13X3-1/2 8 8 8 8
6 1-654-010070-13  SCREW,RH HD, SQ NCK 1/2-13X4 35 42 49 56
7 1-654-010070-14  SCREW 1/2-13X4-1/2RDHD SQNCK 8 8 8 8
8 1-861-010032-15  WASHER, FLAT 1/2 W ZP/CD 8 8 8 8
9 154994 TUBE ANGLE ADJUST 8 8 8 8
10 154995 U-BOLT, 1/2 8 8 8 8
11 154997 TUBE 0.750DX0.5321DX0.75 ZP 45 54 63 72
12 154998 PLATE ANGLE ADJUSTMENT 4 4 4 4
13 155927 CAP, TUBE 1.95X1.5 BLACK 8 8 8 8
14 155956 BUSHING ANGLE ADJUSTMENT 8 8 8 8
15 155971 PIN, HARROW ADJ 8 8 8 8
16 156777 TUBE RIDE BAR 57.875" 1 - - -
16 156778 TUBE RIDE BAR 90.5" - 1 1 -
16 155005 TUBE SQ 3 X 3/16X107 - - - 1
16 156779 TUBE RIDE BAR 138" -- -- -- --
17 164315 TINE, HARROW 7/16 X 18 20 24 28 32
18 164318 GANG BAR 5 TINE 8IN 73" 4 - - -
18 164319 GANG BAR 6 TINE 8 IN 89" - 4 - -
18 164320 GANG BAR 7 TINE 8IN 105" - - 4 -
18 164321 GANG BAR 8 TINE 8 IN 121" - - - 4
18 164322 GANG BAR 9 TINE 8IN 137" -- -- -- --
18 164323 GANG BAR 10 TINE 8IN 153" - - - -
19 227628 PLATE, GANG BAR 4 ROW 2 2 2 2

1-113



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

3 Row Tine & Reels

[
o0

)
)
),

S5
L

b

N\
=
7

[=) ‘N\] 0 LE
oy
0
) @
=
L
NN }
==H[)
L7
|
) @
i
AN
|
) @
AN

——n B
Il

=
I — o oo g#'_ — | ﬁ%w A %N¢\\
——— ———
= o T\
4 2 5 1 4 3

Figure 1-76: 3 Row Tine & Reel - 19’

3 Row Tine & Reel - 19’

ITEM PART NO. DESCRIPTION QTy.
-- 231497 3 ROW TINE & REEL, 8530-19

1 200254 REEL ASSY 12 DIA X 75" (SEE PAGE 1-145) 2
2 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 1
3 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 6
4 229711 HARROW ASSY, 5 TINE 3 ROW (SEE PAGE 1-125) 2
5 229712 HARROW ASSY, 6 TINE 3 ROW (SEE PAGE 1-125) 1

1-114 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-77: 3 Row Tine & Reel - 22’

3 Row Tine & Reel - 22’

ITEM PART NO. DESCRIPTION QTy.
-- 231498 3 ROW TINE & REEL, 8530-22

1 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 3
2 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 6
3 229712 HARROW ASSY, 6 TINE 3 ROW (SEE PAGE 1-125) 3

1-115




TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

r

o

—

/,
A

il
0
il
o
-
o

) L
)
)

=]
s ; — 8 o i 74%*%,7 B 2] i & ‘;’%
0 0 0 0 0
A]ﬁ:i?[;jﬂﬁ:i]};jﬂﬁ:-[ 3 M
el I |
(I N} [ [ (i 111
=T 1 f =111 11 \m
1] ao | oo 1] o \ . o | 1]
5 2 1 4 2 5 3
Figure 1-78: 3 Row Tine & Reel - 25’
3 Row Tine & Reel - 25’
ITEM  PART NO. DESCRIPTION QTy.
. 231499 3 ROW TINE & REEL, 8530-25
1 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 1
2 200256 REEL ASSY 12 DIA X 105" (SEE PAGE 1-145) 2
3 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 6
4 229712 HARROW ASSY, 6 TINE 3 ROW (SEE PAGE 1-125) 1
5 229713 HARROW ASSY, 7 TINE 3 ROW (SEE PAGE 1-125) 2

1-116 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

o &
Mo bl d Ll P
( ) ( )( :]l ) ( ) ( D (I ) ( ) ICT 1 |[: )( ) ( )
o T S L
A ] AN TN AN, ] AN N N
0 0 0 0 0 0 0 0
- H o H hw":'
I I ] [ I I ] [ [ 1 ] [ 1 1[I ]
| ||t i |t i Nikiiaae! | i Rl
(1] | . ] nn | .. 1AM A .. | n IHll 10
5 2 1 4 4 1 2 5 3
Figure 1-79: 3 Row Tine & Reel - 27’
3 Row Tine & Reel - 27°
ITEM PART NO. DESCRIPTION QTY.
-- 231500 3 ROW TINE & REEL, 8530-27
1 200254 REEL ASSY 12 DIA(SEE PAGE 1-125) X 75" (SEE PAGE 1-145) 2
2 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 2
3 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 8
4 229711 HARROW ASSY, 5 TINE 3 ROW (SEE PAGE 1-125) 2
5 229712 HARROW ASSY, 6 TINE 3 ROW (SEE PAGE 1-125) 2

1-117




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

j Il

| I
B |8 1 B 13 bR ||l | ]8p | Al L8 ]| el
® AN ® AN ®) \ @ AN ® @ AN ® AN AN ® /
0 [D 0 0 0 0 0 0
e ||| H || H e ‘ K eI el H I
. -“. | .“. | .“. . M lo o] o ol T
— | —= %%ﬁ%#%%'
5 2 1 4 4 1 2 5 3
Figure 1-80: 3 Row Tine & Reel - 30’
3 Row Tine & Reel - 30’
ITEM PART NO. DESCRIPTION QTYy.
- 231501 3 ROW TINE & REEL, 8530-30
1 200254 REEL ASSY 12 DIA X 75" (SEE PAGE 1-145) 2
2 200256 REEL ASSY 12 DIA X 105" (SEE PAGE 1-145) 2
3 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 8
4 229711 HARROW ASSY, 5 TINE 3 ROW (SEE PAGE 1-125) 2
5 229713 HARROW ASSY, 7 TINE 3 ROW (SEE PAGE 1-125) 2
1-118

F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

| |
I | - - B 8 =W - 8 8 2 & || el
1 ] n 1) el 1 1 e T iy ] ] ]
NV AN AN voN ANY AN AN A A AN AN AN
0 0 0 0 0 0
| | — | —| H% M —— Hﬁ Ml —— )
I ] 1T ]
| | | | |
5 2 1 4 4 1 2 5 3

Figure 1-81: 3 Row Tine & Reel - 33’

3 Row Tine & Reel - 33’

ITEM PART NO. DESCRIPTION QTYy.
- 231502 3 ROW TINE & REEL, 8530-33

1 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 2
2 200256 REEL ASSY 12 DIA X 105" (SEE PAGE 1-145) 2
3 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 8
4 229712 HARROW ASSY, 6 TINE 3 ROW (SEE PAGE 1-125) 2
5 229713 HARROW ASSY, 7 TINE 3 ROW (SEE PAGE 1-125) 2

1-119



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

.\

d

IR - P
? ?
/ AN AN AN
0 0 0 0 0 0 0
H | — v — H ) — k | k ) M o — -
| i Ik e
| ]
5 2 1 4 4 1 2 5 3
Figure 1-82: 3 Row Tine & Reel - 35’
3 Row Tine & Reel - 35’
ITEM PART NO. DESCRIPTION QTY.
-- 231503 3 ROW TINE & REEL, 8530-35
1 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 2
2 200257 REEL ASSY 12 DIA X 120" (SEE PAGE 1-145) 2
3 227670 ARM ASSY, TINE & REEL(SEE PAGE 1-123) 8
4 229712 HARROW ASSY, 6 TINE 3 ROW (SEE PAGE 1-125) 2
5 229714 HARROW ASSY, 8 TINE 3 ROW (SEE PAGE 1-125) 2
1-120 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-121



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

TINE & REEL

227670

42

Figure 1-83: Tine & Reel Arm Assembly

F-755-0321

1-122



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Tine & Reel Arm Assembly

ITEM PART NO. DESCRIPTION QTy.
- 227670 ARM ASSY, TINE & REEL

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 10
2 1-512-010005-15 NUT,HEX,SLFLKG GRB 3/4-10 9
3 1-512-010005-19 NUT 1-8 HEX SLF-LOCKING GRB 1
4 1-512-010007-14 NUT, HEX 1-8 GR2 ZP 3
5 1-647-010004221 PIN,SPRING 1/4X2 SLOTTED 2
6 1-654-010055-03 SCREW,HEX CAP,1/2-13UNCX1-1/2 2
7 1-654-010059-14 SCREW HX CP,5/8-11UNCX4-1/2G5 2
8 1-654-010059-16 SCREW,HEX CAP,5/8-11UNCX5.50 4
9 1-654-010061-15 SCREW,HX CP 3/4-10UNCX5 GR5 3
10 1-654-010125-18 SCREW HEX CAP,1-8UNCX6-1/2GR8 1
11 1-861-010032-14 WASHER, FLAT 1/2" N ZP/CD 2
12 1-861-010032-19 WASHER, FLAT 5/8 W ZP/CD 8
13 1-861-010032-24 WASHER FL 1IN NARROW ZP 4
14 139201 SCREW,HX CP 3/4-10UNCX5.50GR8 6
15 140599 BEARING, FLANGE 1-1/2" 2
16 144325 BUSHING,PRESS WHEEL 2
17 147072 PIN, SPRING SLOTTED 5/16 X 2 2
18 152210 BOLT, ADJ, 1 X9 1
19 156785 PIN 1 X 4-1/4 1
20 158896 SNAP RING, 2-1/2 SHAFT 2
21 158897 PIN, ADJUSTMENT 1
22 164293 PIN, 1 X 5-1/8 1
23 168739 BUSHING PIVOT 1-1/2 X 3-7/16 1
24 168753 CONNECTOR, HARROW LINK 1
25 168762 BUSHING, 1 X .640 X 5/8 8
26 172673 WRAP AROUND LOCKING COTTER 1
27 172677 SPRING ASSY, W/ANCHOR 1
28 176625 PIN, CLEVIS 1/2 X 3-1/2 1
29 191459 STOP, HARROW ARM 1
30 199359 ARM WLDMT REEL 1
31 199376 TUBE, HARROW SPRING 1
32 199390 BRACKET, SPRING HOOK 2
33 208187 MOUNTING PLATE, HARROW 6-BOLT 1
34 209797 CLAMP, SPRING 2
35 209798 STOP, HARROW SPRING 1
36 209799 MOUNT, HARROW BAR 2
37 211056 BUSHING, CLAMP 3" L 3
38 227666 ARM, HARROW 6-BOLT WLDMT 1
39 227671 MOUNT, TINE BAR 1
40 29SFFL 5811 NUT,FLANGE HEAD LOCK5/8-11UNC 2
41 4K552 SELF-LOCKING FLANGE NUT 1/2-13 2
42 8-102-010012 UBOLT 2
43 8-102-010043 U-BOLT, SPRING CLAMP 1
44 8-720-010011 HARROW SPRING 1

1-123



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

NOTE: EXTRA SPACER
& WASHER USED ON

FRONT ADJUSTMENT
HANDLE ONLY

NOTE: HEX BOLT
& SPACER USED
ON FRONT BAR
ONLY

Figure 1-84: 3 Row Coil Tine Harrow Assembly

1-124 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

3 Row Coil Tine Harrow Assembly

ITEM PART NO. DESCRIPTION QTy.

- 229711 HARROW ASSY, 5 TINE 3 ROW *

- 229712 HARROW ASSY, 6 TINE 3 ROW *

- 229713 HARROW ASSY, 7 TINE 3 ROW *

- 229714 HARROW ASSY, 8 TINE 3 ROW *
1 1-510-010003-09 NUT,1/2-13 FLANGE HD,SERRATED 24 24 24 24
2 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 36 42 48 54
3 1-654-010055-14 SCREW,HX CP,1/2-13UNCX4-1/2G5 6 6 6 8
4 1-654-010070-02 SCREW 1/2-13X1-1/4 RD HD SQNK 4 4 4 4
5 1-654-010070-11 SCREW,RDHD,SQNCK 1/2-13X3-1/2 4 4 4 4
6 1-654-010070-13 SCREW,RH HD, SQ NCK 1/2-13X4 27 32 37 42
7 1-654-010070-14 SCREW 1/2-13X4-1/2RDHD SQNCK 8 8 8 8
8 1-861-010032-15 WASHER, FLAT 1/2 W ZP/CD 8 8 8 8
9 154994 TUBE ANGLE ADJUST 6 6 6 6
10 154995 U-BOLT, 1/2 6 6 6 6
11 154997 TUBE 0.750DX0.5321DX0.75 ZP 35 42 49 56
12 154998 PLATE ANGLE ADJUSTMENT 4 4 4 4
13 155927 CAP, TUBE 1.95X1.5 BLACK 6 6 6 6
14 155956 BUSHING ANGLE ADJUSTMENT 8 8 8 8
15 155971 PIN, HARROW ADJ 6 6 6 6
16 164315 TINE, HARROW 7/16 X 18 15 18 21 24
17 164318 GANG BAR 5 TINE 8IN 73" 3 - - -
17 164319 GANG BAR 6 TINE 8 IN 89" - 3 - -
17 164320 GANG BAR 7 TINE 8IN 105" - - 3 -
17 164321 GANG BAR 8 TINE 8 IN 121" - - - 3
18 166336 PLATE, GANG BAR 3 ROW 2 2 2 2
19 170870 TUBE, SQ 3 X 3/16 X 70 1 - - -
19 156778 TUBE RIDE BAR 90.5" - 1 1 -
19 155005 TUBE SQ 3 X 3/16X107 - - - 1

1-125



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

5 Row Spike Harrows

Figure 1-85: 5 Row Spike Harrow- 19’

5 Row Spike Harrow - 19’

ITEM PART NO. DESCRIPTION QTYy.
- 186217 5 ROW SPIKE HARROW, 8530-19’

1 186187 SPIKE BAR ASSY, 8 TOOTH, 9SP (SEE PAGE 1-157) 10
2 186191 SPIKE BAR ASSY, 12 TOOTH, 9SP (SEE PAGE 1-157) 5
3 186195 ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135) 6
1-126 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

( ) | ) ) 7| [T ) | - ) | ) [T I° 1 ) ) | )
ow] _ ) __™ = o = _ ) _

L2 [ ;L = [ - = [—1 Il IS B ol |
LT LL T L L) SN ¥ | — T LT T Ll T L Il
J, \:\u E /] \ L /] (\ KL\ /) I\ /, \ ; /] N\ ] L /] \ 1 /] (\
lf:ﬁ \ 157@\\3 AN Al L \| AN f/@@ \ VU\\\& ! AN | ; N

—tlo
—l0

ERE

Eé
—

Figure 1-86: 5 Row Spike Harrow- 22’

5 Row Spike Harrow - 22’

ITEM

PART NO.

DESCRIPTION

QTy.

186226

5 ROW SPIKE HARROW, 8530-22’

1 186189
186191

SPIKE BAR ASSY, 10 TOOTH, 10SP (SEE PAGE 1-157)
SPIKE BAR ASSY, 12 TOOTH, 9SP (SEE PAGE 1-157)

(6]

3 186195

ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135)

1-127




TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
I’?]} % % sl

N

6 5
m mERnini
FTNT T T ororTTd FTrrrrnrt
[osesl ces0 < < < = “eeol] Preoscesos
REERER i
TTT T T
rrTurTT \HJWUW
4
Figure 1-87: 5 Row Spike - 25’
5 Row Spike Harrow - 25’
ITEM PART NO. DESCRIPTION QTy.
- 185670 5 ROW SPIKE HARROW, 8530-25’
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 20
2 186190 SPIKE BAR ASSY, 11 TOOTH, 9SP (SEE PAGE 1-157) 5
3 186191 SPIKE BAR ASSY, 12 TOOTH, 9SP (SEE PAGE 1-157) 10
4 186195 ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135) 6
5 187545 EXTENSION, HARROW MOUNT RT 1
6 187546 EXTENSION, HARROW MOUNT LT 1
7 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 10
1-128 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-88: 5 Row Spike - 27’

5 Row Spike Harrow - 27’

ITEM PART NO. DESCRIPTION QTy.
- 186254 5 ROW SPIKE HARROW, 8530-27’

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 20
2 186187 SPIKE BAR ASSY, 8 TOOTH, 9SP (SEE PAGE 1-157) 10
3 186190 SPIKE BAR ASSY, 11 TOOTH, 9SP(SEE PAGE 1-157) 10
4 186195 ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135) 8
5 187545 EXTENSION, HARROW MOUNT RT 1
6 187546 EXTENSION, HARROW MOUNT LT 1
7 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 10

1-129



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

._\ 4
H=——=Ei5)

=
9|

E‘c}
=

o _ Rl
b v |
. of e
o . IE .
¢ : o
. j of :
b4 1 ™ t
: of . b
H b of

=
-

Figure 1-89: 5 Row Spike - 30’

5 Row Spike Harrow - 30’

ITEM PART NO. DESCRIPTION QTYy.
- 186265 5 ROW SPIKE HARROW, 8530-30’

1 186187 SPIKE BAR ASSY, 8 TOOTH, 9SP (SEE PAGE 1-157) 10
2 186192 SPIKE BAR ASSY, 13 TOOTH, 9SP (SEE PAGE 1-157) 10
3 186195 ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135) 10
1-130 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

| (
iz} 5 5 F) 5 el |
] 1) ] ] T ] I
/1 I\ /I I\ 71\ AN /I I\ AN /IN /1 I\

A —
)
.

B
B H =)
gt :
I .
i =R

P
—
e
; é
=t
—

I

WUI
UHU

—
—
%
—
—
—
=
° B | =
: 3
B
p
—
—
=
—
—
=
—
—
=
=

=
—
—
-
—
=
-
—
_ — =
—
-
—
—
=
P H
H H H
H ° K
It : B
B H
B
I
N ——| | =
—
—
E
e
Ez
E
—
-
N —|| =

T
NEEEARENERERI m
1

Figure 1-90: 5 Row Spike - 33’

5 Row Spike Harrow - 33’

ITEM PART NO. DESCRIPTION

QTy.

- 187547 5 ROW SPIKE HARROW, 8530-33’

186170 SPIKE BAR ASSY, 14 TOOTH, 9SP (SEE PAGE 1-157)
186188 SPIKE BAR ASSY, 9 TOOTH, 9SP (SEE PAGE 1-157)

W =

10
10

186195 ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135)

10

1-131



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

™ ] 8 1»-
; . - A\
4 \\\ J( J( [ I ( J( J( ) ( J( J( ) I | |7 J( J( éﬁ
gre | apa pgla g | 2 oplol g | 2p Elgo8 ps | ok
7 6
iBilEEERRiiEEnRi BRI AR AR IR EEE IERRREIE
Bl EREEEERAR iREREEEEAREEEERRIERRIREEEERR R
niannnniinnERiERRd DR ERRinEninnnnnlinRnliinneniiEREERlAR]
nmiinnnniinnERaanAnnnERR iR R nER R R R RRERIIEREREIiN]
BRERRRR WWTWWWWWWWWWWTWW TTT WIUWTWIH ARRARRA WTIHIWUI 7
2 3 4 2 5
Figure 1-91: 5 Row Spike - 35’
5 Row Spike Harrow - 35’
ITEM  PART NO. DESCRIPTION QTy.
- 182426 5 ROW SPIKE HARROW, 853035
7 1-512-010005-13  NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 20
2 186174 SPIKE BAR ASSY, 15 TOOTH, 9SP (SEE PAGE 1-157) 10
3 186188 SPIKE BAR ASSY, 9 TOOTH, 9SP (SEE PAGE 1-157) 5
4 186189 SPIKE BAR ASSY, 10 TOOTH, 10SP (SEE PAGE 1-157) 5
5 186195 ARM ASSY, SPIKE HARROW, 5R (SEE PAGE 1-135) 70
6 187545 EXTENSION, HARROW MOUNT RT 1
7 187546 EXTENSION, HARROW MOUNT LT i
8 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 10
1-132 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-133



INDEX

TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

N~
AN

Figure 1-92: Arm Assembly - 5 Row Spike Harrow

F-755-0321

1-134



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Arm Assembly - 5 Row Spike Harrow

ITEM PART NO.

DESCRIPTION

QTy.

186195

ARM ASSEMBLY, SPIKE HARROW 5 ROW

1 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 GRB 5
2 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 1
3 1-512-010005-15 NUT, HEX, SLFLKG, 3/4-10 GRB 4
4 1-654-010051-11 SCREW, HEX CP, 3/8-16 X 2-1/2 G5ZP 5
5 1-654-010055-02 SCREW, 1/2-13 UNC X 1-1/4, CP GR5 2
6 1-654-010055-05 SCREW, HEX CAP, 1/2-13, UNC X 2 GR5 1
7 1-654-010055-09 SCREW, HEX CAP, 1/2-13, UNC X 3 GR5 4
8 1-654-010061-15 SCREW, HEX CAP, 3/4-10, UNC X 5 GR5 2
9 1-654-010061-23 SCREW, HEX, 3/4-10, UNC X 9 GR5 2
10 101988 NUT,HEX, SLF-LKG, 7/16-14 GRB 5
11 133937 CHAIN, LIFTING HARROW, WP 5
12 141808 SCREW, HEX CAP, 7/16-14 UNC X 3-1/2 G5 5
13 166175 ARM SPIKE HARROW, 5 ROW 1
14 166176 CLAMP, SPIKE HARROW ARM 1
15 166177 BRACKET, PULL CHAIN 1
16 166242 CHAIN, PULL, 3/8 1
17 168897 CLAMP PLATE, HARROW ARM 1
18 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 6
19 172673 WRAP AROUND LOCKING COTTER 4
20 186193 CLAMP PLATE, SPIKE BAR 4
21 186200 MOUNT, HARROW BAR W/TABS 1
22 186204 MOUNT, HARROW BAR 4
23 186205 PLATE, BAR CLAMP 8
24 186207 LINK, HARROW BAR 4
25 186210 CONNECTOR, PULL CHAIN 2
26 187517 SCREW, RDHD SHT SQNK, 5/8-11 X 2.75 9
27 2-557-010009 PIN, LYNCH 1
28 29SFFL 5811 NUT, HEX, SLFLKG, GRB 3/8-16 9
29 8C520 CLEVIS PIN 4

1-135



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST
3 Row Spike & Reels

B 8

CT) - D i

’//%—F 7?3 [ ( ) ( 1 ) | ) 1 Eif ) Jﬁ\k‘

iz n o o all.
il it ) BN el T  —cin1 (T i |

—) @
f

L
AN
—
L
AN
i

\

AR\

N\
m—
LS |
/—L

Figure 1-93: 3 Row Spike & Reel - 19’

3 Row Spike & Reel - 19’

ITEM  PART NO. DESCRIPTION QTy.
- 231507 3 ROW SPIKE & REEL, 8530-19

1 186187 SPIKE BAR ASSY, 8 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186191 SPIKE BAR ASSY, 12 TOOTH 9 SP (SEE PAGE 1-157) 3
3 200254 REELASSY 12 DIA X 75" (SEE PAGE 1-145) 2
4 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 1
5 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 6
1-136 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-94: 3 Row Spike & Reel - 22’

3 Row Spike & Reel - 22’

ITEM PART NO. DESCRIPTION QTy.
-- 231508 3 ROW SPIKE & REEL, 8530-22

1 186189 SPIKE BAR ASSY, 10 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186191 SPIKE BAR ASSY, 12 TOOTH 9 SP (SEE PAGE 1-157) 3
3 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 3
4 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 6

1-137



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-95: 3 Row Spike & Reel - 25’

3 Row Spike & Reel - 25’

ITEM PART NO. DESCRIPTION QTYy.
-- 231509 3 ROW SPIKE & REEL, 8530-25

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 20
2 186190 SPIKE BAR ASSY, 11 TOOTH 9 SP (SEE PAGE 1-157) 3
3 186191 SPIKE BAR ASSY, 12 TOOTH 9 SP (SEE PAGE 1-157) 6
4 187545 EXTENSION, HARROW MOUNT RT 1
5 187546 EXTENSION, HARROW MOUNT LT 1
6 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 10
7 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 1
8 200256 REEL ASSY 12 DIA X 105" (SEE PAGE 1-145) 2
9 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 6
1-138 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

6 i
/ 6
j ) ( ) ( ]:l | = ) ( D (T ) ( ) I T |°[ i} ) ( ) ( i
L[ % 2] nadd) ) % ) ) %) a2
:Jﬁ/ 0 1 pas | ?] s ? pas ?L, 1 4%1 pas t iﬁﬁ>7 & L % | %L:
/ AN I AN v *LIN IN® ® v
N /@\‘x [/ {F \ N 7 ’/U\ﬁ (AN (V1IN f@ N AN AN \N fﬁ\ﬁ 1/@\\
5 0 0 0 0 0 0 0
“0ecie0 ] 1 ol o Feeeoe] [ 0

o of | o ol [l ool | ool 101 [II1 ool | ol lo ol | losl

Figure 1-96: 3 Row Spike & Reel - 27’

3 Row Spike & Reel - 27’

ITEM PART NO. DESCRIPTION QTYy.
-- 231510 3 ROW SPIKE & REEL, 8530-27

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 20
2 186187 SPIKE BAR ASSY, 8 TOOTH 9 SP (SEE PAGE 1-157) 6
3 186190 SPIKE BAR ASSY, 11 TOOTH 9 SP (SEE PAGE 1-157) 3
4 187545 EXTENSION, HARROW MOUNT RT 1
5 187546 EXTENSION, HARROW MOUNT LT 1
6 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 10
7 200253 REEL ASSY 12 DIA X 60" (SEE PAGE 1-145) 1
8 200254 REEL ASSY 12 DIA X 75" (SEE PAGE 1-145) 1
9 200255 REEL ASSY 12 DIAX 90" (SEE PAGE 1-145) 2
10 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8

1-139



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

4 6 3 1 1 2 5
Figure 1-97: 3 Row Spike & Reel - 30’

3 Row Spike & Reel - 30’
ITEM PART NO. DESCRIPTION QTYy.
-- 231511 3 ROW SPIKE & REEL, 8530-30
1 186187 SPIKE BAR ASSY, 8 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186192 SPIKE BAR ASSY, 13 TOOTH 9 SP (SEE PAGE 1-157) 6
3 200254 REEL ASSY 12 DIA X 75" (SEE PAGE 1-145) 2
4 200256 REEL ASSY 12 DIA X 105" (SEE PAGE 1-145) 2
5 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8
6 229719 ARM ASSY, 3 RSD W/O SPRING (SEE PAGE 1-161) 2
1-140 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

ool o
e e e =
Effe—L————_ 7

4 6 1 5
Figure 1-98: 3 Row Spike & Reel - 33’

3 Row Spike & Reel - 33’
ITEM PART NO. DESCRIPTION QTYy.
- 231512 3 ROW SPIKE & REEL, 8530-33
1 186170 SPIKE BAR ASSY, 14 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186188 SPIKE BAR ASSY, 9 TOOTH 9 SP (SEE PAGE 1-157) 6
3 200254 REEL ASSY 12 DIA X 75" (SEE PAGE 1-145) 2
4 200257 REEL ASSY 12 DIA X 120" (SEE PAGE 1-145) 2
5 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8
6 229719 ARM ASSY, 3 RSD W/O SPRING (SEE PAGE 1-161) 2

1-141




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

11 9 2 8 3 8 4 2 91 10
Figure 1-99: 3 Row Spike & Reel - 35’

3 Row Spike & Reel - 35’
ITEM PART NO. DESCRIPTION QTy.
- 231513 3 ROW SPIKE & REEL, 8530-35
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 20
2 186174 SPIKE BAR ASSY, 15 TOOTH 9 SP (SEE PAGE 1-157) 6
3 186188 SPIKE BAR ASSY, 9 TOOTH 9 SP (SEE PAGE 1-157) 3
4 186189 SPIKE BAR ASSY, 10 TOOTH 9 SP (SEE PAGE 1-157) 3
5 187545 EXTENSION, HARROW MOUNT RT 1
6 187546 EXTENSION, HARROW MOUNT LT 1
7 2-102-010068 U-BOLT, 5/8-11 X 6-11/16 X 3-1/4 10
8 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 2
9 200257 REEL ASSY 12 DIA X 120" (SEE PAGE 1-145) 2
10 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8
11 229719 ARM ASSY, 3 RSD W/O SPRING (SEE PAGE 1-161) 2
1-142 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-143



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Figure 1-100: Reel Assembly

1-144 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Reel Assembly

ITEM PART NO. DESCRIPTION QTy.

-- 200253 REEL ASSY 12 DIA X 60" *

-- 200254 REEL ASSY 12 DIA X 75" *

- 200255 REEL ASSY 12 DIA X 90" *

-- 200256 REEL ASSY 12 DIA X 105" *

-- 200257 REEL ASSY, 12 DIA X 120" *
1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 8 8 8 8 8
2 1-654-010070-04 SCREW RDHD SQNK 1/2-13X1-3/4 8 8 8 8 8
3 1-861-010034-17 WASHER,LKG,HLCL SPR,3/4 2 2 2 2 2
4 108705 SCREW,HEXCAP,3/4-10X1-1/2 GR8 2 2 2 2 2
5 166340 GANG BAR REEL 62 L 1 - - - -
5 166341 GANG BAR REEL 77 L - 1 - - -
5 166342 GANG BAR REEL 92 L -- -- 1 -- --
5 166343 GANG BAR REEL 107 L -- -- -- 1 --
5 166344 GANG BAR REEL 122 L -- -- -- -- 1
6 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 8 8 8 8 8
7 200222 HUB ASSY REEL (INCLUDES ITEMS 12-18) 2 2 2 2 2
8 200238 BEARING MOUNT, REEL 2 2 2 2 2
9 200259 WASHER, 3/4 HEAVY - 2-1/4 2 2 2 2 2
10 225123 REEL WLDMT, 12 DIA X 60" RD 1 -- -- -- --
10 225124 REEL WLDMT, 12 DIA X 75" RD -- 1 -- -- --
10 225125 REEL WLDMT, 12 DIA X 90" RD -- -- 1 -- --
10 225126 REEL WLDMT, 12 DIA X 105" RD - - - 1 -
10 225127 REEL WLDMT, 12 DIA X 120" RD - - - - 1
11 8-102-010012 UBOLT 4 4 4 4 4
12 185757 SEAL, MAINT FREE HUB HSL 2 2 2 2 2
13 200218 SPINDLE REEL BEARING 2 2 2 2 2
14 174532 INTERNAL SNAP RING 2 2 2 2 2
15 174526 BEARING, DOUBLE TAPER RLLR 2 2 2 2 2
16 200259 WASHER, 3/4 HEAVY - 2-1/4 2 2 2 2 2
17 129263 SCREW HEX CAP 3/4-10 X 1-1/4 2 2 2 2 2
18 200221 HUB WLDMT REEL 2 2 2 2 2

1-145



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

3 RSD and Flat Reels

o o)
Ch . | i
i ) 7] [ I ) | 1 ) | ) (T o ) |[UN
- T - - - -1 -
pan®] | e as®) 1o aa tof | [EIP
13 1 R i —— T m—icrl 5 1111
® 0 @J ﬁ ® } Mi { v ﬁ v I ®
AR Al AN AN ZAN ZEND AN AN ZA NN
| N Vv N /4 N 14 N 14 \| Vv N Vv \

Figure 1-101: 3 RSD and Flat Reel - 19’

3 RSD and Flat Reel - 19’

ITEM PART NO. DESCRIPTION QTy.
-- 232356 3 RSD & FLAT REEL, 8530-19

1 186187 SPIKE BAR ASSY, 8 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186191 SPIKE BAR ASSY, 12 TOOTH 9 SP (SEE PAGE 1-157) 3
3 203185 REEL ASSY 12 DIAX 75" (SEE PAGE 1-155) 2
4 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-157) 1
5 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 6

1-146 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-102: 3 RSD and Flat Reel - 22’

3 RSD and Flat Reel - 22’

ITEM PART NO. DESCRIPTION QTy.
-- 232357 3 RSD & FLAT REEL, 8530-22

1 186189 SPIKE BAR ASSY, 10 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186191 SPIKE BAR ASSY, 12 TOOTH 9 SP (SEE PAGE 1-157) 3
3 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-155) 3
4 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 6

1-147



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

6
V% i ol ‘@;
,V,V VUﬁi
I T I F1TTurT
HLHW T T urnruri
[y e 5 ]

8 3 7 2 3 8 9
Figure 1-103: 3 RSD and Flat Reel - 25’

3 RSD and Flat Reel - 25’
ITEM  PART NO. DESCRIPTION QTy.
- 232358 3 RSD & FLAT REEL, 8530-25
1 1-512-010005-13  NUT,HEX SLFLKG GRB 5/8-11 20
2 186190 SPIKE BAR ASSY, 11 TOOTH 9 SP (SEE PAGE 1-157) 3
3 186191 SPIKE BAR ASSY, 12 TOOTH 9 SP (SEE PAGE 1-157) 6
4 187545 EXTENSION, HARROW MOUNT RT 1
5 187546 EXTENSION, HARROW MOUNT LT 1
6 2-102-010068 U-BOLT 5/8-11X6-11/16X3-1/2 10
7 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-155) 1
8 203187 REEL ASSY 12 DIA X 105" (SEE PAGE 1-155) 2
9 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 6
1-148 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

A -
=[]
@

1
Figure 1-104: 3 RSD and Flat Reel - 27’

3 RSD and Flat Reel - 27’
ITEM PART NO. DESCRIPTION QTY.
-- 232359 3 RSD & FLAT REEL, 8530-27
1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 20
2 186187 SPIKE BAR ASSY, 8 TOOTH 9 SP (SEE PAGE 1-157) 6
3 186190 SPIKE BAR ASSY, 11 TOOTH 9 SP (SEE PAGE 1-157) 3
4 187545 EXTENSION, HARROW MOUNT RT 1
5 187546 EXTENSION, HARROW MOUNT LT 1
6 2-102-010068 U-BOLT 5/8-11X6-11/16X3-1/2 10
7 203184 REEL ASSY 12 DIA X 60" (SEE PAGE 1-155) 1
8 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-155) 1
9 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-155) 2
10 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8

1-149




TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Figure 1-105: 3 RSD and Flat Reel- 30’

3 RSD and Flat Reel - 30’

ITEM PART NO. DESCRIPTION QTy.
- 232360 3 RSD & FLAT REEL, 8530-30

1 186187 SPIKE BAR ASSY, 8 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186192 SPIKE BAR ASSY, 13 TOOTH 9 SP (SEE PAGE 1-157) 6
3 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-155) 2
4 203187 REEL ASSY 12 DIA X 105" (SEE PAGE 1-155) 2
5 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8
6 229719 ARM ASSY, 3 RSD W/O SPRING (SEE PAGE 1-161) 2

1-150 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-106: 3 RSD and Flat Reel - 33’

3 RSD and Flat Reel - 33’

ITEM PART NO. DESCRIPTION QTy.
-- 232361 3 RSD & FLAT REEL, 8530-33

1 186170 SPIKE BAR ASSY, 14 TOOTH 9 SP (SEE PAGE 1-157) 6
2 186188 SPIKE BAR ASSY, 9 TOOTH 9 SP (SEE PAGE 1-157) 6
3 203184 REEL ASSY 12 DIA X 60" (SEE PAGE 1-155) 1
4 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-155) 1
5 203188 REEL ASSY 12 DIA X 120" (SEE PAGE 1-155) 2
6 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8
7 229719 ARM ASSY, 3 RSD W/O SPRING (SEE PAGE 1-161) 2

1-151



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

ool [T o ool 11 (U] o o I [
-

A=

Figure 1-107: 3 RSD and Flat Reel - 35’

3 RSD and Flat Reel - 35’

ITEM PART NO. DESCRIPTION QTy.
- 232362 3 RSD & FLAT REEL, 8530-35

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 20
2 186174 SPIKE BAR ASSY, 15 TOOTH 9 SP (SEE PAGE 1-157) 6
3 186188 SPIKE BAR ASSY, 9 TOOTH 9 SP (SEE PAGE 1-157) 3
4 186189 SPIKE BAR ASSY, 10 TOOTH 9 SP (SEE PAGE 1-157) 3
5 187545 EXTENSION, HARROW MOUNT RT 1
6 187546 EXTENSION, HARROW MOUNT LT 1
7 2-102-010068 U-BOLT 5/8-11X6-11/16X3-1/2 10
8 203185 REEL ASSY 12 DIA X 75" (SEE PAGE 1-155) 1
9 203186 REEL ASSY 12 DIA X 90" (SEE PAGE 1-155) 1
10 203188 REEL ASSY 12 DIA X 120" (SEE PAGE 1-155) 2
11 229718 ARM ASSY, 3 RSD (SEE PAGE 1-159) 8
12 229719 ARM ASSY, 3 RSD W/O SPRING (SEE PAGE 1-161) 2

1-152 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-153



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

203185, 203186, 203187
REEL ASSEMBLIES

203188
REEL ASSEMBLY

NOTE: ITEM 19
19 OPTIONAL
MOUNTING

DETAIL A

4 3
DETAIL A

Figure 1-108: Flat Reel Assembly

1-154 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Flat Reel Assembly

ITEM PART NO. DESCRIPTION QTy.

-- 203184 REEL ASSY 12 DIA X 60" *

-- 203185 REEL ASSY 12 DIA X 75" *

- 203186 REEL ASSY 12 DIA X 90" *

-- 203187 REEL ASSY 12 DIA X 105" *

-- 203188 REEL ASSY 12 DIA X 120" *
1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 8 8 8 8 16
2 1-654-010070-03 SCREW RDHD SQNK1/2-13X1-1/2 8 8 8 8 16
3 1-861-010034-17 WASHER,LKG,HLCL SPR,3/4 2 2 2 2 4
4 108705 SCREW,HEXCAP,3/4-10X1-1/2 GR8 2 2 2 2 4
5 166340 GANG BAR REEL 62 L 1 - - - --
5 166341 GANG BAR, REEL, 77 L - 1 - - -
5 166342 GANG BAR, REEL, 92 L I --
5 166343 GANG BAR, REEL, 107" - - -1 --
5 204380 GANG BAR, REEL 128" - - - - 1
6 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 8 8 8 8 16
7 200222 HUB ASSY REEL 2 2 2 2 4
8 200238 BEARING MOUNT, REEL 2 2 2 2 4
9 200259 WASHER, 3/4 HEAVY - 2-1/4 2 2 2 2 4
10 200296 REEL, 12" DIA X 60" FLAT WLDMT 1 - - - 2
10 200297 REEL, 12" DIA X 75" FLAT WLDMT - 1 - - --
10 200298 REEL, 12" DIA X 90" FLAT WLDMT - - 1 - --
10 200299 REEL,12" DIA X 105" FLAT WLDMT - - - 1 --
11 8-102-010012 UBOLT 4 4 4 4 8
12 185757 SEAL, MAINT FREE HUB HSL 2 2 2 2 4
13 200218 SPINDLE REEL BEARING 2 2 2 2 4
14 174532 INTERNAL SNAP RING 2 2 2 2 4
15 174526 BEARING, DOUBLE TAPER RLLR 2 2 2 2 4
16 200259 WASHER, 3/4 HEAVY - 2-1/4 2 2 2 2 4
17 129263 SCREW HEX CAP 3/4-10 X 1-1/4 2 2 2 2 4
18 200221 HUB WLDMT REEL 2 2 2 2 4
19 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 (OPTIONAL

MOUNTING BOLTS)

1-155



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

L

Figure 1-109: Spike Bar Assembly, 9 SP

F-755-0321

1-156



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Spike Bar Assembly, 9 SP

ITEM PART NO. DESCRIPTION QTy.

-- 186187 SPIKE BAR ASSY, 8 TOOTH 9SP *

-- 186188 SPIKE BAR ASSY, 9 TOOTH 9SP *

-- 186189 SPIKE BAR ASSY, 10 TOOTH 9SP *

-- 186190 SPIKE BAR ASSY, 11 TOOTH 9 SP *

- 186191 SPIKE BAR ASSY, 12 TOOTH 9SP *

-- 186192 SPIKE BAR ASSY, 13 TOOTH 9SP *

-- 186170 SPIKE BAR ASSY, 14 TOOTH 9SP *

-- 186174 SPIKE BAR ASSY, 15 TOOTH 9SP *
1 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16, UNCGRB 16 18 20 22 24 26 28 30
2 166148 SPIKE, TOOTH, 3/4 SQ X 14 8 9 10 11 12 13 14 15
3 186178 SPIKE BAR, 8T 69 9SP 1 - = e e e e
3 186179 SPIKE BAR, 9T 78 9SP -- 1 - e e e
3 186180 SPIKE BAR, 10T 87 9SP - - 1 - e e e e
3 186181 SPIKE BAR, 11T 96 9SP - - - 1 - e e e
3 186182 SPIKE BAR, 12T 105 9SP I 1 - = -
3 186183 SPIKE BAR, 13T 114 9SP - - - - - 1 - -
3 186169 SPIKE BAR, 14T 123 9SP - = = e e e 1 --
3 186173 SPIKE BAR, 15T 132 9SP - e - e 1
3 186165 SPIKE BAR, 16T 141 9SP I e T S
4 8-102-010017 U-BOLT, SPIKE ANCHOR 8 9 10 11 12 13 14 15

1-157



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

229718
3RSD ARM
ASSEMBLY

NOTE: ITEM 45
2 OPTIONAL

[l
& 9 9 g\
I I / MOUNTING
&= 43 4 45 BoLTs

Figure 1-110: 3 RSD Arm Assembly

1-158 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

3 RSD Arm Assembly

ITEM PART NO. DESCRIPTION QTy.
- 229718 ARM ASSY 3 RSD

1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 3
2 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 4
3 1-512-010005-15 NUT,HEX,SLFLKG GRB 3/4-10 8
4 1-512-010005-19 NUT 1-8 HEX SLF-LOCKING GRB 1
5 1-512-010007-14 NUT, HEX 1-8 GR2 ZP 3
6 1-647-010004221 PIN,SPRING 1/4X2 SLOTTED 2
7 1-654-010051-11 SCREW HX CP 3/8-16X2-1/2 G5ZP 3
8 1-654-010055-02 SCREW 1/2-13UNCX1-1/4 CP GR5 2
9 1-654-010055-05 SCREW,HEX CAP,1/2-13UNCX2 GR5 1
10 1-654-010055-09 SCREW,HX CP,1/2-13UNCX3 GR5 2
11 1-654-010061-15 SCREW,HX CP 3/4-10UNCX5 GR5 2
12 1-654-010125-18 SCREW HEX CAP,1-8UNCX6-1/2GR8 1
13 1-861-010032-24 WASHER FL 1IN NARROW ZP 2
14 101988 NUT,HEXSLF-LKG 7/16-14 GRB 3
15 139201 SCREW,HX CP 3/4-10UNCX5.50GR8 6
16 140599 BEARING, FLANGE 1-1/2" 2
17 141808 SCREW HX CP7/16-14UNCX3-1/2G5 3
18 152210 BOLT, ADJ, 1 X9 1
19 156785 PIN 1 X 4-1/4 1
20 158896 SNAP RING, 2-1/2 SHAFT 2
21 158897 PIN, ADJUSTMENT 1
22 166177 BRACKET, PULL CHAIN 1
23 166242 CHAIN, PULL 3/8 1
24 168739 BUSHING PIVOT 1-1/2 X 3-7/16 1
25 168764 CHAIN 17 LINK 1/4 3
26 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 5
27 172673 WRAP AROUND LOCKING COTTER 2
28 172677 SPRING ASSY, W/ANCHOR 1
29 185697 LINK, HARROW BAR 2
30 186193 CLAMP PLATE, SPIKE BAR 2
31 186200 MOUNT, HARROW BAR W/TABS WLDMT 1
32 186204 MOUNT, HARROW BAR 2
33 186205 PLATE, BAR CLAMP 4
34 186210 CONNECTOR, PULL CHAIN 2
35 187517 SCREW RDHD SHT SQNK5/8-11X2.75 5
36 191459 STOP, HARROW ARM 1
37 199359 ARM WLDMT REEL 1
38 2-557-010009 PIN LYNCH 1
39 208187 MOUNTING PLATE, HARROW 6-BOLT 1
40 211056 BUSHING, CLAMP 3" L 3
41 227666 ARM, HARROW 6-BOLT WLDMT 1
42 29SFFL 5811 NUT,FLANGE HEAD LOCK5/8-11UNC 5
43 8-102-010012 U BOLT 2
44 8C520 CLEVIS PIN 2
45 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 (OPTIONAL MOUNTING BOLTS)

1-159



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

229719

3RSD ARM

W/O SPRING
ASSEMBLY _—

iI 35

Figure 1-111: 3 RSD Arm Assembly W/O Spring

1-160 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

3 RSD Arm Assembly W/O Spring

ITEM PART NO.

DESCRIPTION

QTy.

229719

ARM ASSY 3 RSD W/O SPRING

1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 3
2 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 4
3 1-512-010005-15 NUT,HEX,SLFLKG GRB 3/4-10 8
4 1-512-010005-19 NUT 1-8 HEX SLF-LOCKING GRB 1
5 1-654-010051-11 SCREW HX CP 3/8-16X2-1/2 G5ZP 3
6 1-654-010055-02 SCREW 1/2-13UNCX1-1/4 CP GR5 2
7 1-654-010055-05 SCREW,HEX CAP,1/2-13UNCX2 GR5 1
8 1-654-010055-09 SCREW,HX CP,1/2-13UNCX3 GR5 2
9 1-654-010061-15 SCREW,HX CP 3/4-10UNCX5 GR5 2
10 1-654-010125-18 SCREW HEX CAP,1-8UNCX6-1/2GR8 1
11 101988 NUT,HEXSLF-LKG 7/16-14 GRB 3
12 139201 SCREW,HX CP 3/4-10UNCX5.50GR8 6
13 140599 BEARING, FLANGE 1-1/2" 2
14 141808 SCREW HX CP7/16-14UNCX3-1/2G5 3
15 166177 BRACKET, PULL CHAIN 1
16 166242 CHAIN, PULL 3/8 1
17 168739 BUSHING PIVOT 1-1/2 X 3-7/16 1
18 168764 CHAIN 17 LINK 1/4 3
19 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 5
20 172673 WRAP AROUND LOCKING COTTER 2
21 185697 LINK, HARROW BAR 2
22 186193 CLAMP PLATE, SPIKE BAR 2
23 186200 MOUNT, HARROW BAR W/TABS WLDMT 1
24 186204 MOUNT, HARROW BAR 2
25 186205 PLATE, BAR CLAMP 4
26 186210 CONNECTOR, PULL CHAIN 2
27 187517 SCREW RDHD SHT SQNK5/8-11X2.75 5
28 191459 STOP, HARROW ARM 1
29 199359 ARM WLDMT REEL 1
30 2-557-010009 PIN LYNCH 1
31 208187 MOUNTING PLATE, HARROW 6-BOLT 1
32 211056 BUSHING, CLAMP 3" L 3
33 227666 ARM, HARROW 6-BOLT WLDMT 1
34 29SFFL 5811 NUT,FLANGE HEAD LOCK5/8-11UNC 5
35 8-102-010012 UBOLT 2
36 8C520 CLEVIS PIN 2

1-161



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Spike & Double Reels
o) )
C1j O] - D,
/{ N nE 7 Jls
V 7|7; [ o1 | ) i i ) | Q,I, ) :
2 5 o 5 =\
T T N — T N il T 1
1“/ \;Q\ 1/@33\ 1“/@\\\ 1“/ ?33 1/ \;f\ AN 1“/@\\\

—_

T T T il T
—— 1 —— = _%
| # | [ ] — 4 P H\L\uf
e Y il N T L el
T ﬁ%\ = %@J; Ean
6 3 6 4 6 3 5
Figure 1-112: Spike & Double Reel - 19’
Spike & Double Reel - 19’
ITEM PART NO. DESCRIPTION QTy.
- 205187 SPIKE/DOUBLE REEL ASSY 8530-19
1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 36
2 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5 16
3 189416 SPIKE BAR ASSY 9 TOOTH (SEE PAGE 1-173) 4
4 189419 SPIKE BAR ASSY 12 TOOTH (SEE PAGE 1-173) 2
5 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 6
6 200254 REEL ASSY 12 DIA X 75" (SEE PAGE 1-145) 6
7 6-102-010009 U-BOLT RIGID GA WHEEL 10
1-162 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-113: Spike & Double Reel - 22’

Spike & Double Reel - 22’

ITEM PART NO. DESCRIPTION QTYy.
-- 205139 SPIKE/DOUBLE REEL ASSY 8530-22

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 36
2 1-654-010059-05 SCREW,HEX CAP,5/8-11TUNCX2 GR5 16
3 189419 SPIKE BAR ASSY 12 TOOTH (SEE PAGE 1-173) 6
4 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 6
5 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 6
6 6-102-010009 U-BOLT RIGID GA WHEEL 10

1-163



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

(
L;
=y
f )
L

- - - - -
|
T ¢ ] ¢ -
= = = L = g = — ) = L = e
7IN JIN AN AN JIN AN AN PIN N
AN AN \ AN AN AN AN ZI\N
AN N N TN 1IN N 1IN TN 4N
s b

—
E _—t—t—=——
[— —

- I —Sl— T .
Il

REVERSE PLATE

Figure 1-114: Spike & Double Reel - 25’

Spike & Double Reel - 25’

ITEM PART NO. DESCRIPTION QTYy.
- 197740 SPIKE/DOUBLE REEL ASSY 8530-25

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 48
2 1-654-010059-05 SCREW,HEX CAP,5/8-11TUNCX2 GR5 24
3 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 4
4 189414 SPIKE BAR ASSY 7 TOOTH (SEE PAGE 1-173) 2
5 189415 SPIKE BAR ASSY 8 TOOTH (SEE PAGE 1-173) 2
6 189419 SPIKE BAR ASSY 12 TOOTH (SEE PAGE 1-173) 4
7 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 8
8 200252 REEL ASSY 12 DIA X 45" (SEE PAGE 1-145) 2
9 200253 REEL ASSY 12 DIAX 60" (SEE PAGE 1-145) 2
10 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 4
11 6-102-010009 U-BOLT RIGID GA WHEEL 12

1-164 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

AN
/4

|
2113 )
Z7
N
£

|
| —
“ |
e
7

|
[l
]

0 32
H =
i
ﬁﬁrﬁ
IE

L
a
[
|
[
CEC )

REVERSE PLATE

Figure 1-115: Spike & Double Reel - 27’

Spike & Double Reel - 27’

ITEM PART NO. DESCRIPTION QTYy.
-- 205138 SPIKE/DOUBLE REEL ASSY 8530-27

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 60
2 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5 28
3 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 8
4 189416 SPIKE BAR ASSY 9 TOOTH (SEE PAGE 1-173) 4
5 189419 SPIKE BAR ASSY 12 TOOTH (SEE PAGE 1-173) 2
6 189420 SPIKE BAR ASSY 13 TOOTH (SEE PAGE 1-173) 2
7 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 10
8 200253 REEL ASSY 12 DIA X 60" (SEE PAGE 1-145) 2
9 200254 REEL ASSY 12 DIAX 75" (SEE PAGE 1-145) 2
10 200255 REEL ASSY 12 DIA X 90" (SEE PAGE 1-145) 4
11 6-102-010009 U-BOLT RIGID GA WHEEL 16

1-165



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

A
= it3 ]
7 =

Figure 1-116: Spike & Double Reel - 30’

Spike & Double Reel - 30’

ITEM PART NO. DESCRIPTION QTYy.
- 187592 SPIKE/DOUBLE REEL ASSY 8530-30

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 68
2 1-654-010059-05 SCREW,HEX CAP,5/8-11TUNCX2 GR5 28
3 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 4
4 189400 EXTENSION WLDMT HARROW ARM 2
5 189417 SPIKE BAR ASSY 10 TOOTH (SEE PAGE 1-173) 4
6 189421 SPIKE BAR ASSY 14 TOOTH (SEE PAGE 1-173) 4
7 2-102-010032 U BOLT CENTER SHANK MT. 4
8 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 10
9 200254 REEL ASSY 12 DIAX 75" (SEE PAGE 1-145) 4
10 200256 REEL ASSY 12 DIA X 105" (SEE PAGE 1-145) 4
11 6-102-010009 U-BOLT RIGID GA WHEEL 16

1-166 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-117: Spike & Double Reel - 33’

Spike & Double Reel - 33’

ITEM PART NO. DESCRIPTION QTy.
- 194694 SPIKE/DOUBLE REEL ASSY 8530-33

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 68
2 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5 28
3 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 8
4 189400 EXTENSION WLDMT HARROW ARM 2
5 189419 SPIKE BAR ASSY 12 TOOTH (SEE PAGE 1-173) 4
6 189421 SPIKE BAR ASSY 14 TOOTH (SEE PAGE 1-173) 4
7 2-102-010032 U BOLT CENTER SHANK MT. 4
8 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 10
9 200255 REEL ASSY 12 DIA X 90 (SEE PAGE 1-145) 4
10 200256 REEL ASSY 12 DIA X 105 (SEE PAGE 1-145) 4
11 6-102-010009 U-BOLT RIGID GA WHEEL 16

1-167



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-118: Spike & Double Reel - 35’

Spike & Double Reel - 35’

ITEM PART NO. DESCRIPTION QTy.
- 203099 SPIKE/DOUBLE REEL ASSY 8530-35

1 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 68
2 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5 28
3 1-654-010059-15 SCREW,HEX CAP,5/8-11UNCX5 GR5 4
4 189400 EXTENSION WLDMT HARROW ARM 2
5 189419 SPIKE BAR ASSY 12 TOOTH (SEE PAGE 1-173) 4
6 189423 SPIKE BAR ASSY 16 TOOTH (SEE PAGE 1-173) 4
7 189433 U-BOLT, 5/8X6-11/16X4-1/2 4
8 200240 HARROW ARM ASSY DOUBLE REEL (SEE PAGE 1-171) 10
9 200255 REEL ASSY 12 DIA X 90 (SEE PAGE 1-145) 4
10 200257 REEL ASSY 12 DIA X 120 (SEE PAGE 1-145) 4
11 6-102-010009 U-BOLT RIGID GA WHEEL 16
1-168 F-755-0321




INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-169



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-119: Harrow Arm Assembly - Double Reel

1-170

F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Harrow Arm Assembly - Double Reel

ITEM PART NO. DESCRIPTION QTy.
-- 200240 HARROW ARM ASSY DOUBLE REEL

1 1-510-010003-09 NUT,1/2-13 FLANGE HD,SERRATED 2
2 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 12
3 1-512-010005-15 NUT,HEX,SLFLKG GRB 3/4-10 9
4 1-512-010005-19 NUT 1-8 HEX SLF-LOCKING GRB 1
5 1-512-010007-14 NUT, HEX 1-8 GR2 ZP 2
6 1-5657-010362-51 PIN, COTTER 3/16X1-1/2 2
7 1-647-010004236 SPRING PIN,SLOTTED 5/16X1-1/2 2
8 1-654-010059-16 SCREW,HEX CAP,5/8-11UNCX5.50 2
9 1-654-010061-25 SCREW,HX CP 3/4-10UNCX10 GR5 1
10 1-654-010070-02 SCREW 1/2-13X1-1/4 RD HD SQNK 2
11 1-861-010034-21 WASHER, LKG HEL SPRG 1IN 1
12 100829 SCREW,HEX CAP,1-8X6-1/2,GR5 12
13 117957 MACHINERY BUSHING,ZINC PLATED 1
14 140599 BEARING, FLANGE 1-1/2 2
15 144264 BEARING FLANGE 4
16 152209 BUSHING, PIVOT 1-1/2 1
17 152210 BOLT, ADJ, 1 X9 1
18 154392 PIN,PIVOT 1
19 154748 PLATE, GANGBAR MOUNT 1
20 155344 SCREW HX CP 3/4-10UNCX13 GR5B 4
21 158795 SPRING ASSY, 17" 1
22 158847 ARM WLDMT REEL 1
23 158896 SNAP RING, 2-1/2 SHAFT 2
24 158897 PIN, ADJUSTMENT 1
25 166241 SCREW,RDHD SQNCK, 5/8-11X4 2
26 172673 WRAP AROUND LOCKING COTTER 2
27 176625 PIN, CLEVIS 1/2 X 3-1/2 2
28 184713 SPRING, TORSION 1-3/4 4
29 187571 CLAMP PLATE, SPIKE BAR 2
30 187575 HOOK, CHAIN 2
31 187577 HARROW ARM, DOUBLE REEL 1
32 187584 BUSHING, SPIKE ARM 2
33 187585 TUBE, CLAMP 2
34 193030 CLAMP, SPIKE HARROW 2
35 193031 ARM WLDMT SPIKE 2
36 194693 U-BOLT, 5/8 X 3-11/16 X 3-3/4 2
37 200233 MOUNT WLDMT, ADJ 1
38 200236 PLATE, REEL ADJ 2
39 200237 TUBE, SPACER 1
40 203138 SLIDE, BLOCK 2
41 29SFFL 5811 NUT,FLANGE HEAD LOCK5/8-11UNC 4
42 8-102-010012 UBOLT 4
43 8-720-010011 HARROW SPRING 1
44 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5 2
45 6-102-010009 U-BOLT RIGID GA WHEEL 2
46 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11 6
47 189400 EXTENSION WLDMT HARROW ARM (MODELS 8530 30°-35’) 2
48 189433 U-BOLT, 5/8X6-11/16X4-1/2(MODELS 8530 30’-35’) 4

1-171



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

Figure 1-120: Spike Bar Assembly, 7-16 Tooth, Tube

1-172 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Spike Bar Assembly, 7-16 Tooth, Tube

ITEM PART NO. DESCRIPTION QTy.

-- 189414 SPIKE BAR ASSY 7 TOOTH *

-- 189415 SPIKE BAR ASSY 8 TOOTH *

-- 189416 SPIKE BAR ASSY 9 TOOTH *

-- 189417 SPIKE BAR ASSY 10 TOOTH *

- 189419 SPIKE BAR ASSY 12 TOOTH *

-- 189420 SPIKE BAR ASSY 13 TOOTH *

-- 189421 SPIKE BAR ASSY 14 TOOTH *

-- 189423 SPIKE BAR ASSY 16 TOOTH *
1 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16, UNCGRB 14 16 18 20 24 26 28 32
2 166148 SPIKE, TOOTH, 3/4 SQ X 14 7 8 9 10 12 13 14 16
3 189401 SPIKE BAR, 7 TOOTH 52 1 - = e e e e
3 189402 SPIKE BAR, 8 TOOTH 60 -- 1 - e e e
3 189403 SPIKE BAR, 9 TOOTH 68 - - 1 - e e e e
3 189404 SPIKE BAR, 10 TOOTH 76 - e - 1 - e e e
3 189406 SPIKE BAR, 12 TOOTH 92 I 1 - - -
3 189407 SPIKE BAR, 13 TOOTH 100 - e e e e 1 - -
3 189408 SPIKE BAR, 14 TOOTH 108 - = = e e e 1 --
3 189410 SPIKE BAR, 16 TOOTH 124 - e - e 1
4 8-102-010017 U-BOLT, SPIKE ANCHOR 7 8 9 10 12 13 14 16

1-173



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Chopper & 3 Row Spikes
4 1 I =
C1) l - - )
211‘//Ur :g [ I ) ( I I ) ( ) I 1 E]: \UN‘

¥

N
A=
ANN
.
z

)
<)
)

|
E—
s

qp

|
AN
[
Y

|

=
AN

|
N\ —~
Y )
s

affs

|
AN
~ =
AN
[m—C Y )

S S

| B T LI sl e | 1l
3 10 9 3
o s et e
o et b et byt
o o b ﬁw'ﬁ'"fﬂmi SESSEEE %WMW
5 8 6 7 5

Figure 1-121: Chopper & 3 Row Spike - 19’

Chopper & 3 Row Spike - 19’

ITEM PART NO. DESCRIPTION QTy.
- 186218 CHOPPER & 3 ROW SPIKE, 8530-19°

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 48
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 24
3 154406 REEL/GANGBAR ASSY, 55” (SEE PAGE 1-187) 2
4 180304 REEL/GANGBAR ASSY, 64 (SEE PAGE 1-187)” 2
5 186187 SPIKE BAR ASSY, 8 TOOTH, 9SP (SEE PAGE 1-157) 6
6 186191 SPIKE BAR ASSY, 12 TOOTH, 9SP (SEE PAGE 1-157) 3
7 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 3
8 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 3
9 187553 ARM ASSY, CHOPPER REEL RT, W/O CHAIN (SEE PAGE 1-185) 1
10 187554 ARM ASSY, CHOPPER REEL LT, W/O CHAIN (SEE PAGE 1-185) 1
11 6-102-010009 U-BOLT, RIGID GAUGE WHEEL 12
1-174 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

ﬂ\
-
—
3 .

J
O
L\

0o

—
’:')Io)
—— 12
L

4 ::%: :;’;Qg;:: 4
1l | LI Sl 1
TAUT T T T T T AT T T T T T Ty T nf T T v
[o-f frree0e-eeo: o S G- 0. [ PFe-07] (o Ho-r::0-:::5- & S S S 6. 0:::0f [or] [Bee 5 6 © EE-TERXTXXXY: X

InEEERRsindiinEenEERERiliAREEERERRR

O e cQecoel e eQo 5 (<) =) e Q -0....0.‘ ceQosseQoooces [~) [+ [~) [+ cQoeceoQaos ---0-‘ e N (=) [+ Ry ----0-‘

ﬁwMMHW%@HHTMMMMV? ERNERRE

5 8 6 7 5
Figure 1-122: Chopper & 3 Row Spike - 22’

Chopper & 3 Row Spike - 22’
ITEM PART NO. DESCRIPTION QTY.
- 186227 CHOPPER & 3 ROW SPIKE, 8530-22’
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 48
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 24
3 154406 REEL/GANGBAR ASSY, 55” (SEE PAGE 1-187) 2
4 154407 REEL/GANGBAR ASSY, 82" (SEE PAGE 1-187) 2
5 186189 SPIKE BAR ASSY, 10 TOOTH, 10SP (SEE PAGE 1-157) 6
6 186191 SPIKE BAR ASSY, 12 TOOTH, 9SP (SEE PAGE 1-157) 3
7 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 3
8 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 3
9 187553 ARM ASSY, CHOPPER REEL RT, W/O CHAIN (SEE PAGE 1-185) 1
10 187554 ARM ASSY, CHOPPER REEL LT, W/O CHAIN (SEE PAGE 1-185) 1
11 6-102-010009 U-BOLT, RIGID GAUGE WHEEL 12

1-175




TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

A

:

-
1

{ 0
= i)

)

o

\
N
=2

=]
|

S 211 )
|

[ |

£

AN

Z |

AN

AN

Z |

3 10 9 3
Geeee0- C.se:0 < < < se0s] [Oee- o 2 < < |
EEREERERRiREEEERERERIER}
T 0scss0s Ga- - o0 [co-] X S < ° S XX e ci0..se04]
MMMMMWWWW%MMMMMMMHHU
D %) 7 5 5 %) =) cO. .o..--o.‘ e cOcsecQesaale
KW\H\H\WHHUMMH HﬁMMMMMWWW\UW
6 7 5
Figure 1-123: Chopper & 3 Row Spike - 25’
Chopper & 3 Row Spike - 25’
ITEM PART NO. DESCRIPTION QTy.
- 185671 CHOPPER & 3 ROW SPIKE, 8530-25’
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 48
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 24
3 154406 REEL/GANGBAR ASSY, 55” (SEE PAGE 1-187) 2
4 154409 REEL/GANGBAR ASSY, 91” (SEE PAGE 1-187) 2
5 186190 SPIKE BAR ASSY, 11 TOOTH, 9SP (SEE PAGE 1-157) 6
6 186192 SPIKE BAR ASSY, 13 TOOTH, 9SP (SEE PAGE 1-157) 3
7 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 3
8 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 3
9 187553 ARM ASSY, CHOPPER REEL RT, W/O CHAIN (SEE PAGE 1-185) 1
10 187554 ARM ASSY, CHOPPER REEL LT, W/O CHAIN (SEE PAGE 1-185) 1
11 6-102-010009 U-BOLT, RIGID GAUGE WHEEL 12

1-176 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

0 o]
X = P o I s P i
9 lj// 531 ( } ( ) 'j [ IO ( ) ( )} T ) ( I " C ) ( ) ( ) lj// :51
2 g e [ B g g a2 |l @ al_ [ 2 [[ @
1T e il I — iU LT i (L  —— TIL
1 - -
. %\?ﬁ 6 6 %%?
:; I 1 15 1l
TO0ssssOssss '3 3 ry ry I 'Y 3 I IR ey
innhnnnnnnilicnhinneniiinhinennilidninnEERRiini
T T T T T T T T A T T T T T T e T rrrrrr
IRRRRRiR T TTT 10 i WWW Rl TTTT T HRRAAR
5 4 8 7 4 5
Figure 1-124: Chopper & 3 Row Spike - 27’
Chopper & 3 Row Spike - 27’
ITEM PART NO. DESCRIPTION QTY.
-- 186255 CHOPPER & 3 ROW SPIKE, 8530-27’
1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 48
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 24
3 172529 REEL/GANGBAR ASSY, 97” (SEE PAGE 1-187) 2
4 186187 SPIKE BAR ASSY, 8 TOOTH, 9SP (SEE PAGE 1-157) 6
5 186190 SPIKE BAR ASSY, 11 TOOTH, 9SP (SEE PAGE 1-157) 6
6 187511 REEL/GANGBAR ASSY, 68-1/2” (SEE PAGE 1-187) 2
7 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 4
8 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 4
9 6-102-010009 U-BOLT, RIGID GAUGEWHEEL 12

1177




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

K 1A 5|
N et e o lall a |8 Tal g e Jal g
1 | | |
T | | | S s S | ﬁ‘
e T | | e
qﬁ\mr\nh mr 6 a 6 “./E.K
RLALALALE | LA | AL L L | | L | LR
/| R SR | i | AL | LA AR LR LR LR
TTTT V00 i TTT 110 il M/wﬂu RIRAN TTTT1 Myw TTT 1T
5 4 8 7 4 5

Figure 1-125: Chopper & 3 Row Spike - 30’

Chopper & 3 Row Spike - 30’

ITEM PART NO. DESCRIPTION QTYy.
- 186266 CHOPPER & 3 ROW SPIKE, 8530-30°

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 60
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 24
3 154410 REEL/GANGBAR ASSY, 114” (SEE PAGE 1-187) 2
4 186187 SPIKE BAR ASSY, 8 TOOTH, 9SP (SEE PAGE 1-157) 6
5 186192 SPIKE BAR ASSY, 13 TOOTH, 9SP (SEE PAGE 1-157) 6
6 187511 REEL/GANGBAR ASSY, 68-1/2 (SEE PAGE 1-187)" 2
7 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 5
8 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 5
9 6-102-010009 U-BOLT, RIGID GAUGE WHEEL 16
1-178 F-755-0321



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

N

Ah:,‘;;ﬁ‘ma')

/ﬁ;

—a =T

oo DTN T XXX TS

St ?% rroriiior 0% oiiiio

Figure 1-126: Chopper & 3 Row Spike - 33’

Chopper & 3 Row Spike - 33’

ITEM PART NO. DESCRIPTION QTy.
- 187550 CHOPPER & 3 ROW SPIKE, 8530-33’

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 72
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 32
3 154406 REEL/GANGBAR ASSY, 55” (SEE PAGE 1-187) 2
4 154407 REEL/GANGBAR ASSY, 82” (SEE PAGE 1-187) 2
5 180304 REEL/GANGBAR ASSY, 64” (SEE PAGE 1-187) 2
6 186189 SPIKE BAR ASSY, 10 TOOTH, 10SP (SEE PAGE 1-185) 6
7 186192 SPIKE BAR ASSY, 13 TOOTH, 9SP (SEE PAGE 1-157) 6
8 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 5
9 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 5
10 187553 ARM ASSY, CHOPPER REEL RT, W/O CHAIN (SEE PAGE 1-185) 1
11 187554 ARM ASSY, CHOPPER REEL LT, W/O CHAIN (SEE PAGE 1-185) 1
12 6-102-010009 U-BOLT, RIGID GAUGE WHEEL 20

1-179



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

—_—
N
=S
0
|
0 ‘
)
1
0
|
0
-
RE)

o

—aia
7
|/

]
——HE)
1
N
[
Z
N
>HED
pZ

|
—%

|
N
Z
N
Z

1
—ai)
N
7 -
N
S>HED
Z
=) L
N
—HE)
Z
N
S>HED)
Z

|
k)

I

ﬁ@ﬁ

T TGPyl R

e ﬁ% e e = =SS Sss Fﬂ = ]HWIUH ===

......

TTT TT
WMMMMMMMMWFMMMWTMMMMMW

TTHTTTI W RRNRRARE TfJ TT ?ﬁ TT1 W IRARRRRR ”M RERRI

10 5 6 9 8 7 5 11

Figure 1-127: Chopper & 3 Row Spike - 35’

Chopper & 3 Row Spike - 35’

ITEM PART NO. DESCRIPTION QTy.
- 179837 CHOPPER & 3 ROW SPIKE, 8530-35’

1 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 72
2 1-654-010059-05 SCREW, HEX CAP, 5/8-11 UNC X 2 GR5 32
3 154407 REEL/GANGBAR ASSY, 82” (SEE PAGE 1-187) 2
4 180304 REEL/GANGBAR ASSY, 64” (SEE PAGE 1-187) 4
5 186174 SPIKE BAR ASSY, 15 TOOTH, 9SP (SEE PAGE 1-185) 6
6 186188 SPIKE BAR ASSY, 9 TOOTH, 9SP (SEE PAGE 1-185) 3
7 186189 SPIKE BAR ASSY, 10 TOOTH, 10SP (SEE PAGE 1-185) 3
8 187548 ARM ASSY, CHOPPER REEL RT (SEE PAGE 1-183) 5
9 187549 ARM ASSY, CHOPPER REEL LT (SEE PAGE 1-183) 5
10 187553 ARM ASSY, CHOPPER REEL RT, W/O CHAIN (SEE PAGE 1-185) 1
11 187554 ARM ASSY, CHOPPER REEL LT, W/O CHAIN (SEE PAGE 1-185) 1
12 6-102-010009 U-BOLT, RIGID GAUGE WHEEL 20

1-180 F-755-0321



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Table provided for general use.

NOTES:

1-181



TABLE OF CONTENTS INDEX

ILLUSTRATED PARTS LIST

32

20

3 6 27 30 14

Figure 1-128: Arm Assembly - Chopper Reel

1-182 F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Arm Assembly - Chopper Reel

ITEM PART NO. DESCRIPTION QTy.
-- 187548 ARM ASSEMBLY, CHOPPER REEL RT

-- 187549 ARM ASSEMBLY, CHOPPER REEL LT

1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 3
2 1-512-010005-15 NUT, HEX, SLFLKG GRB 3/4-10 9
3 1-512-010005-19 NUT, 1-8 HEX, SLF-LOCKING GRB 2
4 1-654-010051-11 SCREW, HEX CP, 3/8-16 X 2-1/2 G5ZP 3
5 1-654-010055-02 SCREW, 1/2-13 UNC X 1-1/4, CP GR5 2
6 1-654-010055-05 SCREW, HEX CAP, 1/2-13 UNC X 2 GR5 1
7 1-654-010055-09 SCREW, HEX CAP, 1/2-13, UNC X 3 GR5 2
8 1-654-010061-15 SCREW, HEX CAP, 3/4-10, UNC X 5 GR5 9
9 101988 NUT,HEX, SLF-LKG, 7/16-14 GRB 3
10 141808 SCREW, HEX CAP, 7/16-14 UNC X 3-1/2G5 3
11 151528 SCREW, HEX CAP, 1-8 UNC X 2-1/2 GR5 2
12 166242 CHAIN, PULL, 3/8 1
13 168764 CHAIN, 17 LINK, 1/4 3
14 172509 NUT,1/2-13 WIDE FLNG TOP LCK F 5
15 172673 WRAP AROUND LOCKING COTTER 2
16 179839 CLAMP PLATE, REEL MOUNT 2
17 179840 MOUNT, REEL RIGHT (USED WITH 187548) 1
17 179841 MOUNT, REEL LEFT (USED WITH 187549) 1
18 179842 MOUNT, REEL CLAMP RIGHT (USED WITH 187548) 1
18 179843 MOUNT, REEL CLAMP LEFT (USED WITH 187549) 1
19 179844 WASHER, 1 SQ 4
20 179846 HARROW ARM, CHOPPER REEL 1
21 179848 BRACKET, PULL CHAIN 1
22 186193 CLAMP PLATE, SPIKE BAR 2
23 186200 MOUNT, HARROW BAR W/TABS 1
24 186204 MOUNT, HARROW BAR 2
25 186205 PLATE, BAR CLAMP 4
26 186207 LINK, HARROW BAR 2
27 186210 CONNECTOR, PULL CHAIN 2
28 187517 SCREW, RDHD SHT SQNK, 5/8-11 X 2.75 5
29 2-557-010009 PIN, LYNCH 1
30 29SFFL 5811 NUT, HEX, SLFLKG, GRB 3/8-16 5
31 8C520 CLEVIS PIN 2
32 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5

33 6-102-010009 U-BOLT RIGID GA WHEEL

34 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11

1-183



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-129: Arm Assembly - Chopper Reel w/o Chain

1-184

F-755-0321




TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Arm Assembly - Chopper Reel w/o Chain

ITEM PART NO. DESCRIPTION QTy.
-- 187553 ARM ASSEMBLY, CHOPPER REEL RT, W/OUT CHAIN

- 187554 ARM ASSEMBLY, CHOPPER REEL LT, W/OUT CHAIN

1 1-512-010005-15 NUT, HEX, SLFLKG GRB 3/4-10 7
2 1-512-010005-19 NUT, 1-8 HEX, SLF-LOCKING GRB 2
3 1-654-010061-15 SCREW, HEX, 3/4-10 UNC X 5 GR5 7
4 151528 SCREW, HEX, 1-8 UNC X 2-1/2 GR5 2
5 179839 CLAMP PLATE, REEL MOUNT 2
6 179840 MOUNT, REEL RIGHT (USED WITH 187553) 1
6 179841 MOUNT, REEL LEFT (USED WITH 187554) 1
7 179842 MOUNT, REEL CLAMP RIGHT (USED WITH 187553) 1
7 179843 MOUNT, REEL CLAMP LEFT (USED WITH 187554) 1
8 179844 WASHER, 1 SQ 4
9 187551 HARROW ARM, CHOPPER REEL 1
10 1-654-010059-05 SCREW,HEX CAP,5/8-11UNCX2 GR5

11 6-102-010009 U-BOLT RIGID GA WHEEL

12 1-512-010005-13 NUT,HEX SLFLKG GRB 5/8-11

1-185



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

G

[

SECTION A-A

DETAILA

DETAILA

Figure 1-130: Reel & Gangbar Assembly

F-755-0321

1-186



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Reel & Gangbar Assembly

ITEM  PART NO. DESCRIPTION QTy.
- 154406 REEL/GANGBAR ASSY, 55"

- 180304 REEL/GANGBAR ASSY, 64"

- 187511 REEL/GANGBAR ASSY, 68-1/2”

- 154407 REEL/GANGBAR ASSY, 82"

- 154409 REEL/GANGBAR ASSY, 91"

- 172529 REEL/GANGBAR ASSY, 97"

- 154410 REEL/GANGBAR ASSY, 114"

1 1-512-010005-13  NUT, HEX LOCK 5/8-11 GRB 8
2 1-654-010032-05  SCREW, HEX HEAD CAP 3/4-10 X 2 GR8 4
3 1-861-010034-17  WASHER, SPLIT LOCK 3/4 4
4 1-861-010034-21  WASHER, SPLIT LOCK 1" 2
5 137943 SCREW, HEX, 1-8 X 2-1/4 GR5 2
6 140477 BEARING, DISC 1.775 ID ASSEMBLY (INCLUDES ITEMS 17-21) 2
7 140479 MOUNT, TRUNNION BEARING 7]
8 140480 WASHER, TRUNNION 2
9 148337 ATTACHMENT DECAL, LANDOLL 1
10 153716 SHANK, STRAIGHT, 3/4 X 2-1/2 2
11 154652 REEL ASSY 55" BLADE (USED WITH 154406) (SEE PAGE 1-189) 1
11 180305 REEL ASSY 64" BLADE (USED WITH 180304) (SEE PAGE 1-189) 1
11 187512 REEL ASSY 68-1/2" BLADE (USED WITH 187511) (SEE PAGE 1-189) 1
11 154181 REEL ASSY, 82" BLADE (USED WITH 154407) (SEE PAGE 1-189) 1
11 154184 REEL ASSY 91" BLADE (USED WITH 154409) (SEE PAGE 1-189) 1
11 172528 REEL ASSY 97" BLADE (USED WITH 172529) (SEE PAGE 1-189) 1
11 154182 REEL ASSY, 114" BLADE (USED WITH 154410) (SEE PAGE 1-189) 1
12 154185 WASHER, 3/8 2
13 154186 WASHER, FLAT TOP 2
14 154393 PLATE, SHANK MOUNT 4
15 154655 GANGBAR WLDMT 65" - 55" REEL (USED WITH 154406) 1
15 180306 GANG BAR, 62" REEL (USED WITH 180304) 1
15 187515 GANG BAR, 68-1/2" REEL (USED WITH 187511) 1
15 154656 GANGBAR WLDMT 92" - REEL 82" (USED WITH 154407) 1
15 154658 GANGBAR WLDMT 101" - REEL 91" (USED WITH 154409) 1
15 155544 GANGBAR WLDMT 107" - REEL 97" (USED WITH 172529) 1
15 154659 GANGBAR WLDMT 124" - REEL 114" (USED WITH 154410) 1
16 6-102-010009 U-BOLT 4
17 5000 ZERK FITTING 1/8NPT 1
18 140475 CASTING, TRUNNION 1
19 140473 WASHER, BEARING 1
20 140465 DISC BLADE,24" 1/4" 1-3/4" ID 1
21 140476 INTERNAL RETAINING RING 1

1-187



TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Figure 1-131: Reel Blade Assembly

F-755-0321

1-188



INDEX TABLE OF CONTENTS

ILLUSTRATED PARTS LIST

Reel Blade Assembly

ITEM  PART NO. DESCRIPTION QTY.

- 154652 REEL ASSY 55" BLADE 7

- 180305 REEL ASSY 64" BLADE »

- 187512 REEL ASSY 68-1/2" BLADE *

- 154181 REEL ASSY, 82" BLADE *

- 154184 REEL ASSY 91" BLADE *

- 172528 REEL ASSY 97" BLADE *

- 154182 REEL ASSY, 114" BLADE *

1 154136 REEL ASSY, 55" BLADE T - - - - - -
(NO BLADES)

1 180310 REEL ASSY. 64 IN BLADE T -
(NO BLADES)

1 187513 REEL ASSY, 68-1/2 IN BLADE -
(NO BLADES)

1 154137 REEL ASSY, 82" BLADE e -
(NO BLADES)

1 154140 REEL ASSY, 91" BLADE e
(NO BLADES)

1 172527 REEL, ASSY 97 IN BLADE e
(NO BLADES)

1 154138 REEL ASSY, 114" BLADE - e e
(NO BLADES)

2 8-622-010025 REEL BLADE 55 IN 5 e e e

2 8-622-010016 BLADE REEL 64 IN -

2 8-622-010014 REEL BLADE 68-1/2 IN - - B

2 8-622-010007 BLADE REEL 82 IN - - - B

2 8-622-010012 REEL BLADE 91 IN e -

2 172531 REEL BLADE 97 IN - - - - -5

2 8-622-010081 REEL BLADE 114" - - - - - -« 5

3 1-654-010055-05  SCREW,HEX CAP,1/2-13UNCX2GR5 20 25 25 30 30 35 40

4 1-512-010005-09  NUT,HEX,SLFLKG, 1/2-13 GRB 20 25 25 30 30 35 40

1-189



TABLE OF CONTENTS INDEX
ILLUSTRATED PARTS LIST
Table provided for general use.
NOTES:
1-190 F-755-0321




TABLE OF CONTENTS

Numerics 122909 ... 1-81

122910 ... 1-73
100000362 ............................. 1-95

122911 ... ... 1-73, 1-85
100693 ....................... 1-42, 1-43, 1-45

122917 ... .. 1-35
100825 ... ... ... 1-31

123096 ...l 1-15, 1-39
100827 ... ... ... ... 1-111

123547 .. ... ... 1-75, 1-77
100829 ...... ... 1-171

125566 ..................... ... 1-88, 1-89
100830 ......... ... 1-111

127712 ............. 1-13, 1-15, 1-17, 1-21, 1-23
100941 .. ... ... 1-31

128874 ...l 1-3, 1-5, 1-7
101988 1-13, 1-19, 1-21, 1-135, 1-159, 1-161, 1-183

129263 .................... 1-63, 1-145, 1-155
102498 ... ... 1-25, 1-27

1-298-010001-1 .. 1-13, 1-15, 1-17, 1-21, 1-23, 1-37
102600 ............. 1-15, 1-17, 1-23, 1-25, 1-27

133662 .................. 1-65
102601 ... ... ...l 1-25

133937 .. ... 1-135
102604 ........................... 1-25, 1-27

135421 .. ... ... 1-32
103841 ... ... ... 1-31

137599 . ... 1-71, 1-73
104358 ...l 1-3, 1-5, 1-7

137600 . .............. .. 1-83
105874 ... ... ... ... 1-98

137601 . ... 1-79
1-076-010007 . .......................... 1-28

137602 ... 1-75, 1-77
1-076-010010 . .......................... 1-28

137931 .. ... 1-37
108628 .............. ... ... ... 1-35

137943 ... ... 1-187
108676 ........................... 1-65, 1-67

139139 .. ... 1-37
108705 ..................... 1-63, 1-145, 1-155

139201 .............. 1-111, 1-123, 1-159, 1-161
111789 1-88, 1-89, 1-90, 1-91, 1-92, 1-93, 1-94, 1-95

1-397-010301074 ....................... 1-69
111871 ... 1-90, 1-92

1-397-010301084 ....................... 1-71
111962 .......... ... 1-25, 1-27

1-397-010301112 ....................... 1-73
113791 ... 1-39

1-397-010369036 ....................... 1-79
116100 .................... 1-8, 1-9, 1-11, 1-31

1-397-010369054 ....................... 1-81
116432 . ... ... 1-81

140465 ............. ... ... .. 1-187
116435 ... ... ... 1-71

140469 .........................L. 1-33, 1-39
116489 ................ ... ... ... 1-79, 1-81

140470 .................. 1-69, 1-71, 1-73, 1-93
116491 ... .. .. ............... 1-69, 1-71, 1-73

140471 .................. 1-69, 1-71, 1-73, 1-92
117163 ... ... 1-85, 1-87

140473 .. ... ... 1-187
117260 . ... ... 1-83

140475 .. ... ... ... 1-187
117957 ... ... 1-171

140476 ........ ... 1-187
119118 .......... ... 1-13, 1-15, 1-17, 1-21, 1-23

140477 . ... 1-39, 1-187

2-1



TABLE OF CONTENTS

INDEX
180479 ... 1-39,1-187 141828 1-69, 1-71, 1-73, 1-75, 1-77, 1-79, 1-81, 1-83,
140480 .. ........................ 1-39, 1-187 165, 1:67
140485 .. .. ... 139 HBBAL -7
180487 .. ... 139 BBl 169, 1-87
aoste 113, 1-15. 117 119, 121, 123 VA18B2 1-87
140533 ... 13 B0 173, 165
aosas 113 1419, 121 123 12103 1-92
140554 ... ...l 1-28 142109 . 191, 193
140594 ... ...l 1-28 14210 190, 191, 1-92, 1-93
140595 ... ...l 1-28 M2TT 1-93
100599 . 1.3 1-5. 17 18 1-0, 1-11 1-111, 1123, 192112 1-88, 1-89, 1-90, 1-91, 1-92, 1-93
1-159, 1-161, 1-171 182118 . 1-91, 1-93
180646 ... .. ... 128 182116 ............................ 1-90, 1-92
181158 .. 139 182119 ... 1-94
141163 .................. 1-46, 1-50, 1-51, 1-52 1422176 ............................... 1-71
11198 ... 128 143067 ................................ 1-28
181286 ... 128 143994 ......... 1-88, 1-89, 1-90, 1-91, 1-92, 1-93
181288 ... 128 144088 ................................ 1-35
1812810 141 188155 ... 1-39
141248 1-8,1-9, 111 148193 ............................... 1-101
11246 ... 131 184264 .............................. 1-171
141247 131 184325 .............................. 1-123
141249 ... 131 184343 ... 1-85
11251 . 131 185132 ... 1-77
141259 ... 1101 145201 .................. 1-83, 1-85, 1-87, 1-91
141260 ... 1101 145202 .................. 1-83, 1-85, 1-87, 1-90
141263 ... 141 145203 .................. 1-83, 1-85, 1-87, 1-89
141266 ... 1-6,1-9, 1-11 145204 .................. 1-83, 1-85, 1-87, 1-88
141278 . 1-3,1-5,1-7 145208 ....................... 1-39, 1-50, 1-51
141301 ... 1-90, 1-91,1-92, 1-93 145212 ................................ 1-47
141504 ... ... 1-69, 1-71, 1-73, 1-77, 179, 1-81 145214 ............................ 1-48, 1-49
11597 ... 14101 147072 ............................... 1-123
V776 .. 139 147376 ................................ 1-94
181807 ... 131 147553 .................. 1-13, 1-19, 1-21, 1-28
141808 .............. 1-135, 1-159, 1-161, 1-183 147582 ....................... 1-69, 1-75, 1-77
141809 ...................... 1-13,1-19,1-21 147585 ................................ 1-75
141826 ............. 1-75,1-77, 1-83, 1-85, 1-87 147586 ............................ 1-83, 1-87
187745 ... 1-91
2.2 F-755-0321



TABLE OF CONTENTS

INDEX

147748 ... ... 190 153620 ........................... 1-71, 1-87
147755 ... 194 153621 .............................. 1-87
148085 ... ... 189 153622 ............................... 1-83
148087 .......................... 1-88,1-89 153696 ............................... 1-31
148088 ........................... 1-88,1-89 153716 .............................. 1-187
148089 ... ... ... 189 153841 ........................... 1-75,1-77
148092 ... ... 1-88 153842 ............................... 1-81
148098 ... ... 1-88 153843 ............................... 1-69
148337 ... 1-187 154136 ... 1-189
148338 ... 1-85,1-87 158137 .............................. 1-189
148386 ... ... 139 158138 .............................. 1-189
150076 ... ...\ 1-3,1-5,1-7 154140 .............................. 1-189
1-510-010003-09 ............ 1-113, 1125, 1171 154181 ......................... 1-187, 1189
1-511-010001-07 ........................ 1-65 154182 ......................... 1-187, 1189
1-512-010005-01 ............. 1-3,1-5,1-7,1-98 154184 ......................... 1-187, 1189
1-512-010005-03 ............... 1-15,1-17,1-35 158185 .............................. 1-187
1-512-010005-05 1-13, 1-15, 1-17, 1-31, 1-41,1-135, 154186 .............................. 1-187
1157, 1-159, 1-161, 1-173, 1-183 154392 ... 1-171
155 1 108 1113 1ot 1tae g 1BA3® 1-187
1-512-01000513 -3, 15, 1.7 1-0, 113, 1-15, .17 154406 ... 1-174, 1-175, 1-176, 1-179, 1-187
1-19, 1-21, 1-23, 1-32, 1-39, 1-42, 1-43, 1-45, 1-53, 154407 .............. 1-175, 1-179, 1-180, 1-187
Tt 1928 125 1120 1am 1rs8 130 154409 ... ... 1-176, 1-187
1-142, 1-145, 1-148, 1-149, 1-152, 1-155, 1-159, 154810 ... 1-178, 1-187
1168, 1108 1170 1178 1170 1Aas 1178 154652 .. ... 1-187, 1189
1-179, 1180, 1-183, 1-185, 1-187 154655 ... .. ... 1-187
1-512-010005-15 .... 1-31,1-33, 1-39, 1-60, 1-111, 154656 .............................. 1-187
1123, 1-135, 1-159, 1-161, 1-171, 1-183, 1-185 154658 .. ... .. ... 1-187
it 1y5s 1ags T TIES IO TIOL 454659 1-187
151201000707 i3 MSATAB 1-171
151201000708 65 167 154994 1-113, 1-125
151201000714 B 1-113, 1-125
1-512-010007-16 ... ..................... 131 AT 1113, 1-125
151528 ... ... 1183, 1-185 14998 o 1-113, 1-125
151550 ..o 139 199002 o =111
1.516.01000120 125 127 128 195005 1-113, 1-125
152200 .. ... 1171 199 L 1-171
o210 B 1-101
156528 .. .................... 1-69, 1-71, 1-73

2-3



TABLE OF CONTENTS

INDEX

155529 .................. 1-75, 1-77, 1-79, 1-81 15G816ER ........... 1-13, 1-15, 1-17, 1-21, 1-23
155530 .................. ... 1-83, 1-85, 1-87 160161 . ... ... ... 1-39
155544 . . ... 1-187 162778 . . . ... 1-79, 1-81
155617 1-39, 1-46, 1-47, 1-48, 1-49, 1-50, 1-51, 1-52 162904 . ... .. ... 1-65
155618 1-39, 1-46, 1-47, 1-48, 1-49, 1-50, 1-51, 1-52 162906 . ...... ... . ... 1-65
155619 1-39, 1-46, 1-47, 1-48, 1-49, 1-50, 1-51, 1-52 162930 ... ... ... 1-65
1-557-010013 .................... 1-3, 1-5, 1-7 1-630-010021-03 . ... .................... 1-35
1-557-010362-51 ......... 1-25, 1-27, 1-28, 1-171 163705 . . . ... 1-31
1-557-010403 .................... 1-3, 1-5, 1-7 164124 ... .. ... ... 1-13, 1-15, 1-17
155927 ... ... . 1-113, 1-125 164138 . . . ... 1-98
155956 ................... ... 1-113, 1-125 164139 . . . ... 1-98
155963 . ...... . ... 1-111 164140 . .. .. ... 1-98
155971 ... ... . 1-113, 1-125 164142 . . . ... 1-98
156010 ....... ... ... . 1-101 164146 . ... . ... ... 1-65
156777 . .. e 1-113 164147 . .. . . 1-65
156778 .. ... ... 1-113, 1-125 164174 . . . . . 1-31
156779 . ... . . 1-113 164192 . . . . ... 1-65
156785 .. ........ ... ... 1-123, 1-159 164293 . . . .. ... 1-123
156945 ... ... ... 1-69 164315 . . . .. ... 1-113, 1-125
156950 . ....... .. ... 1-31 164318 . . ... ... 1-113, 1-125
156964 . ....... ... . ... 1-71 164319 .. ... ... 1-113, 1-125
156972 . ................. 1-15, 1-17, 1-23, 1-25 164320 ... .. ... ... 1-113, 1-125
156973 . ... ... 1-25, 1-27 164321 .. ... ... 1-113, 1-125
156974 . .. ... . 1-25 164322 . . . ... 1-113
156979 . ... ... 1-25, 1-27 164323 . . . ... 1-113
156992 ............. 1-13, 1-15, 1-17, 1-21, 1-23 164331 ... .. 1-111
157001 .................... .. 1-15, 1-17, 1-23 164335 . . . ... 1-111
157019 ............. 1-13, 1-15, 1-17, 1-21, 1-23 164336 . ... ... ... 1-111
1-573-010006 .......................... 1-101 164544 . . . . ... 1-31
158795 . ... . 1-171 1-647-010004221 ............ 1-37, 1-123, 1-159
158847 . ... . . 1-171 1-647-010004236 ...................... 1-171
158896 .............. 1-111, 1-123, 1-159, 1-171 1-647-010004240 ................ 1-8, 1-9, 1-11
158897 ................... 1-123, 1-159, 1-171 1-647-010004257 ....................... 1-39
158903 ............. 1-13, 1-15, 1-17, 1-21, 1-23 165235 . ... .. ... 1-15, 1-17, 1-23
159569 . ....... . ... 1-85 165236 . ................. .. ... 1-15, 1-17, 1-23
159954 .............. 1-3, 1-5, 1-7, 1-8, 1-9, 1-11 165257 . . . .. ... 1-15, 1-17
159955 .............. 1-3, 1-5, 1-7, 1-8, 1-9, 1-11 165258 . . . .. ... 1-35
159970 ... ... 1-25, 1-27 165259 . .. ... ... 1-35
2-4 F-755-0321



TABLE OF CONTENTS

INDEX

165260 ... ... ... 1-35  1-654-010070-13 .................. 1-113, 1-125
165265 .. ... 1-15,1-17  1-654-010070-14 ... ... ... ........ 1-113, 1-125
165288 ... ... 1-33  1-654-010123-01........................ 131
1-654-010032-05 ... ... ................. 1-187  1-654-010125-18 ... .. ... .... 1-123, 1-159, 1-161
1-654-010032-09 ... ..................... 1-39  1-654-010125-22 .. ...................... 131
1-654-010047-06 ... .......... 13,15, 1-7,1-98 166148 ......................... 1-157, 1-173
1-654-010047-07 .. ..................... 1-98 166160 ............................... 1-65
1-654-010047-08 ... ..................... 1-98 166175 .............................. 1-135
1-654-010049-19 ... ... .. ........... 115,117 166176 .............................. 1-135
1-654-010051-06 ... ............ 1-13,1-15, 117 166177 ................... 1-135, 1-159, 1-161
1-654-010051-11 . 1-41, 1-135, 1-159, 1-161, 1-183 166199 ............................... 1-67
1-654-010051-15 .. ..................... 1-31 166200 ............................... 1-67
1-654-010055-02 ... ... 1-135, 1-159, 1-161, 1-183 166201 ............................... 1-67
1-654-010055-03 ... .................... 1123 166281 ............................. 1-171
1-654-010055-05  1-135, 1-159, 1-161, 1-183, 1-189 166242 .............. 1-135, 1-159, 1-161, 1-183
1-654-010055-09 ... ... 1-135, 1-159, 1-161, 1-183 166336 .............................. 1-125
1-654-010055-14 . ... .. ..... 1-113,1-125 166339 ............................... 1-63
1-654-010055-15 .. ..... .. .. ... 1-15,1-17,1-23 166340 .................... 1-63, 1-145, 1-155
1-654-010055-17 .. ..................... 167 166341 .................... 1-63, 1-145, 1-155
1-654-010059-05 1-3, 1-5, 1-7, 113, 1-15, 1-17,1-19, 166342 .................... 1-63, 1-145, 1-155
1385 11t T 16y ates 1At to1rn 1, 166343 ......................... 1-145, 1-155
1-176, 1-177, 1-178, 1-179, 1-180, 1-183, 1-185 166344 ... 1-145
1-654-010059-06 ... ..................... 1-67 16677 _............................. 1-35
1-654-010059-07 ... ............ 1-13,1-15,1-17 168739 ................... 1-123, 1-159, 1-161
1-654-010059-14 . ... ... ........ 1-98,1-123 168753 .............................. 1-123
1-654-010059-15  1-155, 1-159, 1-164, 1-165, 1-166, 168762 .............................. 1-123
1-167, 1-168 168764 ................... 1-159, 1-161, 1-183
1-654-010059-16 .. ............... 128 1471 o 13, 15,17, 1-33
1-654-010061-06 ... ..................... 160 egees 125 1.27
1'?_51‘3210061'15 1123, 1-135, 1-159, 1-161, 1-163, 168897 . ... ... ..., 1-135
65401006100 3y 169850 1-95
165401006125 azs  VTOBTO 1-125
1-654-010061-25 ... .................... 171 71024 113, 1-21, 123
1-654-010070-02 .. .. ... 1-39, 1-113, 1125, 1171 171070 oo 113, 1-15, 1-17, 121, 1-23
1-654-010070-03 .............. 141, 1-63, 1-155 2900 oo 199 1769, 1135, 1145, 1195, 1158,
1-654-010070-04 ..o 145 q7asa7 1-189
1-654-010070-11 ... .. 158,15, 1-7. 1113, 1125 470508 . 1-187, 1-189

2-5



TABLE OF CONTENTS

INDEX
172529 ... ... .. 1-177, 1-187 179663 . . ... .. 1-8
172531 .. 1-189 179664 . . ... ... 1-9
172662 ... ... .. 1-65 179665 . . ... ... 1-9
172666 . ... ...... ... ... 1-65 179666 . ... ... ... 1-11
172667 . .. ... 1-65 179667 . . ... .. 1-11
172670 ... ... 1-65 179691 .. ... ... 1-13, 1-17
172671 ... 1-65 179693 . . ... .. 1-21, 1-23
172672 . ... 1-65 179694 . . ... ... 1-21, 1-23
172673 ... 1-123, 1-135, 1-159, 1-161, 1-171, 1-183 179709 . . ... 1-31
172677 ... .. 1-123, 1-159 179720 . . ... 1-31
172830 ... .. .. 1-111 179721 . . . 1-31
172961 . ........ ... ... ... 1-15, 1-17, 1-23 179730 . . ... .. 1-46, 1-47, 1-48
174318 ... ... 1-13, 1-21 179731 .. ... 1-46, 1-47, 1-48
174404 . .. ... 1-3 179732 . . .. 1-49, 1-50
174435 . ... 1-98 179733 . . . 1-49, 1-50
174436 ... ... ... 1-98 179734 . . ... 1-51, 1-52
174437 . . 1-98 179735 . . .. 1-51, 1-52
174438 . .. .. 1-98 179736 . . ... 1-46
174439 . ... 1-98 179737 . . 1-46
174448 ... ... ... 1-101 179738 . . . 1-47
174526 . ................... 1-63, 1-145, 1-155 179739 . . .. 1-47
174532 ... ... ... .. 1-63, 1-145, 1-155 179740 . . ... .. 1-48, 1-49
174708 . ... 1-35 179741 . ... 1-48, 1-49
174709 ... . 1-35 179742 .. ... ... 1-39, 1-50, 1-51
176625 . ........ ... ... ... ... 1-123, 1-171 179743 . . .. 1-50, 1-51
176996 . .. ... ... .. 1-73 179744 . . ... 1-52
176997 . ... ... 1-79, 1-81, 1-85 179745 . . .. 1-52
176998 . .. ... 1-85 179746 . . ... .. 1-32
177030 . ... 1-31 179748 . . ... 1-46
177031 . 1-31 179749 . . ... 1-47
177032 ... 1-31 179750 . . ... 1-48
179651 ... ... 1-7 179751 . . . 1-49
179652 ... ... 1-7 179752 . . . 1-50
179653 . .. ... 1-17 179753 . . . 1-51
179655 ......... 1-13, 1-15, 1-17, 1-19, 1-21, 1-23 179755 . . .. 1-52
179660 ... ... ... 1-46 179756 . . ... 1-39
179661 ... ... .. .. 1-47 179757 . . o 1-39
179662 ... ... .. 1-8 179758 . . .. 1-39
2-6 F-755-0321



TABLE OF CONTENTS

INDEX
179760 ... 130 182391 ...................... 1-3, 1-5, 1-7, 1-9
179761 ..o 1-30 182394 ........................ 1-8, 1-9, 1-11
179763 ...\ 1-37 182398 ... ... 1-39
179766 .. ..o 1-30, 1-50, 1-51 182401 ............ oo 1-39
179768 ......... 1-46, 1-47, 1-48, 1-50, 1-51, 1-52 182403 ........... ...\ 1-51, 1-52
179770 ... 1-47, 1-49,1-50 182404 .. ................ 1-98
179772 ... 1-48, 1-49, 1-51,1-52 182405 ................ ... 1-98
179837 ...\ 1180 182406 .. ... ... 1-98
179839 .. ... 1-183, 1-185 182407 .. ...... ...\ 1-98
179840 ... ... 1-183,1-185 182409 ......................... 1-3, 1-5, 1-7
179841 ..o 1-183, 1-185 182410 .. ...\ 1-7
179842 ... ... 1-183,1-185 182420 ......................... 1-3, 1-5, 1-7
179843 ... 1-183,1-185 182426 ............... 1-132
179844 ... ... 1-183, 1-185 183871 ... 1-15
179846 . ...\ 1-183 183882 ... 1-49, 1-50
179848 ...\ 1-183 183883 .. ... 1-5
180020 ... 1-71,1-73 183885 ... ... 1-5
180120 ... ... 1-13, 1-15,1-17, 1-35 183889 ........................... 1-31, 1-33
180121 ..o 1-35 183890 ... 1-33
180304 .............. 1-174, 1-179, 1-180, 1-187 183894 ... ....... ... 1-33
180305 .. ... 1-187,1-189 183895 .. ............ 1-33
180306 ...\t 1-187 183896 .. ... ... 1-33
180310 ... 1189 183925 .. ... ... 1-41
180483 ... .. 1-95 183926 ...... ... 1-41
180486 ...\ 1-94 183927 ... 1-41
181363 1-53, 1-54, 1-55, 1-56, 1-57, 1-58, 1-59, 1-60 183945 ........................... 1-31, 1-37
181601 - ..o 17 183946 ... 1-37
181799 ... 171 183966 ... 1-8, 1-9, 1-11
181881 ..ot 1101 183967 ... 1-32
181888 ... 1-48 183968 ... 1-32
181903 ... 1-49 183973 ... 1-3
181910 ..o 1-50 183976 ... ... 1-13
181917 oo 151 183990 ... ... 1-3
181928 ... 152 184708 .................. 1-13, 1-19, 1-21, 1-23
181932 ... 1-79, 1-81,1-95 184713 1-53, 1-54, 1-55, 1-56, 1-57, 1-58, 1-59, 1-60,
181937 . 1-17 1-171
182336 .. ... 137 189632 . 1-19
182339 ... 137 189633 1-19




TABLE OF CONTENTS

INDEX

185640 . ... ... 1-46, 1-47,1-48 186179 ... ... .o\ 1-157
185644 ... 13 186180 ...\ 1-157
185646 ... 13 86181 ... 1-157
185650 . ... .. ... 1-75,1-77,1-94 186182 ... ... '\t 1-157
185660 .................. 1-17, 1-69, 1-71, 173 186183 ... ... '\t 1-157
185670 ... 1-128 186187 ... 1-126, 1-129, 1-130, 1-136, 1-139, 1-140,
85671 ..o 1-176 1-146, 1-149, 1-150, 1-157, 1-174, 1-177, 1-178
85677 ..o 1-83 185;2; '1'_'182 131, 1-132, 1-141, 1-142, 1-151, 1-152,
185683 ... 15 as180 . 1-127 1132 1-137, 1142, 1-147, 1152
185684 ... 1-5 1-157, 1-175, 1-179, 1-180

185685 ...t 1-5 186190 ... 1-128, 1-129, 1-138, 1-139, 1-148, 1-149,
185697 ...\t 1-159, 1-161 1-157, 1-176, 1-177

185757 ... 1-63, 1-145, 1-155 181?;3;, 0 417,112_";’ 4;’112_71’517’152’714’1‘;’_61’715137 , 1-138,
185928 ... ... 165,167 yocion . 1130, 1-140, 1-150, 1-157, 1-176, 1-178,
1-861-010005 ... ................... 1-25, 1-27 1-179

1-861-010032-11 ...\ 131 186193 .............. 1-135, 1-159, 1-161, 1-183
1-861-010032-13 ... ................ 1-65,1-67 186195 ... 1-126, 1-127, 1-128, 1-129, 1-130, 1-131,
1-861-010032-14 ............ 1-3, 1-5, 1-7, 1-123 1-132, 1-135

1-861-010032-15 ... .. ............ 1-113, 1-125 186200 1-135, 1-159, 1-161, 1-183
186101003210 B | 1-135, 1-159, 1-161, 1-183
1-861-01003220 ... ... ...\t 133 186205.............. 1-135, 1-159, 1-161, 1-183
1.861.010032.24 | 131, 1111, 1123 1159 188207 o 1-135, 1-183
1-861-010034-12 .. ... .............. 1-65, 167 186210 1-135, 1-159, 1-161, 1-183
1-861-010030-17 . 1.39, 1-63, 1-145, 1-155, 1187 186217 oooii 1-126
86101003421 r171 1187 TESR18 L 1-174
s15s 53 186226 1-127
s1s4 ss 188227 1-175
s1ss 55 186237 1-69
s156 se 186238 1-69
ws157 5y 186254 1-129
s158 sg 186255 1-177
ss1s0 5e 186265 ... 1-130
16 sy 186266 .. 1-178
ss160 sy VBTIB9 1-13
w170 1131, 14141, 1451 1157 18IS 1-177, 1-178, 1-187
186173 ..ot 1157 187H12 1-187, 1-189
iss17a 1132, 1-142, 1152, 1157, 1-1g0 TBTSTE oo 1-189
w178 sy VETEIS 1-187

2-8

F-755-0321



TABLE OF CONTENTS

187517 .............. 1-135, 1-159, 1-161, 1-183

187545 .. 1-128, 1-129, 1-132, 1-138, 1-139, 1-142,
1-148, 1-149, 1-152

187546 .. 1-128, 1-129, 1-132, 1-138, 1-139, 1-142,
1-148, 1-149, 1-152

187547 .. ... 1-131

187548 .. 1-174, 1-175, 1-176, 1-177, 1-178, 1-179,
1-180, 1-183

187549 .. 1-174,1-175, 1-176, 1-177, 1-178, 1-179,
1-180, 1-183

187550 ... 1-179
187551 ... ... 1-185
187553 ... 1-174, 1-175, 1-176, 1-179, 1-180, 1-185
187554 ... 1-174, 1-175, 1-176, 1-179, 1-180, 1-185

187571 .. . 1-171
187575 .. ... 1-171
187577 .. . 1-171
187584 .. ... ... ... 1-171
187585 .. ... ... 1-171
187592 .. ... ... 1-166
189400 .............. 1-166, 1-167, 1-168, 1-171
189401 ... ... ... 1-173
189402 ... ... ... 1-173
189403 ... ... 1-173
189404 ... ... 1-173
189406 .......... ... ... ...l 1-173
189407 ... ... ... 1-173
189408 .......... ... 1-173
189410 ... .. ... 1-173
189414 .. ... ... 1-164, 1-173
189415 ... ... ... 1-164, 1-173
189416 .............. ... ... 1-162, 1-165, 1-173
189417 ... ... 1-166, 1-173

189419 .. 1-162, 1-163, 1-164, 1-165, 1-167, 1-168,
1-173

189420 ... L, 1-165, 1-173
189421 ... 1-166, 1-167, 1-173
189423 ... ... 1-168, 1-173
189433 .............. 1-3, 1-5, 1-7, 1-168, 1-171

INDEX
191459 ............... ... 1-123, 1-159, 1-161
193030 ............. . 1-171
193031 ... 1-171
194693 ... ... ... 1-171
194694 ... ... ... 1-167
195902 ... ... ... 1-32
197740 ... ... ... 1-164
198322 ............. 1-13, 1-15, 1-17, 1-21, 1-23
198344 ... ... ... 1-15, 1-17, 1-23
199359 ................... 1-123, 1-159, 1-161
199362 ................ Ll 1-13, 1-21
199376 ... ... ... 1-123
199390 ... ... 1-123
1P332 ... 1-83, 1-85, 1-87
200129 ............. 1-13, 1-15, 1-17, 1-21, 1-23
200218 .................... 1-63, 1-145, 1-155
200221 .............. ... 1-63, 1-145, 1-155
200222 .................... 1-63, 1-145, 1-155
200233 . ... 1-171
200236 ............... 1-171
200237 .. ... 1-171
200238 .................... 1-63, 1-145, 1-155
200240 .. 1-162, 1-163, 1-164, 1-165, 1-166, 1-167,

1-168, 1-171

200252 ......... .. 1-164
200253 .............. 1-139, 1-145, 1-164, 1-165
200254 .. 1-114, 1-117, 1-118, 1-136, 1-139, 1-140,

1-141, 1-145, 1-162, 1-165, 1-166

200255 .. 1-114, 1-115, 1-116, 1-117, 1-119, 1-120,
1-136, 1-137, 1-138, 1-139, 1-142, 1-145, 1-163,
1-164, 1-165, 1-167, 1-168

200256 .. 1-116, 1-118, 1-119, 1-138, 1-140, 1-145,
1-166, 1-167
200257 ........ 1-120, 1-141, 1-142, 1-145, 1-168
200259 .................... 1-63, 1-145, 1-155
200295 . ... ... 1-63
200296 ...................e 1-63, 1-155
200297 ... 1-63, 1-155
200298 ... 1-63, 1-155

2-9



TABLE OF CONTENTS

INDEX
200299 ... 1-155  2-102-010068 1-, 1-128, 1129, 1-132, 1-138, 1-139,
200310 ............. 1-13, 1-15, 1-17, 1-21, 1-23 1142, 1-148, 1-149, 1-152
202702-8-85  1-69, 1-71, 173, 175, 1.7, 1-70, 1-81 210806 . 1-13, 1-21, 1-28
208006 .. ... 160 211056 1-111, 1-123, 1-159, 1-161
203007 1-53, 1-54. 1-55, 1-56, 157 1-58, 1-59, 1-60 212046 . 1-13, 1-15, 1-17, 1-21, 1-23
208008 .. ... 160 21T 113, 1-15, 1-17, 1-21, 1-23
203011 ... ... 1-60 2181010001 ..o 131
203072 1.53, 1-54. 1-55, 1-56, 1-57 1-58, 1-59, 160 218OAZ o 1-88
203073 1.53, 1-54. 1-55, 1-56, 1-57 1-58, 1-59, 160 218643 o 1-89
208099 .. ... 1168 28OS 194
203138 ... 1171 218BAE . 1-95
woste 1a2 143 145 218847 1-95
ostEs 153, 157 158, 1-59, 1-63 223835 1-27
203184 . 153 1-54 1-55, 1-59, 1-63, 1149, 1-151, 223437 1-27
1-155 223438 .. .. ... 1-27
203185  1-55, 1-56, 1-57, 1-63, 1-146, 1-149, 1-150, 223439 ................................ 1-27
1-151, 1-152, 1-155 223440 .. ... 115, 1-17, 1-27
s 1 1ay 100 165, 146, 1147 46, TT45. 994589 . 1-98, 1-101
ostr 1148, 1-150, 1155 229590 1-98
ostes 1151, 14152 1455 225123 1-145
soa3so s 225124 1-145
soasss 1131419, 121 123 225125 1-145
sost3s es 225126 1-145
sost3e es | 225120 1-145
ostsT e 227628 .. 1-113
oB1.88S 17t 179 22TEEE . 1-123, 1-159, 1-161
2062-10-8S ........................ 179, 181 PO T TITS TG TTT7 1118, TS
2002885 . 169 171, 173, 175, 177, 183, 185, aaqe74 ... 1-123
208187 ................... 1-123, 1-159, 1-161 228187 . 1-13,1-15,1-17, 1-21, 1-23
200797 .. ... 1123 2ANEL - 108 17109 17104 1105, 1-106, 1107
209798 oo 123 220062 ... ... 1-111
209799 i 123 220063 ... 1-111
2102010004 ... 65 229088 ...l 1-111
24102-010082 .................... 1166, 1-167 o000 14102, 1105, 1106, 1-113
24102-010051 ...................... 117,198 sooo7s . 1102 1-103, 1-104, 1-105, 1-107 1-108,
2102-010054 .................... 1-3,1-5, 1-7 1-113
24102-010062 ........................... 141 220074 .............. 1-104, 1-106, 1-107, 1-113

2-10

F-755-0321



TABLE OF CONTENTS

INDEX
220075 ... 1-108, 1-113 232385 .............................. 1-107
220711 ..., 1-114, 1117, 1-118, 1-125 232386 .............................. 1-108
220712 .. 1-114,1-115, 1-116, 1-117, 1119, 1-120,  2-368-010287 .......................... 1-98
1-125 2-474-010022 ............. 1-75, 1-77, 1-79, 1-81
220713 .............. 1116, 1-118, 1-119, 1125, .o 1135, 1159, 1167, 1-183
PRI 1120, 1125 5573-010087 ......................... 1-101
220718 .. 1-136, 1-137, 1138, 1-139, 1140, 1-141,
142, 14146, 1449 1948, 1140, 1420, 1151 2-573-010198 ......................... 1-101
1-152, 1-159 2-689-010057 ...................... 1-65, 1-67

229719 .. 1-140, 1-141, 1-142, 1-150, 1-151, 1-152,
1-161

23085 . ... 1-39
231497 ... ... 1-114
231498 . ... ... 1-115
231499 ... ... 1-116
231500 ... 1-117
231501 ... ... 1-118
231502 ... ... 1-119
231503 ... ... 1-120
231507 . ... 1-136
231508 . ... ... 1-137
231509 ... 1-138
231510 ... ... ... 1-139
231511 ... 1-140
231512 ... .. 1-141
231513 ... 1-142
232183 ... .. 1-101
232356 . ............ . 1-146
232357 ... ... 1-147
232358 ... ... 1-148
232359 . ... 1-149
232360 ... 1-150
232361 ... 1-151
232362 ......... .. 1-152
232380 ............. 1-102
232381 ... ... 1-103
232382 ... ... 1-104
232383 ... ... 1-105
232384 ... ... .. 1-106

29SFFL 5811 1-42, 1-43, 1-45, 1-65, 1-67, 1-123,
1-135, 1-159, 1-161, 1-171, 1-183

2P793 ... 1-39
2P794 ... 1-39
3-557-010415 ............... . ... ... ..., 1-32
4001060 .......................... 1-25, 1-27
415 1-23
44411 1-32
4K552 ... ... ... 1-123
5000 .............. 1-25, 1-27, 1-28, 1-39, 1-187
528933 ... 1-98, 1-101
528934 ............... 1-98, 1-101
528938 ............... . 1-98, 1-101

6-102-010009 .. 1-162, 1-163, 1-164, 1-165, 1-166,
1-167, 1-168, 1-171, 1-174, 1-175, 1-176, 1-177,
1-178, 1-179, 1-180, 1-183, 1-185, 1-187

622-3511-008 .......................... 1-39
7M16-14X1-3/4PB . . .. .. .............. 1-65, 1-67
70239854 . ........... .. 1-3
70260977 . ............ ... ... 1-98, 1-101
71508985 ........... ...l 1-81
71508987 .................... 1-77, 1-79, 1-81
71508992 .......... ... ... 1-71
71510821 ... ... ... 1-83
71600089 .............. ... ... ... 1-83
7856 . ........ ... 1-31
TK858 . ... ... ... .. 1-41

8-102-010012 ... 171-53, 1-54, 1-55, 1-56, 1-57, 1-58,
1-59, 1-60, 1-63, 1-123, 1-145, 1-155, 1-159, 1-161,
1-171

8-102-010017 .................... 1-157, 1-173

2-11



TABLE OF CONTENTS

INDEX

8-102-010043 ............... 1-98, 1-111, 1-123
8-557-010149 .................... 1-3, 1-5, 1-7
8-573-010084 .............. ... ... ..... 1-101
8-622-010007 .......................... 1-189
8-622-010012 .......................... 1-189
8-622-010014 .............. ... ... ...... 1-189
8-622-010016 .......................... 1-189
8-622-010025 .......................... 1-189
8-622-010081 .......................... 1-189
8-681-010008 ................. 1-42, 1-43, 1-45
8-681-010009 ...................... 1-42, 1-45
8-681-010010 ................. 1-42, 1-43, 1-45
8-681-010012 ........................... 1-45
8-681-010013 ...................... 1-43, 1-45
8-681-010014 ...................... 1-42, 1-45
8-681-010020 ........................... 1-45
8-681-010021 ........................... 1-45
8-689-010006 ...................... 1-65, 1-67
8-689-010009 ...................... 1-65, 1-67
8-720-010011 .................... 1-123, 1-171
8C520 ............... 1-135, 1-159, 1-161, 1-183
T

TR575 .......... 1-13, 1-15, 1-17, 1-19, 1-21, 1-23

2-12 F-755-0321



Document Control Revision Log:

Date Form # Improvement(s): Description and Comments

04/28/2015 |F-755 Initial Release

11/18/2018 | F-755-1118 Walking beam and cylinder updates

12/11/2018 |F-755-1218 Cylinder updates for E-Commerce

03/18/2021 |F-755-0321 Attachment and 8-bolt hub/spindle upates

05/13/2022 | F-755-0321 Added QR code, updated decals, updated manual tube holder in frame drawings
05/03/2023 | F-755-0321 Added transport lockout and I-pin to all three center frame pages




\$0 9007

AAN
AR

\_J J
M\l

Rrpcs® 1y

Intertek

Equipment from Landoll Company, LLC is built to
exacting standards ensured by ISO 9001 registration at
all Landoll manufacturing facilities.

Model 8530

Finisholl
Parts Manual

Re-Order Part Number F-755

LANDOLL COMPANY, LLC
1900 North Street
Marysville, Kansas 66508
(785) 562-5381
800-428-5655 ~ WWW.LANDOLL.COM

®

Copyright 2015. Landoll Company, LLC
“All rights reserved, including the right to reproduce this material or portions thereof in any form.”

Scan to go to www.landoll.com

F-755-0321


tel:+7855625381
tel:+8004285655
http://www.landoll.com

